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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

EUT Name: | LTE PDA
EUT Model: | N5004L

GSM Voice, GPRS/EDGE Data,

Operation modes: | WCDMA( R99 (Voice+Data), HSDPA/HSUPA/HSPA+)
FDD-LTE

GSM 850: 824-849 MHz(TX); 869-894 MHz(RX)

PCS 1900: 1850-1910 MHz(TX); 1930-1990 MHz(RX)
WCDMA Band 2: 1850-1910 MHz(TX); 1930-1990 MHz(RX)
WCDMA Band 4:1710-1755 MHz(TX), 2110-2155 MHz(RX)
WCDMA Band 5: 824-849 MHz(TX); 869-894 MHz(RX)
LTE Band 2:1850-1910 MHz(TX), 1930-1990 MHz(RX)
LTE Band 4:1710-1755 MHz(TX), 2110-2155 MHz(RX)

LTE Band 5:824-849 MHz(TX), 869-894 MHz(RX)

LTE Band 7:2500-2570 MHz(TX), 2620-2690 MHz(RX)

LTE Band 12: 699-716 MHz(TX); 729-746 MHz(RX)

LTE Band 66: 1710-1780 MHz(TX), 2110-2180 MHz(RX)
LTE Band 71: 663-698 MHz(TX), 617-652 MHz(RX)

Modulation Type: | GMSK, 8PSK, BPSK, QPSK, 16QAM

Operation Frequency:

Model: | HJ-0502000W2-US
In‘f‘()d:l‘fl’;‘t*iron Input: | 100-240Vac 50/60Hz 0.3A
Output: | 5.0Vdc,2000mA
Rated Input Voltage: [ DC 3.8V from battery or DC 5V from Adapter
Serial Number: | RDG200526012-RF-S1
EUT Received Date: | 2020.05.29
EUT Status: | Good
Objective

This report is prepared on behalf of Sun Cupid Technology (HK) Ltd. in accordance with: Part 2-Subpart J,
Part 22-Subpart H, Part 24-Subpart E, Part 270f the Federal Communications Commission’s rules.

The objective is to determine compliance with FCC Rules for output power, modulation characteristic,
occupied bandwidth, spurious emissions at antenna terminal, spurious radiated emission, frequency stability
and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15C DSS submissions with FCC ID: 2ADINN5004L
FCC Part 15C DTS submissions with FCC ID: 2ADINN5004L
FCC Part 15E NII submissions with FCC ID: 2ADINN5004L
FCC Part 15C DXX submissions with FCC ID: 2ADINN5004L
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Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2, Sub-part J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services

Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA-603-E-2016.

All radiated and conducted emissions measurements were performed at Bay Area Compliance Laboratories

Corp.(Dongguan).

Measurement Uncertainty

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +0.61dB
Unwanted Emissions, radiated 3?2432; éggzsszgs d(ligB
Unwanted Emissions, conducted +1.5 dB
Temperature +1°C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty. The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located on
the No.69 Pulongcun, Puxinhu Industry Area, Tangxia, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the FCC
Public Access Link (PAL) database, FCC Registration No. : 897218, the FCC Designation No. : CN1220.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements, the CAB identifier: CN0022.
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Declarations

BACL is not responsible for the authenticity of any test data provided by the applicant. Data included from
the applicant that may affect test results are marked with a triangle symbol “A” . Customer model name,
addresses, names, trademarks etc. are not considered data.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

This report cannot be reproduced except in full, without prior written approval of the Company.

This report is valid only with a valid digital signature. The digital signature may be available only under the
Adobe software above version 7.0.

This report must not be used by the customer to claim product certification, approval, or endorsement by
A2LA, or any agency of the U.S. Government.

This report may contain data that are not covered by the accreditation scope and shall be marked with an
asterisk “¥”.
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SYSTEM TEST CONFIGURATION

Justification

The EUT was configured for testing according to TIA-603-E-2016.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
R&S Universial Radio Communication Tester CMU200 106 891
R&S Wideband Radio Communication Tester CMWS500 147473
Un-known ANTENNA Un-known Un-known
Configuration of Test Setup

F==-TT T T s T T T T T T T T

i CMU200 i

: CMW500 i Antenna

EUT
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Block Diagram of Test Setup

! I
: !
: CMU200/CMW500 |
' |
EUT Antenna

Non-Conductive Table

150 cm above Ground Plane

< | 1.5 Meter f >

PPN 0’ f——>
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SUMMARY OF TEST RESULTS

Rules Description of Test Result

FCC§1.1310, §2.1093 RF Exposure Compliance

FCC§2.1046:§ 22.913 (a);
§ 24.232 (c);§27.50

FCC§ 2.1047 Modulation Characteristics Not Applicable
FCC§ 2.1049; § 22.905

RF Output Power Compliance

§22.017: § 24.238: §27.53 Occupied Bandwidth Compliance
FCC§ 2.1051,
§22.917 (a); § 24.238 (a); Spurious Emissions at Antenna Terminal Compliance
§27.53;
FCC§ 2.1053
§22.917 (a); § 24.238 (a); Field Strength of Spurious Radiation Compliance
§27.53
FECs 2(221')9; 1{;2(72‘.)5’3% 24238 Out of band emission, Band Edge Compliance
FCC§ 2.1055 Frequency stability vs. temperature Compliance
§ 22.355; § 24.235; §27.54 Frequency stability vs. voltage
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FCC §1.1310 & §2.1093- RF EXPOSURE

Applicable Standard
FCC§1.1310 and §2.1093.

Test Result

Compliance, please refer to the SAR report: RDG200526012-20A.
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FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E,27 there is no specific requirement for digital modulation,
therefore modulation characteristic is not presented.
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FCC § 2.1046, § 22.913 (a) & § 24.232 (¢) & § 27.50- RF OUTPUT POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to §24.232 (d) Power measurements for transmissions by stations authorized under this section
may be made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (e) of this section. In both instances, equipment employed must be authorized in accordance
with the provisions of §24.51. In measuring transmissions in this band using an average power technique, the
peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

According to §27.50

(b)(10) Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788 MHz, and 805-806
MHz bands are limited to 3 watts ERP.

(c) (10) Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz band, and
fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

(d), (4) Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile
and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.
Fixed stations operating in the 1710-1755 MHz band are limited to a maximum antenna height of 10 meters
above ground. Mobile and portable stations operating in these bands must employ a means for limiting
power to the minimum necessary for successful communications.

(h),(2) Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0 watts transmitter
output power.
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Test Procedure
GSM/GPRS/EGPRS

Function: Menu select > GSM Mobile Station > GSM 850/1900
Press Connection control to choose the different menus
Press RESET > choose all the reset all settings
Connection Press Signal Off to turn off the signal and change settings
Network Support > GSM + GPRS or GSM + EGSM
Main Service > Packet Data
Service selection > Test Mode A — Auto Slot Config. off
MS Signal Press Slot Config Bottom on the right twice to select and change the number of time slots
and power setting

> Slot configuration > Uplink/Gamma

>33 dBm for GPRS 850

> 30 dBm for GPRS 1900

> 27 dBm for EGPRS 850

> 26 dBm for EGPRS 1900

BS Signal Enter the same channel number for TCH channel (test channel) and BCCH channel
Frequency Offset> + 0 Hz

Mode > BCCH and TCH

BCCH Level > -85 dBm (May need to adjust if link is not stable)

BCCH Channel > choose desire test channel [Enter the same channel number for TCH channel (test
channel) and BCCH channel]

Channel Type > Off

PO > 4 dB

Slot Config > Unchanged (if already set under MS signal)

TCH > choose desired test channel

Hopping > Off

Main Timeslot > 3

Network Coding Scheme >  CS4 (GPRS) and MCS5 (EGPRS)

Bit Stream > 2E9-1 PSR Bit Stream

AF/RF Enter appropriate offsets for Ext. Att. Output and Ext. Att. Input

Connection Press Signal on to turn on the signal and change settings

WCDMA-Release 99

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification. The EUT has a nominal maximum output power of 24dBm (+1.7/-3.7).

Loopback Mode Test Mode 1
WCDMA Rel99CRMC l 12.2kbps RMC
General Settings Power Contro .
£ Algorithm Algorithm?2
e/ pd 8/15
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Report No.: RDG200526012-00F

WCDMA HSDPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSDPA | HSDPA HSDPA HSDPA
Subset 1 2 3 4
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
Power Control Algorithm Algorithm2
“é(e:rll)eﬁ? Be 215 1215 15/15 15/15
Settings pd 15/15 15/15 8/15 4/15
Bd (SF) 64
Be/ Bd 2/15 12/15 15/8 15/4
Bhs 4/15 24/15 30/15 30/15
MPR(dB) 0 0 0.5 0.5
DACK 8
DNAK 8
HSDPA beaQl — 8
Shecific Ack-Nack repetition 3
Settings factor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=phs/ fc 30/15
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WCDMA HSUPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSUPA HSUPA HSUPA HSUPA HSUPA
Subset 1 2 3 4 5
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
HSUPA Test HSUPA Loopback
WCDMA P",:Vfggﬁ;’;g‘ﬂ Algorithm?
General Be 11/15 6/15 15/15 215 15/15
Settings Bd 15/15 15/15 9/15 15/15 0
Bec 209/225 12/15 30/15 2/15 5/15
Bc/ Bd 11/15 6/15 15/9 215 ;
Bhs 22/15 12/15 30/15 4/15 5/15
CM(dB) 1.0 3.0 2.0 3.0 1.0
MPR(dB) 0 2 1 2 0
DACK 8
DNAK 8
HSDPA DCQL__ 8
. Ack-Nack repetition
Specific £ 3
Settings actor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=phs/ c 30/15
DE-DPCCH 6 8 8 5 7
DHARQ 0 0 0 0 0
AG Index 20 12 15 17 21
ETFCI 75 67 92 71 81
Associated Max UL
Data Rate kbps 242.1 174.9 482.8 205.8 308.9
E-TFCI 11 E E-TFCI E-TFCI 11 E
E-TFCI PO 4 11 E-TFCI PO 4
HSU-PA E-TFCI 67 E-TFCI E-TFCI 67
Specific E-TFCI PO 18 PO4 E-TFCI PO 18
Settings E-TFCI 71 E-TFCI E-TFCI 71
Reference E_FCls E-TFCI PO23 92 E-TFCI PO23
E-TFCI 75 E-TFCI E-TFCI 75
E-TFCI PO26 PO 18 E-TFCI PO26
E-TFCI 81 E-TFCI 81
E-TFCI PO 27 E-TFCI PO 27
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Report No.: RDG200526012-00F

HSPA+
The following tests were conducted according to the test requirements in Table C.11.1.4 of 3GPP TS 34.121-
1

Sub- Bs Ba Pus Beo Bed Bea CM MPR AG |E-TFCI| E-TFCI

test | (Note3) (Notet) (2xSF2) (2xSF4) (dB) (dB) | Index |(Note 5)| (boost)

{Note 4} {Note 4) (Note 2) | (Note 2} | (Note 4)
1 1 0 30/115 | 30/15 Pesl: 3015 Bead: 24/15 35 25 14 105 105
Beg2: 30115 Bead: 24/15

Note 1:  Aaci, Auack and Acg = 30115 with 3, =30115* /3.

Note 2: CM = 3.5 and the MPR is based on the relative CM difference, MPR = MAX(CM-1,0).

Note 3:  DPDCH is not configured, therefore the B, is set to 1 and s = 0 by default.

Note 4: (g can not be set directly; it is set by Absolute Grant Value.

Note 5. All the sub-tests require the UE to transmit 25F2+25F4 16QAM EDCH and they apply for UE using E-
DPDCH category 7. E-DCH TTl is set to 2ms TTl and E-DCH table index = 2. To support these E-DCH
configurations DPDCH is not allocated. The UE is signalled to use the extrapolation algorithm.

DC-HSDPA

The following tests were conducted according to the test requirements in Table C.8.1.12 of 3GPP TS 34.121-

1

Table C.8.1.12: Fixed Reference Channel H-Set 12

Parameter Unit Value
Nominal Avg. Inf. Bit Rate kbps 60
Inter-TTI Distance TTl's 1
Number of HARQ Processes Proces 6
ses
Information Bit Payload ( Ny ) Bits 120
Number Code Blocks Blocks 1
Binary Channel Bits Per TTI Bits 960
Total Available SML's in UE SML's 19200
Number of SML's per HARQ Proc. SML's 3200
Coding Rate 015
Number of Physical Channel Codes Codes 1
Maodulation QPSK
Note 1:  The RMC is intended to be used for DC-HSDPA
mode and bath cells shall transmit with identical
parameters as listed in the table.
Note 2. Maximum number of transmission is limited to 1, i.e.,
retransmission is not allowed. The redundancy and
constellation version 0 shall be used.
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LTE (FDD):

The following tests were conducted according to the test requirements in 3GPP TS36.101

The following tests were conducted according to the test requirements outlined in section 6.2 of the 3GPP
TS36.101 specification.

UE Power Class: 3 (23 + ZdBm ). The allowed Maximum Power Reduction (MPR) for the maximum cutput powsr
due to higher order modulation and transmit bangwidth configuration (rescurce blocks) is specified in Table §.2.3-1
of the 3GPP TS36.101.

Table §.2.3-1: Maximum Power Reduction (MPR} for Power Class 3

Maodulation Channel bandwidth / Tranomisaion bandwidth (RB) MPR {dB}
14 3.0 5 10 15 20
MHz MHz MHz MHz MHz MHz
OFSK =5 =4 =B =12 =16 =18 =1
16 AM 55 54 58 512 516 %18 51
15 Cam =5 =4 =8 =12 =16 =18 =2

The allowed A-MPR values specified below in Table 6.2.4.-1 of 3GPP TS35.101 are in addition to the allowed MPR
requirements. All the measurements below were performed with A-MPR disabled, by using Metwork Signaling

Value of *NS_D1".

Radiated method:

Table 5.2.4-1; Additional Maxi 1 Power Reduction (A-MPR}
Matwark Requirements E-UTRA Band Chanrel Regaurces A-MPR [dB)
Slgnalling | (sub-clausel bandwigth | Blocks [(Nash
wvalue {MHz)
. 14,3, 5 10, .

ME_01 GE211 Toble 551 15 20 Table 561 A

k] =h =1

E =6 F3]

24,10, F3, 25,

ME_03 BE22 a5 a6 [ =6 =1

15 =8 £1

20 =10 51

[ EX] 51
ME_04 Ga222 41

10, 15, 20 Ses Table 6.2.4-4
ME_05 GEIIT 1 10,1520 =50 =1
ME_06 66223 12,13, 14,17 14,3 510 Tabde 561 na
[T FFE]
ME_0F 13 10 Tabla G2.4-2 | Toble 6.2.4-2
LR
MNE_08 N B 19 10, 15 = dd =3
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

Test Equipment List and Details

Manufacturer Description Model N?lelflil?zr Cali;);;tion CSE:IE;:“
ERP/EIRP Test

Sunol Sciences Antenna JB3 A060611-1 2017-11-10 2020-11-10
R&S EMI Test Receiver ESR3 102453 2019-09-12 2020-09-12
Unknown Coaxial Cable C-NJNJ-50 C-0075-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NINIJ-50 C-0400-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NINIJ-50 C-1400-01 2020-05-06 2021-05-06

EMCO Adjustable Dipole 3121C 9109-753 N/A N/A

Antenna
Unknown Coaxial Cable C-NINJ-50 C-0200-02 2019-09-05 2020-09-05
Agilent Signal Generator E8247C MY43321350 | 2019-12-10 2020-12-10
Agilent Spectrum Analyzer E4440A SG43360054 2020-05-09 2021-05-09
TDK RF Horn Antenna HRN-0118 130 084 2018-10-12 2021-10-12
ETS-Lindgren Horn Antenna 3115 000 527 35 2018-10-12 2021-10-12
Unknown Coaxial Cable C-SJSJ-50 C-0800-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NINJ-50 C-0200-02 2019-09-05 2020-09-05
Conducted Output Power Test
Universal Radio
R&S Communication CMU200 106 891 2019-12-14 2020-12-14
Tester
Wideband Radio
R&S Communication CMW500 147473 2019-08-03 2020-08-03
Tester
E-Microwave Coaxial Attenuators | EMCA10-5RN-6 | OE01203239 Each time /
Unknown Coaxial Cable C-SJ00-0010 C0010/03 Each time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Test Items: Radiation Below Radiation Above Conducted Output
1GHz 1GHz Power
Temperature: 25.7°C 24.3°C 28.1°C
Relative Humidity: 43% 38 % 66 %
ATM Pressure: 100.8 kPa 100 kPa 100.9 kPa
Tester: Joker Chen Bond Qin James Chen
Test Date: 2020-06-05 2020-06-07 2020-06-04

Test Result: Compliance
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

Conducted Output Power

Cellular Band & PCS Band

Conducted Peak Output Power (dBm)
Band Channel GPRS | GPRS | GPRS | GPRS | EGPRS | EGPRS | EGPRS | EGPRS
No. GSM | 1TX | 2TX 3TX | 4TX 1TX 2TX 3TX 4 TX
Slot Slots Slots Slots Slot Slots Slots Slots
128 31.8 32.28 | 3091 28.82 | 28.21 27.23 26.13 24.29 22.88
Cellular 190 32.2 32.67 | 31.34 29.32 | 2845 27.36 26.28 24.45 23.13
251 32.0 32.51 31.11 29.26 | 28.41 27.32 26.34 24.54 23.25
512 30.3 30.71 | 29.34 26.97 | 26.01 26.74 25.75 23.82 22.76
PCS 661 304 30.82 | 29.51 27.18 | 26.26 26.83 25.85 23.89 22.87
810 30.3 30.97 | 29.67 2734 | 26.34 26.89 26.04 24.21 23.09
WCDMA Band 2
3GPP Low Channel Middle Channel High Channel
Mode Sub Test | Ave: Power PAR Ave. Power PAR Ave. Power PAR
(dBm) (dB) (dBm) (dB) (dBm) (dB)
Rel 99 1 23.61 2.79 23.51 2.63 23.43 2.72
1 21.42 5.38 20.85 5.00 21.00 5.26
2 21.42 5.38 20.88 5.00 20.85 5.35
HSDPA 3 21.45 5.54 20.85 4.70 21.12 5.14
4 21.32 5.03 21.3 4.84 21 5.05
1 21.52 4.84 21.34 5.67 21.43 5.71
2 21.22 5.08 21.54 5.67 21.28 5.61
HSUPA 3 21.52 4.93 20.94 5.43 21.55 547
4 21.2 5.02 21.1 5.47 21.08 5.51
5 21.57 5.05 20.89 5.82 21.11 5.67
1 21.52 4.78 21.29 5.67 21.51 5.76
2 21.22 5.16 21.34 5.67 21.3 5.66
DC-HSDPA 3 21.62 5.09 20.89 5.43 21.73 5.47
4 21.32 4.62 21.18 5.47 21.17 547
HSPA+
(16QAM) 1 21.41 4.98 21.01 5.52 21.01 5.62
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

WCDMA Band 4
AGPP Low Channel Middle Channel High Channel

Mode Sub Test | Ave- Power PAR Ave. Power PAR Ave. Power PAR
(dBm) (dB) (dBm) (dB) (dBm) (dB)

Rel 99 1 23.31 3.40 23.06 3.21 22.61 3.37
1 20.70 5.51 20.81 5.38 20.78 5.16

2 20.85 5.57 20.77 5.65 20.91 4.92

HSDPA 3 20.56 5.6 20.92 5.36 20.84 5.48
4 20.65 5.41 20.97 5.38 20.83 5.56

1 21.45 6.79 21.01 6.57 20.75 6.92

2 21.21 6.79 20.87 6.63 20.67 6.86

HSUPA 3 21.15 6.79 21.11 6.27 20.43 6.57
4 21.18 6.89 20.81 6.72 20.78 7.12

5 21.81 6.94 21.33 6.57 20.75 6.88

1 21.51 6.91 20.89 6.37 20.75 6.74

2 20.96 6.79 21.27 6.64 20.61 6.86

DC-HSDPA 3 21.15 6.55 21.38 6.36 20.48 6.67
4 20.97 6.91 21.16 6.93 20.53 7.04

HSPA+
(16Q0AM) 1 21.95 6.94 21.18 6.65 21.02 6.84
WCDMA Band 5
3GPP Low Channel Middle Channel High Channel

Mode Sub Test Ave. Power PAR Ave. Power PAR Ave. Power PAR
(dBm) (dB) (dBm) (dB) (dBm) (dB)

Rel 99 1 22.89 2.82 22.53 3.01 22.92 3.62

1 20.67 5.06 20.56 4.04 20.66 5.42

2 20.70 4.82 20.77 4.32 20.62 5.42

HSDPA 3 21.03 4.96 20.71 4.11 20.76 5.43
4 21.03 4.88 20.64 4.06 20.61 5.49

1 20.54 6.12 20.65 6.22 20.98 5.64

2 20.22 6.13 20.71 6.38 21.10 5.58

HSUPA 3 20.53 6.1 20.62 6.58 20.83 5.64
4 20.54 5.88 20.8 6.16 20.82 5.8

5 20.42 6.39 20.63 6.17 21.18 5.8

1 20.54 6.52 21.01 6.28 21.30 5.7

2 20.41 5.95 20.89 6.46 21.16 5.64

DC-HSDPA 3 20.62 6.00 20.62 6.58 20.85 5.64
4 20.63 5.78 21.04 6.01 20.88 6.04

HSPA+

(16QAM) 1 20.48 6.63 20.36 6.22 21.42 5.8
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 2
Channel . Resource Block Ly sirifle Lhg
Bandwidth Modulation & RB offset Channel Channel Channel

(dBm) (dBm) (dBm)

RBI1#0 23.75 23.45 23.78

RB1#3 2391 23.65 24.01

RBI1#5 23.76 23.46 23.83

QPSK RB3#0 23.79 23.47 23.87

RB3#3 23.82 23.50 23.84

RB6#0 22.84 22.55 22.92

1.4MHz RBI1#0 22.75 22.42 22.86
RB1#3 22.94 22.64 23.08

RB1#5 22.77 22.43 22.86

16QAM RB3#0 22.86 22.65 22.76

RB3#3 22.81 22.56 22.76

RB6#0 21.73 21.54 21.88

RBI1#0 23.81 23.52 23.87

RB1#8 23.77 23.52 23.92

RB1#14 23.70 23.51 23.85

QPSK RB6#0 22.79 22.50 22.82

RB6#9 22.79 22.49 22.80

RBI15#0 22.79 22.50 22.82

3MHz RBI1#0 23.33 22.60 22.87
RB1#8 23.29 22.58 22.83

RB1#14 23.19 22.61 22.79

16QAM RB6#0 21.83 21.45 21.79

RB6#9 21.76 21.52 21.75

RB15#0 21.81 21.43 21.89

RBI1#0 23.69 23.44 23.75

RB1#13 23.76 23.56 23.87

RB1#24 23.62 23.50 23.72

QPSK RBI15#0 22.80 22.48 22.92

RB15#10 22.75 22.55 22.83

RB25#0 22.76 22.51 22.80

SMHz RBI#0 22.63 22.66 22.77
RB1#13 22.66 22.81 22.92

RB1#24 22.52 22.73 22.76

16QAM RB15#0 21.81 21.47 21.94

RB15#10 21.77 21.53 21.86

RB25#0 21.82 21.51 21.85
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG200526012-00F

RB1#0 2378 23.49 23.82
RB1#25 23.83 23.62 24.10

RB1#49 23.61 23.54 23.91

QPSK RB25#0 22.80 22.55 22.92

RB25#25 2277 22.59 22.82

RB50#0 22.75 22.59 22.87

10MHz RB1#0 2329 22.60 2276
RB1#25 23.40 22.82 22.96

RB1#49 23.12 2271 22.79

16QAM RB25#0 21.85 21.56 22.00

RB25#25 21.76 21.62 21.91

RB50#0 21.76 21.62 21.92

RB1#0 23.73 23.39 23.63

RB1#38 23.68 23.55 23.92

RB1#74 23.49 23.53 23.84

QPSK RB36#0 22.83 22.64 22.95

RB36#39 22.75 2271 22.96

RB75#0 2278 22.68 22.92

1SMHz RBI1#0 23.24 22.52 22.96
RB1#38 2322 22.67 23.14

RB1#74 23.00 22.63 23.05

16QAM RB36#0 21.76 21.60 21.87

RB36#39 21.65 21.64 21.88

RB75#0 21.73 21.62 21.88

RBI#0 23.57 23.26 2337

RB1#50 23.80 23.70 23.92

RBI1#99 2331 23.47 23.61

QPSK RB50#0 22.70 22.48 22.77

RB50#50 22.54 22.57 22.78

RB100#0 22.66 22.58 22.77

20MHz RB1#0 22.86 22.43 22.90
RBI1#50 23.09 22.90 23.40

RB1#99 22.58 22.62 23.07

16QAM RB50#0 21.68 21.50 21.78

RB50#50 21.57 21.60 21.78

RB100#0 21.63 21.56 21.79
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 4
Channel . Resource Block Low Channel sirifle Lhg
Bandwidth Modulation & RB offset (dBm) Channel Channel

(dBm) (dBm)

RBI1#0 24.60 24.49 24.19

RBI1#3 24.78 24.59 24.44

RB1#5 24.64 24.47 24.25

QPSK RB3#0 24.80 24.66 24.38

RB3#3 24.77 24.64 24.40

RB6#0 23.68 23.48 23.28

1.4MHz RB1#0 23.60 23.65 23.24
RBI1#3 23.80 23.80 23.47

RB1#5 23.64 23.64 23.27

16QAM RB3#0 23.94 23.64 23.44

RB3#3 23.95 23.64 23.47

RB6#0 22.76 22.56 22.27

RB1#0 24.64 24.50 24.22

RBI1#8 24.64 24.46 24.29

RBI1#14 24.70 24.37 24.26

QPSK RB6#0 23.62 23.41 23.10

RB6#9 23.64 23.37 23.17

RB15#0 23.68 23.52 23.26

3MHz RBI#0 24.15 2371 23.25
RB1#8 24.16 23.66 23.26

RBI1#14 24.11 23.63 23.23

16QAM RB6#0 22.72 22.54 22.16

RB6#9 22.74 22.52 22.19

RB15#0 22.82 22.55 22.38

RB1#0 24.48 24.42 24.10

RBI1#13 24.69 24.51 24.25

RB1#24 24.57 24.33 24.17

QPSK RB15#0 23.71 23.53 23.31

RBI15#10 23.74 23.48 23.30

RB25#0 23.67 23.56 23.23

SMHz RBI1#0 23.41 23.79 2321
RBI1#13 23.54 23.84 23.32

RBI1#24 23.47 23.69 23.25

16QAM RBI15#0 22.83 22.64 22.40

RB15#10 22.86 22.56 22.42

RB25#0 22.86 22.65 22.38
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG200526012-00F

RB1#0 24.61 24.53 24.18
RB1#25 24.90 24.65 24.41

RB1#49 2471 2433 2428

QPSK RB25#0 23.72 23.63 23.30

RB25#25 2378 23.55 23.25

RB50#0 23.79 23.61 23.34

10MHz RB1#0 24.13 23.78 2321
RB1#25 2435 23.85 2337

RB1#49 2420 23.53 2326

16QAM RB25#0 22.84 22.79 22.48

RB25#25 22.91 22.67 22.47

RB50#0 22.87 22.76 22.84

RB1#0 24.52 2455 24.54

RB1#38 24.70 24.61 24.75

RB1#74 24.58 24.58 24.58

QPSK RB36#0 2377 23.73 23.75

RB36#39 23.82 23.73 23.77

RB75#0 23.81 23.78 23.80

15MHz RBI1#0 2412 23.74 23.74
RB1#38 2420 23.91 23.90

RB1#74 24.18 23.74 23.80

16QAM RB36#0 2276 2278 22.84

RB36#39 22.77 22.80 22.80

RB75#0 22.80 22.83 22.87

RBI#0 2438 24.43 2430

RB1#50 24.87 24.82 24.84

RB1#99 24.42 24.44 2438

QPSK RB50#0 23.72 23.70 23.73

RB50#50 2378 2375 23.72

RB100#0 2377 23.72 23.72

20MHz RB1#0 2374 23.63 24.01
RB1#50 24.15 24.10 2437

RB1#99 2377 23.69 23.98

16QAM RB50#0 22.80 22.86 22.85

RB50#50 22.87 22.87 22.80

RB100#0 22.85 22.87 22.83
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 5
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 23.93 23.89 23.84

RBI1#3 24.07 24.10 24.08

RB1#5 23.93 23.95 23.90

QPSK RB3#0 24.04 24.01 23.95

RB3#3 23.98 24.03 23.97

RB6#0 23.00 23.06 22.95

1.4MHz RBI1#0 22.90 22.99 22.82
RB1#3 23.11 23.23 23.08

RBI1#5 2291 23.00 2291

16QAM RB3#0 23.12 22.91 23.06

RB3#3 23.13 22.88 22.99

RB6#0 22.01 22.03 21.92

RB1#0 23.92 23.88 23.89

RB1#8 23.93 23.94 23.90

RBI1#14 23.93 23.94 23.89

QPSK RB6#0 22.95 22.93 22.88

RB6#9 22.94 22.94 22.91

RB15#0 22.95 22.92 2291

SMHz RBI#0 23.45 23.01 2291
RB1#8 23.40 23.04 22.87

RBI1#14 23.39 23.02 22.85

16QAM RB6#0 21.97 21.90 21.82

RB6#9 21.91 21.94 21.82

RB15#0 21.97 21.84 21.94

RBI1#0 23.78 23.75 23.79

RB1#13 23.91 23.94 23.89

RB1#24 23.76 23.79 23.79

QPSK RB15#0 2291 22.89 22.94

RBI15#10 22.93 22.89 22.93

RB25#0 22.87 22.92 22.88

SMHz RB1#0 22.69 23.09 22.85
RB1#13 22.82 23.20 22.95

RB1#24 22.68 23.07 22.84

16QAM RB15#0 21.90 21.84 21.92

RBI15#10 21.89 21.87 21.91

RB25#0 21.89 21.83 21.87

RBI1#0 23.85 23.84 23.89

RB1#25 24.06 24.04 24.06

RB1#49 23.89 23.93 23.89

QPSK RB25#0 22.92 2291 22.95

RB25#25 22.90 22.90 22.85

RB50#0 2291 22.93 22.90

10MHz RBI1#0 23.36 22.96 22.83
RB1#25 23.55 23.13 22.94

RB1#49 23.38 23.04 22.88

16QAM RB25#0 21.91 21.91 21.99

RB25#25 21.96 21.90 21.92

RB50#0 21.88 21.89 21.90
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 7
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 21.59 21.63 21.64

RB1#13 21.72 21.74 21.85

RB1#24 21.56 21.66 21.72

QPSK RB15#0 20.71 20.69 20.86

RB15#10 20.68 20.70 20.81

RB25#0 20.66 20.73 20.84

SMHz RBI#0 20.46 20.88 20.77
RBI1#13 20.55 21.02 20.97

RB1#24 20.43 20.89 20.84

16QAM RB15#0 19.69 19.70 19.90

RB15#10 19.67 19.65 19.88

RB25#0 19.68 19.67 19.87

RBI1#0 21.68 21.67 21.73

RB1#25 21.87 21.96 21.93

RB1#49 21.71 21.72 21.73

QPSK RB25#0 20.74 20.77 20.88

RB25#25 20.72 20.74 20.88

RB50#0 20.73 20.75 20.85

10MHz RBI#0 21.17 20.79 20.80
RB1#25 21.35 20.99 20.98

RB1#49 21.19 20.82 20.82

16QAM RB25#0 19.73 19.80 19.98

RB25#25 19.76 19.82 19.98

RB50#0 19.71 19.76 19.89

RBI1#0 21.60 21.61 21.68

RB1#38 21.70 21.74 21.81

RBI1#74 21.61 21.67 21.68

QPSK RB36#0 20.77 20.76 20.81

RB36#39 20.79 20.75 20.81

RB75#0 20.79 20.75 20.79

15MHz RBI#0 21.07 20.71 21.05
RB1#38 21.21 20.82 21.18

RBI1#74 21.15 20.76 21.17

16QAM RB36#0 19.72 19.74 19.79

RB36#39 19.72 19.71 19.77

RB75#0 19.73 19.77 19.78

RB1#0 21.45 21.48 21.48

RBI1#50 21.87 21.89 21.91

RB1#99 21.48 21.55 21.51

QPSK RB50#0 20.66 20.74 20.79

RB50#50 20.72 20.69 20.73

RB100#0 20.68 20.72 20.79

20MHz RBI1#0 20.69 20.65 21.03
RBI1#50 21.09 21.03 21.39

RB1#99 20.73 20.70 21.06

16QAM RB50#0 19.63 19.75 19.82

RB50#50 19.66 19.67 19.71

RB100#0 19.71 19.72 19.77
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 12
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel
Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 23.66 23.72 23.74
RBI1#3 23.85 23.94 23.96
RB1#5 23.74 23.75 23.75
QPSK RB3#0 23.73 23.69 23.75
RB3#3 23.75 23.70 23.73
RB6#0 22.75 22.83 22.83
LAMHz RBI#0 22.64 22.72 22.66
RB1#3 22.78 22.94 22.84
RBI1#5 22.66 22.74 22.67
16QAM RB3#0 22.90 22.56 22.76
RB3#3 22.94 22.59 22.76
RB6#0 21.75 21.77 21.71
RB1#0 23.66 23.87 23.70
RB1#8 23.71 23.87 23.75
RBI1#14 23.65 23.82 23.74
QPSK RB6#0 22.62 22.82 22.73
RB6#9 22.72 22.76 22.75
RB15#0 22.71 22.74 22.72
3MHz RBI#0 22.83 22.70 23.26
RB1#8 22.84 22.70 23.20
RBI1#14 22.80 22.70 23.18
16QAM RB6#0 21.65 21.72 21.80
RB6#9 21.79 21.66 21.75
RB15#0 21.71 21.71 21.79
RB1#0 23.59 23.69 23.63
RB1#13 23.77 23.83 23.76
RB1#24 23.70 23.70 23.66
QPSK RB15#0 22.62 22.85 22.66
RBI15#10 22.84 22.71 22.78
SMH RB25#0 22.72 22.75 22.67
z RB1#0 22.54 22.80 22.69
RB1#13 22.61 23.02 22.80
RB1#24 22.54 22.90 22.69
16QAM RB15#0 21.68 21.76 21.67
RBI15#10 21.85 21.64 21.76
RB25#0 21.73 21.70 21.70
RBI1#0 23.58 23.69 23.77
RB1#25 23.89 23.92 23.91
RB1#49 23.78 23.76 23.83
QPSK RB25#0 22.51 22.87 22.80
RB25#25 22.56 22.81 22.85
RB50#0 22.55 22.81 22.81
10MHz RB1#0 23.14 22.77 22.62
RB1#25 23.28 22.96 22.82
RB1#49 23.13 22.89 22.72
16QAM RB25#0 21.58 21.82 21.84
RB25#25 21.55 21.77 21.91
RB50#0 21.51 21.79 21.85
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Report No.: RDG200526012-00F

LTE Band 66
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 24.56 24.66 24.72

RB1#3 24.79 24.90 2491

RB1#5 24.58 24.69 24.72

QPSK RB3#0 24.82 24.90 2491

RB3#3 24.77 24.88 24.95

RB6#0 23.72 23.73 23.79

1.4MHz RBI1#0 23.68 23.83 23.78
RBI1#3 23.89 24.08 24.03

RBI1#5 23.68 23.85 23.81

16QAM RB3#0 24.03 23.77 24.03

RB3#3 24.04 23.83 24.03

RB6#0 22.82 22.85 22.81

RBI1#0 24.67 24.70 24.75

RBI1#8 24.62 24.72 24.79

RBI1#14 24.68 24.71 24.75

QPSK RB6#0 23.62 23.59 23.62

RB6#9 23.61 23.64 23.67

RB15#0 23.70 23.76 23.85

SMHz RBI#0 2425 23.93 23.82
RBI1#8 24.14 23.89 23.83

RB1#14 24.14 23.86 23.78

16QAM RB6#0 22.76 22.73 22.74

RB6#9 22.76 22.78 22.74

RB15#0 22.86 22.79 22.96

RBI1#0 24.56 24.61 24.63

RB1#13 24.68 24.73 24.75

RB1#24 24.59 24.63 24.66

QPSK RB15#0 23.75 23.75 23.83

RB15#10 23.74 23.73 23.85

RB25#0 23.68 23.75 23.80

SMHz RBI#0 2351 23.97 23.75
RB1#13 23.60 24.07 23.84

RB1#24 23.47 23.94 23.78

16QAM RB15#0 22.85 22.83 23.00

RB15#10 22.85 22.80 23.01

RB25#0 22.84 22.84 22.96

RB1#0 24.66 24.66 24.73

RB1#25 24.82 24.82 24.89

RB1#49 24.69 24.68 24.79

QPSK RB25#0 23.75 23.74 23.84

RB25#25 23.77 23.78 23.83

RB50#0 23.76 23.83 23.91

10MHz RBI#0 24.19 23.87 23.79
RB1#25 24.27 24.03 23.92

RB1#49 24.18 23.86 23.79

16QAM RB25#0 22.88 2291 23.07

RB25#25 22.88 22.94 23.09

RB50#0 22.89 22.92 23.10
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Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel
Bandwidth RB offset (dBm) (dBm) (dBm)
RBI1#0 24.57 24.56 24.57
RB1#38 24.72 24.71 24.71
RB1#74 24.61 24.64 24.74
QPSK RB36#0 23.82 23.80 23.78
RB36#39 23.82 23.83 23.84
RB75#0 23.80 23.83 23.84
15SMHz RB1#0 24.12 23.82 24.15
RB1#38 24.18 23.94 24.20
RB1#74 24.17 23.82 24.14
16QAM RB36#0 22.77 22.81 22.83
RB36#39 22.84 22.82 22.89
RB75#0 22.81 22.89 2291
RB1#0 24.39 24.41 24.34
RBI1#50 24.86 24.92 24.80
RBI1#99 24.47 24.49 24.48
QPSK RB50#0 23.71 23.76 23.79
RB50#50 23.79 23.76 23.82
RB100#0 23.76 23.73 23.82
20MHz RBI1#0 23.77 23.69 24.03
RBI1#50 24.11 24.08 24.42
RBI1#99 23.88 23.74 24.11
16QAM RB50#0 22.81 22.87 22.94
RB50#50 22.85 22.83 22.97
RB100#0 22.85 22.85 22.94
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LTE Band 71
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 23.46 23.12 23.25

RB1#13 23.11 23.19 23.33

RB1#24 23.02 23.14 23.29

QPSK RB15#0 22.07 22.20 22.41

RB15#10 22.15 22.20 22.39

RB25#0 22.10 22.17 22.35

SMHz RBI1#0 21.83 22.39 22.30
RB1#13 21.96 22.48 22.42

RB1#24 21.89 22.41 22.30

16QAM RB15#0 21.14 21.21 21.46

RBI15#10 21.24 21.25 21.47

RB25#0 21.17 21.28 21.42

RB1#0 23.06 23.13 23.27

RB1#25 23.28 23.40 23.54

RB1#49 23.07 23.19 23.38

QPSK RB25#0 22.01 22.26 22.39

RB25#25 22.25 22.28 22.34

RB50#0 22.17 23.43 22.36

10MHz RB1#0 22.52 22.30 22.22
RB1#25 22.73 22.46 22.46

RB1#49 22.58 22.30 22.31

16QAM RB25#0 21.11 21.34 21.52

RB25#25 21.38 21.36 21.50

RB50#0 21.25 22.43 21.43

RB1#0 22.95 23.01 23.14

RB1#38 23.09 23.21 23.31

RB1#74 22.90 23.07 23.31

QPSK RB36#0 22.07 22.25 22.40

RB36#39 22.21 22.30 22.44

RB75#0 22.16 22.30 22.38

ISMHz RB1#0 22.46 22.14 22.52
RB1#38 22.62 22.38 22.64

RB1#74 22.47 22.22 22.59

16QAM RB36#0 21.08 21.25 21.34

RB36#39 21.18 21.31 21.36

RB75#0 21.15 21.29 21.34

RBI1#0 22.79 22.87 22.95

RBI1#50 23.26 23.41 23.42

RB1#99 22.82 23.02 23.10

QPSK RB50#0 21.94 22.21 22.27

RB50#50 22.08 22.28 22.22

RB100#0 22.02 22.29 22.27

20MHz RB1#0 22.09 22.07 22.54
RBI1#50 22.51 22.57 22.88

RB1#99 22.13 22.17 22.56

16QAM RB50#0 20.99 21.28 21.33

RB50#50 21.13 21.33 21.30

RB100#0 21.07 21.32 21.33
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PAR, Band 2
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.71 4.29 3.33 13
QPSK 100 RB 20 MHz 551 5.61 520 13
1 RB 526 522 420 13
16QAM 100 RB 20 MHz 6.28 631 5.99 13
PAR, Band 4
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 3.56 4.17 4.04 13
QPSK 100 RB 20 MHz 5.19 577 542 13
1 RB 4.55 5.16 478 13
16QAM 100 RB 20 MHz 5.99 6.67 6.22 13
PAR, Band 5
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.71 3.59 4.65 13
QPSK 50 RB 10 MHz 529 542 519 13
1 RB 5.74 4.46 5.42 13
16QAM 50 RB 10 MHz 6.03 6.25 6.03 13
PAR, Band 7
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
est Mocuiatio Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.84 5.77 5.67 13
QPSK 100 RB 20 MHz 538 5.61 5.90 13
1 RB 6.31 6.09 5.80 13
16QAM 100 RB 20 MHz 6.15 6.41 6.73 13
PAR, Band 12
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
watl Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 5.00 3.40 2.79 13
QPSK 50 RB 10 MHz 4.90 561 526 13
1 RB 5.87 426 3.69 13
16QAM 50 RB 10 MHz 5.80 6.19 6.25 13
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PAR

PAR

Band 66
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 3.46 4.58 4.81 13
QPSK 100 RB 20 MHz 5.16 551 5.64 13
1 RB 4.36 5.54 5.77 13
16QAM 100 RB 20 MHz 5.99 6.44 6.51 13
Band 71
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.01 425 3.59 13
QPSK 100 RB 20 MHz 6.20 6.48 6.10 13
1 RB 5.23 5.16 4.85 13
16QAM 100 RB 20 MHz 7.00 7.46 6.94 13

Note: peak-to-average ratio (PAR) <13 dB.
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ERP & EIRP
Part 22H
Substituted Method
Frequency Polar Receiyer Substituted | Antenna AT Limit Margin
oy | @) | GRS Level Gain | CableLoss | Level 1 gpm) | (aB)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)
GSM 850 Middle Channel
836.60 H 92.44 17.52 0.00 0.97 16.55 38.45 21.90
836.60 \% 100.52 28.73 0.00 0.97 27.76 38.45 10.69
EGPRS850 Middle Channel
836.60 H 91.38 16.46 0.00 0.97 15.49 38.45 22.96
836.60 A% 96.50 24.71 0.00 0.97 23.74 38.45 14.71
WCDMA R99 Band 5 middle channel
836.60 H 83.78 8.86 0.00 0.97 7.89 38.45 30.56
836.60 A% 91.98 20.19 0.00 0.97 19.22 38.45 19.23
Part 24E
. Substituted Method
Frequency Polar l;eC(:ilyer Substituted | Antenna A;)Jsolulte Limit Margin
MHz) | @EY) | GRS | Level Gain | CWEIS | By | @Bw | @®)
(dBm) (dBd/dBi)
PCS 1900 Middle Channel
1880.00 H 80.72 8.11 11.66 2.66 17.11 33.00 15.89
1880.00 \% 90.75 18.28 11.66 2.66 27.28 33.00 5.72
EGPRS1900 Middle Channel
1880.00 H 77.82 5.21 11.66 2.66 14.21 33.00 18.79
1880.00 A\ 84.76 12.29 11.66 2.66 21.29 33.00 11.71
WCDMA R99 Band 2 middle channel
1880.00 H 84.59 11.98 11.66 2.66 20.98 33.00 12.02
1880.00 \% 87.13 14.66 11.66 2.66 23.66 33.00 9.34
Part 27
. Substituted Method
Frequency Polar l;eC(:ilyer Substituted | Antenna A;)Jsolulte Limit Margin
MHz) | @y) | AR Level Gain | U | B | @Bm | @)
(dBm) (dBd/dBi)
WCDMA R99 Band 4 middle channel
1732.60 H 85.39 11.34 10.90 2.51 19.73 30.00 10.27
1732.60 \% 85.28 10.91 10.90 2.51 19.30 30.00 10.70
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency
above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain

3) Margin = Limit-Absolute Level
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LTE Band 2
. Substituted Method L.
Frequency | BW |\ . & Polar lliece‘:il-ver Substituted | Antenna | Cable A;)Jsolulte Limit Margin
(MHz) | (MH) | OO vy | TGO Level | Gain | Loss | qp (aB)
hY) . (dBm) | (dBm)
(dBm) (dBd/dBi) | (dB)
1880.00 1.40 H 85.76 13.15 11.66 2.66 22.15 33.00 10.85
1880.00 ) \Y 84.58 12.11 11.66 2.66 21.11 33.00 11.89
1880.00 3.00 H 84.19 11.58 11.66 2.66 20.58 33.00 12.42
1880.00 ) \4 84.02 11.55 11.66 2.66 20.55 33.00 12.45
1880.00 500 H 83.97 11.36 11.66 2.66 20.36 33.00 12.64
1880.00 ) QPSK \Y 83.72 11.25 11.66 2.66 20.25 33.00 12.75
1880.00 10.00 H 83.70 11.09 11.66 2.66 20.09 33.00 12.91
1880.00 ) \Y 83.49 11.02 11.66 2.66 20.02 33.00 12.98
1880.00 15.00 H 83.64 11.03 11.66 2.66 20.03 33.00 12.97
1880.00 ) \Y 83.49 11.02 11.66 2.66 20.02 33.00 12.98
1880.00 20.00 H 83.78 11.17 11.66 2.66 20.17 33.00 12.83
1880.00 ) \4 83.54 11.07 11.66 2.66 20.07 33.00 12.93
1880.00 1.40 H 85.68 13.07 11.66 2.66 22.07 33.00 10.93
1880.00 ) \Y 85.56 13.09 11.66 2.66 22.09 33.00 10.91
1880.00 3.00 H 84.03 11.42 11.66 2.66 20.42 33.00 12.58
1880.00 ] \Y 85.35 12.88 11.66 2.66 21.88 33.00 11.12
1880.00 5.00 H 84.21 11.60 11.66 2.66 20.60 33.00 12.40
1880.00 ) L60AM \Y 83.98 11.51 11.66 2.66 20.51 33.00 12.49
1880.00 10.00 Q H 83.08 10.47 11.66 2.66 19.47 33.00 13.53
1880.00 ) \Y 83.88 11.41 11.66 2.66 20.41 33.00 12.59
1880.00 15.00 H 83.52 10.91 11.66 2.66 19.91 33.00 13.09
1880.00 ] \Y 83.36 10.89 11.66 2.66 19.89 33.00 13.11
1880.00 20.00 H 83.19 10.58 11.66 2.66 19.58 33.00 13.42
1880.00 ) \Y 83.10 10.63 11.66 2.66 19.63 33.00 13.37
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LTE Band 4
) Substituted Method . .
Frequency | BW Modulati Polar l;ecz.ver Substituted | Antenna | Cable A:solu:e Limit Margin
(MHz) (MHz) odutation H/V) cacing Level Gain Loss ove (dB)
(dBpv) - (dBm) | (dBm)
(dBm) (dBd/dBi) | (dB)
1732.50 1,40 H 85.80 11.75 10.90 2.51 20.14 30.00 9.86
1732.50 ) \Y% 85.12 10.75 10.90 2.51 19.14 30.00 10.86
1732.50 3.00 H 84.86 10.81 10.90 2.51 19.20 30.00 10.80
1732.50 ) \Y 84.69 10.32 10.90 2.51 18.71 30.00 11.29
1732.50 5.00 H 84.08 10.03 10.90 2.51 18.42 30.00 11.58
1732.50 ) QPSK \% 84.10 9.73 10.90 2.51 18.12 30.00 11.88
1732.50 10.00 H 83.98 9.93 10.90 2.51 18.32 30.00 11.68
1732.50 ) \Y% 83.84 9.47 10.90 2.51 17.86 30.00 12.14
1732.50 15.00 H 83.71 9.66 10.90 2.51 18.05 30.00 11.95
1732.50 ) \Y% 83.50 9.13 10.90 2.51 17.52 30.00 12.48
1732.50 20.00 H 83.29 9.24 10.90 2.51 17.63 30.00 12.37
1732.50 ) \Y% 83.10 8.73 10.90 2.51 17.12 30.00 12.88
1732.50 140 H 85.63 11.58 10.90 2.51 19.97 30.00 10.03
1732.50 ) \% 84.58 10.21 10.90 2.51 18.60 30.00 11.40
1732.50 3.00 H 85.49 11.44 10.90 2.51 19.83 30.00 10.17
1732.50 ) \Y 84.38 10.01 10.90 2.51 18.40 30.00 11.60
1732.50 5.00 H 84.47 10.42 10.90 2.51 18.81 30.00 11.19
1732.50 ) L60AM \% 84.21 9.84 10.90 2.51 18.23 30.00 11.77
1732.50 10.00 Q H 83.95 9.90 10.90 2.51 18.29 30.00 11.71
1732.50 ) \Y% 83.55 9.18 10.90 2.51 17.57 30.00 12.43
1732.50 15.00 H 83.68 9.63 10.90 2.51 18.02 30.00 11.98
1732.50 ) \Y% 83.28 8.91 10.90 2.51 17.30 30.00 12.70
1732.50 20.00 H 83.22 9.17 10.90 2.51 17.56 30.00 12.44
1732.50 ) \Y% 83.07 8.70 10.90 2.51 17.09 30.00 12.91
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LTE Band 5
Substituted Method
FI’((IB\(/]IIII;:)CY (1\]/3[‘1_’;’1) Modulation (I;-(I)/l:\l; Iﬁz;t:;::;‘ Substituted Antefma Cable Alﬁs&l;te Limit M(z(lil]’;g)in
(dBpv) Level Gain Loss (dBm) (dBm)
(dBm) (dBd/dBi) (dB)
836.50 1.40 H 79.36 4.43 0.00 0.97 3.46 38.45 34.99
836.50 \'% 91.60 19.81 0.00 0.97 18.84 38.45 19.61
836.50 H 78.89 3.96 0.00 0.97 2.99 38.45 35.46
836.50 3.00 QPSK \'% 91.13 19.34 0.00 0.97 18.37 38.45 20.08
836.50 H 78.67 3.74 0.00 0.97 2.77 38.45 35.68
836.50 300 \'% 90.91 19.12 0.00 0.97 18.15 38.45 20.30
836.50 10.00 H 78.13 3.20 0.00 0.97 2.23 38.45 36.22
836.50 \'% 90.37 18.58 0.00 0.97 17.61 38.45 20.84
836.50 H 79.33 4.40 0.00 0.97 3.43 38.45 35.02
836.50 140 \'% 91.59 19.80 0.00 0.97 18.83 38.45 19.62
836.50 H 78.53 3.60 0.00 0.97 2.63 38.45 35.82
836.50 300 \'% 90.77 18.98 0.00 0.97 18.01 38.45 20.44
16QAM

836.50 H 78.13 3.20 0.00 0.97 2.23 38.45 36.22
836.50 >00 \'% 90.37 18.58 0.00 0.97 17.61 38.45 20.84
836.50 H 77.39 2.46 0.00 0.97 1.49 38.45 36.96
836.50 1000 \'% 89.63 17.84 0.00 0.97 16.87 38.45 21.58
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LTE Band 7
- Substituted Method —
Frequency ( BW | Polar | Recelver Substituted | Antenna | Cable Absolute | Limit Margin
(MHz) (MHz) Modulation (H/V) Reading S i -~ Level (dB)
(dBpV) (dBm) | (dBm)
(dBm) (dBd/dBi) (dB)

2535.00 5.00 H 80.76 8.15 13.14 3.10 18.19 33.00 14.81
2535.00 v 80.58 9.43 13.14 3.10 19.47 33.00 13.53
2535.00 10.00 H 79.59 6.98 13.14 3.10 17.02 33.00 15.98
2535.00 QPSK \Y 79.48 8.33 13.14 3.10 18.37 33.00 14.63
2535.00 15.00 H 78.25 5.64 13.14 3.10 15.68 33.00 17.32
2535.00 A% 78.02 6.87 13.14 3.10 16.91 33.00 16.09
2535.00 20.00 H 77.85 5.24 13.14 3.10 15.28 33.00 17.72
2535.00 \Y 77.68 6.53 13.14 3.10 16.57 33.00 16.43
2535.00 H 80.68 8.07 13.14 3.10 18.11 33.00 14.89
2535.00 500 v 80.36 9.21 13.14 3.10 19.25 33.00 13.75
2535.00 . H 79.36 6.75 13.14 3.10 16.79 33.00 16.21
2535.00 0.00 \Y 79.12 7.97 13.14 3.10 18.01 33.00 14.99
2535.00 16QAM H 78.25 5.64 13.14 3.10 15.68 33.00 17.32
2535.00 15.00 A% 78.18 7.03 13.14 3.10 17.07 33.00 15.93
2535.00 H 78.39 5.78 13.14 3.10 15.82 33.00 17.18
2535.00 20.00 v 78.12 6.97 13.14 3.10 17.01 33.00 15.99
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LTE Band 12
Substituted Method
FI’((IB\(/]IIII;:)CY (1\]/3[‘1_’;’1) Modulation (I;-(I)/l:\l; Iﬁz;t:;::;‘ Substituted Antefma Cable Alﬁs&l;te Limit M(z(lil]’;g)in
(dBpV) Level Gain Loss (dBm) (dBm)
(dBm) (dBd/dBi) (dB)
707.50 H 80.67 3.81 0.00 0.94 2.87 34.77 31.90
707.50 140 \'% 92.56 18.14 0.00 0.94 17.20 34.77 17.57
707.50 H 80.27 3.41 0.00 0.94 2.47 34.77 32.30
707.50 3.00 QPSK \'% 91.72 17.30 0.00 0.94 16.36 34.77 18.41
707.50 H 79.59 2.73 0.00 0.94 1.79 34.77 32.98
707.50 300 \'% 91.23 16.81 0.00 0.94 15.87 34.77 18.90
707.50 10.00 H 79.16 2.30 0.00 0.94 1.36 34.77 33.41
707.50 \'% 90.68 16.26 0.00 0.94 15.32 34.77 19.45
707.50 H 80.41 3.55 0.00 0.94 2.61 34.77 32.16
707.50 140 \'% 92.42 18.00 0.00 0.94 17.06 34.77 17.71
707.50 H 80.13 3.27 0.00 0.94 2.33 34.77 32.44
707.50 300 \'% 91.54 17.12 0.00 0.94 16.18 34.77 18.59
16QAM

707.50 H 79.38 2.52 0.00 0.94 1.58 34.77 33.19
707.50 >00 \'% 90.96 16.54 0.00 0.94 15.60 34.77 19.17
707.50 H 79.00 2.14 0.00 0.94 1.20 34.77 33.57
707.50 1000 \'% 90.43 16.01 0.00 0.94 15.07 34.77 19.70
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LTE Band 66
Substituted Method
Frequency | BW : Polar Recei.ver Substituted [ Antenna Cable Apsolute | Limit Margin
(MHz) (MHz) Modulation (H/V) Reading = = o Level (dB)
(dBpV) (dBm) | (dBm)
(dBm) (dBd/dBi) (dB)
1745.00 1.40 H 87.15 13.21 10.94 2.53 21.62 30.00 8.38
1745.00 v 86.47 12.19 10.94 2.53 20.60 30.00 9.40
1745.00 3.00 H 86.21 12.27 10.94 2.53 20.68 30.00 9.32
1745.00 \% 85.84 11.56 10.94 2.53 19.97 30.00 10.03
1745.00 5.00 H 86.63 12.69 10.94 2.53 21.10 30.00 8.90
1745.00 QPSK v 85.45 11.17 10.94 2.53 19.58 30.00 10.42
1745.00 10.00 H 86.96 13.02 10.94 2.53 21.43 30.00 8.57
1745.00 \% 85.87 11.59 10.94 2.53 20.00 30.00 10.00
1745.00 15.00 H 86.33 12.39 10.94 2.53 20.80 30.00 9.20
1745.00 A" 85.12 10.84 10.94 2.53 19.25 30.00 10.75
1745.00 20.00 H 86.26 12.32 10.94 2.53 20.73 30.00 9.27
1745.00 Vv 85.17 10.89 10.94 2.53 19.30 30.00 10.70
1745.00 H 86.98 13.04 10.94 2.53 21.45 30.00 8.55
1745.00 140 A% 85.93 11.65 10.94 2.53 20.06 30.00 9.94
1745.00 H 86.14 12.20 10.94 2.53 20.61 30.00 9.39
1745.00 300 A" 85.83 11.55 10.94 2.53 19.96 30.00 10.04
1745.00 H 85.59 11.65 10.94 2.53 20.06 30.00 9.94
1745.00 >00 Vv 85.56 11.28 10.94 2.53 19.69 30.00 10.31
16QAM
1745.00 H 84.79 10.85 10.94 2.53 19.26 30.00 10.74
1745.00 1000 \% 84.63 10.35 10.94 2.53 18.76 30.00 11.24
1745.00 H 84.49 10.55 10.94 2.53 18.96 30.00 11.04
1745.00 1300 A" 84.29 10.01 10.94 2.53 18.42 30.00 11.58
1745.00 H 84.59 10.65 10.94 2.53 19.06 30.00 10.94
1745.00 2000 v 84.21 9.93 10.94 2.53 18.34 30.00 11.66
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Band 71
Substituted Method
Frequenc BW Polar Receiver - Absolute | Limit Marein
(l\(/}Hz) A (MH2) Modulation =) Reading Substituted Antefma Cable Level (ng)
(dBpV) Level Gain Loss (dBm) (dBm)
(dBm) (dBd/dBi) (dB)
630.50 5.00 H 80.88 3.38 0.00 0.90 2.48 34.77 32.29
680.50 ' VvV 92.56 17.48 0.00 0.90 16.58 34.77 18.19
680.50 10.00 H 79.87 2.37 0.00 0.90 1.47 34.77 33.30
680.50 ’ QPSK A% 91.92 16.84 0.00 0.90 15.94 34.77 18.83
630.50 15.00 H 79.71 2.21 0.00 0.90 1.31 34.77 33.46
680.50 ' VvV 91.68 16.60 0.00 0.90 15.70 34.77 19.07
680.50 20.00 H 79.36 1.86 0.00 0.90 0.96 34.77 33.81
680.50 ’ A% 90.64 15.56 0.00 0.90 14.66 34.77 20.11
680.50 500 H 80.81 3.31 0.00 0.90 2.41 34.77 32.36
680.50 ' VvV 92.57 17.49 0.00 0.90 16.59 34.77 18.18
680.50 10.00 H 80.28 2.78 0.00 0.90 1.88 34.77 32.89
680.50 ' VvV 91.81 16.73 0.00 0.90 15.83 34.77 18.94
16QAM
680.50 15.00 H 79.38 1.88 0.00 0.90 0.98 34.77 33.79
680.50 ' A% 90.76 15.68 0.00 0.90 14.78 34.77 19.99
680.50 20.00 H 79.12 1.62 0.00 0.90 0.72 34.77 34.05
680.50 ' VvV 92.16 17.08 0.00 0.90 16.18 34.77 20.59
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level

Page 40 of 226




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG200526012-00F

FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53- OCCUPIED BANDWIDTH

Applicable Standard

FCC §2.1049, §22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through sufficient

attenuation.

The 26 dB & 99% bandwidth was recorded.

EUT Splitter Spectrum Analyzer
Universal Radio
Communication
Tester
Test Equipment List and Details
e Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSU 26 200256 2020-05-09 2021-05-09
R&S Spectrum Analyzer FSP 38 100478 2020-05-09 2021-05-09
yzjingcheng Coaxial Cable KF{E?&J ) 41005011 Each time /
yzjingcheng Coaxial Cable K}qﬁ?g ) 41002201 Each Time /
E-Microwave Blocking Control El(\)/{)]())g 6B ) 0E01201048 Each time /
E-Microwave Coaxial Attenuators EI;/IIS?_ 160- OE01203239 Each time /
E-Microwave Two-way Spliter ODP-1-6-28 OEO0120142 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data

Environmental Conditions

Temperature: 27.1°C~30°C
Relative Humidity: 54 %~ 74 %
ATM Pressure: 99.8kPa ~100.8kPa
Tester: James Chen
Test Date: 2020-06-05~2020-06-17

Test Mode: Transmitting

Test Result: Compliance. Please refer to the following table and plots.

Test 99% Occupied 26 dB Occupied
Band Channel Mode Bandwidth Bandwidth
(MHz) (MHz)

Cellular GSM 0.25 0.32
EDGE 0.25 0.31
GSM 0.25 0.31
PCS EDGE 0.25 0.33
Rel 99 420 481
WCDMA Band II HSDPA 4.20 4.81
M HSUPA 4.20 476
Rel 99 4.16 4.75
WCDMA Band IV HSDPA 4.20 4.74
HSUPA 4.18 4.74
Rel 99 4.18 4.76
WCDMA Band V HSDPA 4.18 4.74
HSUPA 4.20 4.76
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q . 99% occupied bandwidth | 26 dB bandwidth
Band Bandwidth Modulation (MHz) (MHz)
QPSK 1.104 1.320
1.4 MH
z 16QAM 1.086 1.290
QPSK 2.638 2.868
3 MHz 16QAM 2.638 2.892
QPSK 4.520 5.480
MH
LTE > MHz 16QAM 4.430 4.940
Band 2
10 Miy QPSK 8.960 9.840
16QAM 8.960 10.040
QPSK 13.500 15.300
15 MHz 16QAM 13.560 19.740
QPSK 18.000 19.280
20 MHz 16QAM 13.000 19.440
QPSK 1.098 1326
1.4 MH
z 16QAM 1.110 1338
QPSK 2.688 2.880
3 MHz 16QAM 2.638 2.880
QPSK 4520 5.000
LTE > MHz 16QAM 4.500 4.960
Band 4
10 Mils QPSK 9.000 9.600
16QAM 8.960 9.600
QPSK 13.560 14.940
15 MHz 16QAM 13.560 14.820
QPSK 18.000 19.520
20 MHz 16QAM 18.080 19.280
QPSK 1.098 1.296
1.4 MHz 16QAM 1.104 1302
QPSK 2.676 2.892
LTE 3 MHz 16QAM 2.676 2.868
Band 5
S MHy QPSK 4.540 4.920
16QAM 4.500 4.900
QPSK 8.960 9.630
10 MHz 16QAM 8.960 9.520
QPSK 4520 4.940
> MHz 16QAM 4.500 4.880
QPSK 8.960 9.720
LTE 10 MHz 16QAM 8.960 9.520
Band 7
an s ML QPSK 13.560 14.880
16QAM 13.500 14.760
QPSK 17.920 19.360
20 MHz 16QAM 18.000 19.360
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q . 99% occupied bandwidth | 26 dB bandwidth
Band Bandwidth Modulation (MHz) (MHz)
QPSK 1.110 1.344
1.4 MHz 16QAM 1.104 1320
QPSK 2.638 2.880
LTE 3 Mz 16QAM 2.688 2.892
Band 12
. QPSK 4.560 5.280
16QAM 4.540 5.300
QPSK 9.080 10.160
10 MHz 16QAM 9.039 10.080
QPSK 1.098 1308
1.4 MHz 16QAM 1.110 1326
QPSK 2.688 2.880
3 MH
z 16QAM 2.638 2.880
QPSK 4.520 5.240
LTE > MHz 16QAM 4520 5.220
Band 66
an 10 Mils QPSK 8.960 10.040
16QAM 8.960 9.840
QPSK 13.560 15.360
15 MHz 16QAM 13.500 15.240
QPSK 18.000 19.600
20 MHz 16QAM 18.000 19.680
QPSK 4535 5224
> MHz 16QAM 4.535 5176
QPSK 9.006 10.077
LTE 10 MHz 16QAM 8.942 9.660
Band 71
an s M QPSK 13.606 15.285
16QAM 13.606 15.141
QPSK 18.013 19.654
20 MHz 16QAM 18.077 19.949
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GSM Cellular 850

® “RBW 3 kHz
*VEW 10 kHz

Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

. D1 21.7E dBm Ll T

=
— ?JHLN- ‘ﬁﬂﬂlu
. | .

R

Center B36.6 MHz 100 kH=z=/ Span 1 MHEHz

Date: 9.JUM.2020 01:20:36

GSM PCS 1900

® “RBW 3 kHz
*VEW 10 kHz

Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

L FK . -..I . s
peaxcH Temp 1 Tl OBW

A A

Center 1.88 GHz 100 kH=z=/ Span 1 MHEHz

Date: 9.JUM.2020 01:29:42
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EDGE Cellular 850

Iﬂ
b

; W
_ hid
_ i \
_ §
_ A
i Ni 4 "M_%
i M
Tiaad Ay
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WCDMA Band 2 Rel 99

@

8
¥

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:55:00

WCDMA Band 2 HSDPA

MARFER 1
1.877597692 GHz
Ref b

8
¥

?ﬁf“' T ik '?vﬁkpv

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 17:19:48
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@

WCDMA Band 2 HSUPA

8
¥

Center 1.88 GHz

Date: 7.JUN.2020 17:40:26

1 MHz/ Span 10 MHz

WCDMA Band 4 Rel 99

8
¥

Center 1.7326 GHz

Date: 7.JUN.2020 16:57:41

1 MHz/ Span 10 MHz
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@

WCDMA Band 4 HSDPA

8
¥

Center 1.7326 GHz

Date: 7.JUN.2020 17:23:35

1 MHz/ Span 10 MHz

WCDMA Band 4 HSUPA

8
¥

Center 1.7326 GHz

Date: 7.JUN.2020 17:37:56

1 MHz/ Span 10 MHz
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@

MARKER 1
834.216
e i

Re

WCDMA Band 5 Rel 99

8
¥

=

B
i

L .. Lk # 1 Pf
Wi Ml

Center 836.6 MHz

Date: 7.JUN.2020 17:17:00

1 MHz/ Span 10 MHz

WCDMA Band 5 HSDPA

8
¥

Center 836.6 MHz

Date: 7.JUN.2020 17:27:08

1 MHz/ Span 10 MHz
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8
¥

Date:

WCDMA Band 5 HSUPA
h--r- s = .
B R( WNM'\MWM\
! N |
L | .] MMHH l |, In
I
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LTE Band 2

®

*RBW 30 kHz

QPSK_1.4 MHz

Delta 1 [T1 ]

“VBW 100 kHz -0.39 dB
Ref 30 dBm “Att 35 dB SWT 15 ms 1.320000000 MHz
30 Offget 4.3 dB OBW [1.10400Q000 MHz
Markgr 1 [T1]|]
20 DT 185.94 dBm +—
- A AW VAN 1.879346000 GHz
W\l\%‘ Temp |1 [T1 OBW]
= | N .
10 i LVL
1.879448000 GHz
Temp [2 [T1 ogBw]
[o T .00 D
1 1.880552000 GHz
D2 -f.06 dfm b
- MN/ \M\,ﬂ
,Z\"/ZE,,/“’M W\I\J\
3DE
f-30:
f-40:
F--50:
f--60:
-70
Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 00:06:50

*RBW 30 kHz

QPSK_3 MHz

Delta 1 [T1 ]

Lo

*VBW 100 kHz 1.79 dB
Ref 30 dBm “Att 35 dB SWT 30 ms 2.868000000 MHz
30 Offset 4_% dB OBW [2.688000000 MHz
Markgr 1 [T1]|]
oo -8.64 dBm
D1 17.3|dBm +— L =
FOEH ;’F’AWWWWW{{ZTEMD 1 [T1 OBW
3 4B
1.87865! oHz|"”
Temp |2 [T1 OH
+2-85—dBm
.881344000 GHz

|
=

~-10

0
D2 -8B.7 7ém

VA

FVVMMNAW s

~-30

f--40

~-50

~-60

-70

Center 1.88 GHz

Date: 6.JUN.2020 00:07:32

600 kHz/

Span 6 MHz
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QPSK_5 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.09 dB
Ref 30 dBm “Att 30 dB SWT 5 ms 4.980000000 MHz
30 Offget 7.5 dB OBW [4.52000¢000 MHz
Markgr 1 [T1]|]
Lo -10.04 dBm
D1 16.07 dBm 1.87752¢000 GHz
- T
?AWMWWWW%W 1 [T1 08wl
Lio 1] 20 4
LvL
1.877749000 GHz
Temp |2 [T1 OgwW]
o T2t dBm
J \@ 1.88226(000 GHz
4 52 b ga¥as
Lo ti”\J KAl
N s ey
3DB
--30:
F--40
f--50:
F--60:
-70
Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 10.JUN.2020 01:00:19
QPSK 10 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.23 dB
Ref 30 dBm “Att 30 dB SWT 10 ms 9.720000000 MHz
30 Offget 7.5 dB OBW [8.96000¢000 MHz
Markgr 1 [T1]|]
oo -12.99 dBm
1.87512¢000 GHz
L oK D1 13.37 dBm T3 T2remp |1 pT1 oduy
s |, P A It I AT AP 1054 a8
LVL
1.87552¢000 GHz
Temp |2 [T1 OBW]
o T4t dBm
\ 1.884480000 GHz
F-10 f
D2 -12.6% dB \
L_20 M

~-30

MVWJWV”&NMM‘N“ANNMnﬁ 30B

F-40

~-50

~-60

-70

Center 1.88 GHz

Date: 10.JUN.2020 01:01:02

2 MHz/ Span 20 MHz
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@

QPSK_15 MHz

*RBW 300 kHz

*VBW 1 MHz

Delta 1 [T1 ]
-1.40 dB

Ref 30 dBm *Att 30 dB SWT 2.5 ms 14.820000000 MHz
30 Offset 7.3 dB OBW 13.620000000 MHz
Markgr 1 [T1]|]
20 —7.36 dem|IEM
D1 16.9 dBm 1 680000 GH,
ﬁwv“ i M‘gaemp 1 [T1 OBW]
Lio 9 P
LVL
1.87322(0000 GHz
Temp [2 [T1 OBW]
o TI-SO—dBm
; lE 1.886840000 GHz
=S D2 -p_04[dBm .\m\’
Kt . T
3DB
~-30
-40
~-50
~-60
-70
Center 1.88 GHz 3 MHz/ Span 30 MHz
Date: 10.JUN.2020 01:01:55
QPSK 20 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.08 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.280000000 MHz
30 Offset 4_51 dB OBW 18.000009000 MHz
Markgr 1 [T1]|]
L -7.57 dBm
20 D1 18.56¢ dBm T WMMM T
[ P ijvhwfwihﬂw"vANHH\ 4F¥Z%emp N
vAxH I
1.87104(Q000 GHz
Temp |2 [T1 OBW]
o T3-29—dBm
\L 1.88904(0000 GHz
D2 -f .44 YdBm| ¥
~-10 ULAW
E_40 | L .Mn/ M\'A(Wr\ AM,
WV P
3DB
~-30
-40
~-50
~-60
-70
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 00:11:44
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16QAM_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.25 dB
Ref 30 dBm *Att 35 dB SWT 15 ms 1.290000000 MHz
30 Offset 4.ﬂ dB OBW (1.092000000 MHz
Markgr 1 [T1]|]
Loo —-1.68 dBm
D1 18.27 dBm - D A A T-8793524000 GHZ
{W‘—\ WM\IQ Temp |1 [T1 0BW]
L 1o o P
1.879454000 GHz||"""
Temp |2 [T1 OgwW]
o TgAO—dBm
1 1.880546000 GHz

D2 -y.73 d#
~-10

et

i

A
W 30B

~-50

~-60

-70

Center 1.88 GHz

Date: 6.JUN.2020 00:07:12

300 kHz/ Span 3 MHz

16QAM_3 MHz

@ “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.96 dB
Ref 30 dBm *Att 35 dB SWT 30 ms 2.892000000 MHz
30 Offget 4.5 dB OBW [2.68800Q000 MHz
Markgr 1 [T1]|]
oo -10.62 dBm
1.87856(0000 GHz
D1 15.81 dBm
T. T2remp |1
o ﬂmmmmﬂv N
- LVL
1.87865¢000 GHz
Temp |2 [T1 OBW]
B
1 GHz

T
% .881344000

~-20

\

~-30

Wf\/wuww .

F-40

~-50

~-60

-70

Center 1.88 GHz

Date: 6.JUN.2020 00:07:53

600 kHz/ Span 6

MHz
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@

16QAM_5 MHz

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -1.09 dB
Ref 30 dBm *Att 35 dB SWT 5 ms 4.940000000 MHz
30 Offset 4.ﬂ dB OBW (4.480000000 MHz
Markgr 1 [T1]|]
20 DI 18.9|dBm WWWWM T2 1 8775; (-)67); SS: B
5 B
f /\XTemp 1 [T1 OBW]
Lio S P
LVL
1.87776(0000 GHz
Temp |2 [T1 OgW]
o T3-80—dBm
&, 1.882240000 GHz
D2 -f.1 ¢dBm «
~-10
ooph AMWWJ M"W\“\Am Al
W™ M M W
3DB
~-30
-40
~-50
~-60
-70
Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 6.JUN.2020 00:09:00
16QAM_10 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.99 dB
Ref 30 dBm *Att 30 dB SWT 10 ms 9.520000000 MHz
30 Offset 7_51 dB OBW [8.960000000 MHz
Markgr 1 [T1]|]
oo -10.78 dBm
1.875240000 GHz
D1 14.24 dBm eyt Trowi
MAXH BB Cofetln WA A _rv\r‘\/\J\. 19 21 4B
LVL
1.87552(0000 GHz
Temp |2 [T1 OBW]
o TI-6A—dBm
J 1.88448(0000 GHz

L

=10
D2 711.77 dg|

|

| e

~-30

SN

F-40

~-50

~-60

-70

Center 1.88 GHz

Date: 10.JUN.2020 01:01:24

2 MHz/

Span 20 MHz
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@

16QAM_15 MHz

*RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -2.43 dB
Ref 30 dBm “Att 30 dB SWT 2.5 ms 14.880000000 MHz
30 Offget 7.5 dB 0BW 13.560009000 MHz
Markgr 1 [T1]|]
oo -8.98 dBm
D1 15.8% dBm T4 1.87262(000 GHz
- 57 Wwwmﬁﬁemp 1 [T1 oBW]
L 1o I
LVL
1.87328(000 GHz
Temp |2 [T1 OgwW]
o TI-o6—dBm
J \i 1.88684(0000 GHz
10 —HO—+B—etBr
WWAM uy)
3DB

~-50

~-60

-70

Center 1.88 GHz

Date: 10.JUN.2020 01:02:20

16QAM_20 MHz

3 MHz/

“RBW 300 kHz

Span 30 MHz

Delta 1 [T1 ]

“VBW 1 MHz -1.05 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.440000000 MHz
30 Offset 4_51 dB OBW 18.000009000 MHz
Markgr 1 [T1]|]
oo -6.81 dBm
D1 18.2% dBm o T-870404000 GHzZ
I wAvhand .
%& Aoz L
MAXH o
10 - LVL
1.87104(Q000 GHz
Temp |2 [T1 OBW]
o T3-06—dBm
\1 1.88904(0000 GHz
D2 - .75 |dBm| L3
~-10 \W
L_ M'VA/N W M"‘\W\N\,'
3DB
~-30
-40
~-50
~-60
-70
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 00:14:49
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LTE Band 4

QPSK_1.4 MHz

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.95 dB
Ref 30 dBm “Att 35 dB SWT 15 ms 1.326000000 MHz
30 Offget 4.3 dB OBW [1.09800Q000 MHz
Markgr 1 [T1]|]
20 -6.90 dBm
D1 18.12 dBm
A A A 1-73184%000 GH
?’I W\/\V\;z Temp [1 [T1 oBW]
vAaxH N .
10 . LVL
1.731944000 GHz
Temp |2 [T1 OBW]
[o TX-27 apnr
1 1 1.73304¢000 GHz
D2 - .88 dfm
B M//\M ]
v r\\”"\"k‘vw
3DE
-30
-40
-50
--60
-70
Center 1.7325 GHz 300 kHz/ Span 3 MHz
Date: 6.JUN.2020 00:15:14
QPSK 3 MHz
® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.94 dB
Ref 30 dBm “Att 35 dB SWT 30 ms 2.880000000 MHz
30 Offget 4.3 dB OBW [2.688009000 MHz
Markgr 1 [T1
20 - dBm
D1 16.73 dBm T : Loe ck
1 PK WJ&JMXN
T emp |1 [T1 OH
L. Mo vty ° N
LVL
1.73115 GHz
Temp |2 [T1 OH
[© TX-77 QD
i L 1.733844000 GHz
F=10 D2 *’/\’\7,!! B Lr\\
Lol pt WM MR P
AR A
3DB
-30
-40
-50
-60
-70
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 00:15:56
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QPSK_5 MHz

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.39 dB
Ref 30 dBm “Att 35 dB SWT 5 ms 5.000000000 MHz
30 Offfet 4.3 dB OBW ]4.520009000 MHZ
Markgr 1 [T1]|]
F20 D1 18.3] dBm = =4-82 gzm
- ot > 730000000 GHZ
?WM‘V\M W\”‘ Temp |1 [T1 0BW]
[+ RIS 12 ma
1.730240000 GHz
/ \Temp 2 [T1 ogw]
o +34-53—dBm
E, 1.734760000 GHz
D2 -f.63Y dBm +

o el W%w

DB
--30:
F--40
f--50:
F--60:
-70
Center 1.7325 GHz 1 MHz/ Span 10 MHz
Date: 6.JUN.2020 00:16:37
QPSK 10 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.51 dB
Ref 30 dBm *Att 30 dB SWT 10 ms 9.680000000 MHz
30 Offget 7.3 dB OBW [8.96000¢000 MHz
Markgr 1 [T1]|]
oo -12.46 dBm
T1 1.72766(Q000 GHz
D1 14.28 dBm Fremp T LTI OBWYT
— T AAASALAMSAM A AT oy T
1o - LvL
1.72802¢000 GHz|[
Temp |2 [T1 OBW]
o T2 —dBm
j \ 1.736980000 GHz
F-1o D2 711_77 dB )“\"
-20 WW 'M\’\M“"’"‘f*\r\)\
e prbadonl
f-30:
F--40:
F--50:
f--60:
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 10.JUN.2020 01:03:43
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@

=
)

Date:

Date:

QPSK_15 MHz

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 1.29 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 14.940000000 MHz
30 Offgset 4.5 dB OBW 13.560000000 MHz
Markgr 1 [T1]|]
F20 DI 18.69 dBm —4-01 dfn
- F72T SPUSUTS Y WORSUSN rkwvhwﬂmhvgz 1.72512Q000 GHz
fﬂ Temp |1 [T1 OBW]
Lo 13 331 dB;
1.725780000 GHz e
emp |2 [T1 OgwW]
o T2-68—dBm
% 1.739340000 GHz
D2 77,31Jd8m b

)

\N“MfVWﬂwﬂﬂN

3DB
~-30
-40
~-50
~-60
-70
Center 1.7325 GHz 3 MHz/ Span 30 MHz
6.JUN.2020 00:18:16
QPSK 20 MHz
“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.16 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.520000000 MHz
30 Offset 4_51 dB OBW 18.000009000 MHz
Markgr 1 [T1]|]
oo -7.33 dBm
D1 17.49 dBm . F 9690606
T
T):M'\,Mwﬂ"w\r’“"v”“ WM“'WJLX Temp [1 [T1 Of
1 4B;
10 ' LvL
1.723540000 GHz
Temp |2 [T1 OBW]
o 1A -5S—dBm
# \1 1.741540000 GHz
Eoo D2 -B.51 [dBm i4mm
o
3DB
~-30
-40
~-50
~-60
-70

Center 1.7325 GHz

6.JUN.2020 00:19:11

4 MHz/

Span 40 MHz
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16QAM_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.37 dB
Ref 30 dBm *Att 35 dB SWT 15 ms 1.338000000 MHz
30 Offset 4.ﬂ dB OBW (1.116000000 MHz
Markgr 1 [T1]|]
20 —=4.17 dBm -
D1 18.23 dBm
1.731834000 GHz
AN AN AN A
4 Temp |1 [T1 oBw]
Lio g ] o5-da
LVL
1.731936000 GHz
Temp |2 [T1 OH
o —STdBm
?’1 1.733052000 GHz
D2 -y.77 dBm|
[ NJ\/. “\w\.’\m
PRARY H‘V‘/A\ /‘\’VWLVAWAW
3DB
~-30
-40
~-50
~-60
-70
Center 1.7325 GHz 300 kHz/ Span 3 MHz
Date: 6.JUN.2020 00:15:35
16QAM_3 MHz
@ “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.50 dB
Ref 30 dBm *Att 35 dB SWT 30 ms 2.880000000 MHz
30 Offset 4_51 dB OBW [2.688000000 MHz
Markgr 1 [T1]|]
oo -10.87 dBm
1.731060000 GHz
D1 14.5¢ dBm Tor
T emp [T [TT OBW]
o B N e o
- LVL
1.731156000 GHz
Temp |2 [T1 OBW]
o TO-80—dBm
J A} 1.733844000 GHz
f-10 Dz -[[1.44 dB L
PR P! L\WAWMM -
qyeT L™
3DB
~-30
-40
~-50
~-60
-70
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 00:16:14
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16QAM_5 MHz

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.06 dB
Ref 30 dBm “Att 35 dB SWT 5 ms 4.960000000 MHz
30 Offfet 4.3 dB OBW ]4.500009000 MHZ
Markgr 1 [T1]|]
F20 D1 18.23 dBm = —— gzm
- 730000000 GHZ
?’I Wmmww%emp 1 [T1 oBW]
Lo 14 14 dgaf
1.73026¢000 GHz||"""
Temp |2 [T1 OgwW]
+4-So—dBm
\1 1.734760000 GHz

¥

o
D2 -f. 77#d8m
~-10

VAo,

~-30

~-50

~-60

-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz
Date: 6.JUN.2020 00:17:01
16QAM_10 MHz
“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.11 dB
Ref 30 dBm *Att 35 dB SWT 10 ms 9.600000000 MHz
30 Offset 4_51 dB OBW [8.960000000 MHz
Markgr 1 [T1
— dBm
D1 16.3% dBm =7 Wu\dL.JL T L 72774 Ga
Temp |1 [T1 OH
TR WA“WV"“""’“‘"J\W‘MW J‘q ‘ -
LvVL
1.72802 GHz
Temp |2 [T1 OH
T390 dBm
1.736980000 GHz

l

bbb

~-30

F-40

~-50

~-60

-70

Center 1.7325 GHz

Date: 6.JUN.2020 00:17:45

2 MHz/

Span 20

MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

16QAM_15 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.72 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 14.820000000 MHz
30 Offset 4.3 dB OBW 13.560000000 MHz
Markgr 1 [T1]|]
F22 D1 18.271 dBm T c;gg gzm
N T - =
WWWWWW%W B
Lo e o
1.725780000 GHz e
Temp [2 [T1 OBW]
T3 B
\L 1.739340000 GHz

o
D2 -f. 73;(dBm
~-10

¥

el

WW\’\\I\IN\V

3DB
~-30
-40
~-50
~-60
-70
Center 1.7325 GHz 3 MHz/ Span 30 MHz
Date: 6.JUN.2020 00:18:43
16QAM_20 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 1.18 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.280000000 MHz
30 Offset 4_51 dB OBW 18.080000000 MHz
Markgr 1 [T1]|]
oo -8.70 dBm
D1 17.01 dBm T 1.722900000 GH.
-
Y}VWWWMMN\/MWW“"\XTEWP N
MAXH o
10 - LVL
1.723540000 GHz
Temp |2 [T1 OBW]
o A -20—dBm
i } 1.741620000 GHz
F-10 D2 7’\::9/ Bm ..L,w\m
.Y 'JV\'IW
T d M
3DB
~-30
-40
~-50
~-60
-70

Center 1.7325 GHz

Date: 6.JUN.2020 00:19:38

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 5:

QPSK_1.4 MHz

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.49 dB
Ref 30 dBm “Att 35 dB SWT 15 ms 1.296000000 MHz
30 Offget 4.3 dB OBW [1.09800Q000 MHz
Markgr 1 [T1]|]
koo -7.90 dBm
D1 17.92 dBm - TSIV v v v 845858000000
Yﬁ:ﬂM L\l\h\;z Temp (1 [T1 OBW]
MAXH N .
10 i LVL
835.94800(000 MHz
Temp |2 [T1 OBW]
o A8 BT
E% 837.046000000 MHz
D2 -8.08 d
- .\wMTWﬁ
L_20 TN,
W ' I,
3DB

~-30

k-40

~-50

~-60

-70

Center 836.5 MHz

Date: 6.JUN.2020 00:20:07

300 kHz/

QPSK_3 MHz

*RBW 30 kHz

Span 3 MHz

Delta 1 [T1 ]

*VBW 100 kHz 0.17 dB
Ref 30 dBm “Att 35 dB SWT 30 ms 2.892000000 MHz
30 Offget 4.3 dB OBW [2.67600¢000 MHz
Markgr 1 [T1]|]
koo -12.13 dBm
845.048000000 MHz
1 PK D1 14.72 dBm F2remp [T TTT OHW]
Lo #AW\*VW\M\AMWV\NWA\NWMY iy T
i LVL
835.16800(0000 MHz
Temp [2 [T1 OBW]
[© TE- 19 apnr
J L 847.844000000 MHz
-1 D2 711_27 GE }k
F-20 \%
130
f--40
F--50
F--60
-70

Center 836.5 MHz

Date: 6.JUN.2020 00:20:52

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp.

(Dongguan)

Report No.: RDG200526012-00F

@

QPSK_5 MHz

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 3.03 dB
Ref 30 dBm *Att 35 dB SWT 5 ms 4.920000000 MHz
30 Offset 4.q dB OBW (4.540000000 MHz
Markgr 1 [T1]|]
[0 D1 17.99 dB o~ p—
- moT J4-040009000 MHZ
%WWWW”%ZT@W 1 [T1 0BW]
Lo I I
834 .240000000 MHz
j \Temp 2 [T1 ogw]
o T3 -55—dBm
E‘ 838.780000000 MHz
D2 -8.0lydBm| T
~-10
F\n‘?ﬂﬂm“u Liadia ‘K \\«" 'W'MWW““ |

DB
-30
F-40
f--50
t--60
-70
Center 836.5 MHz 1 MHz/ Span 10 MHz
Date: 6.JUN.2020 00:21:43
QPSK 10 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.76 dB
Ref 30 dBm “Att 35 dB SWT 10 ms 9.680000000 MHz
30 Offfet 4.5 dB OBW [8.96000¢000 MHz
Markgr 1 [T1]|]
oo —10. dBm
b1 15 0F s 1, 841.62000 MHz
- m T Temp [T [T1 OH
m=m | N T e ° .
LvVL
832.020001 MHz
Temp |2 [T1 OH
F-o: taAsdBm
J \‘l 840.980000000 MHz
=10 DZ = o_j dB| \M
WM—W”\M\AAW ' ar “W‘A'—""NMM
3DB

F-40

~-50

~-60

-70

Center 836.5 MHz

Date: 6.JUN.2020 00:22:32

2 M

Hz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

16QAM_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.32 dB
Ref 30 dBm *Att 35 dB SWT 15 ms 1.302000000 MHz
30 Offset 4.3 dB OBW (1.104000000 MHz
Markgr 1 [T1]|]
20 ~8.09 dBm -
D1 17.73 dBm 5840009000 H
}/J‘,%WWWMM"\\;Z Temp |1 [T1 ogw
Lio
835.94200
Temp |2 [T1 OH
o T
837.04600
D2 -8.27 dPm|
Coo )y
-20 Yt t
VM”“/VV 3DB
-30
-40
=50
=60
-70
Center 836.5 MHz 300 kHz/ Span 3 MHz
Date: 6.JUN.2020 00:20:31
16QAM_3 MHz
@ “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.98 dB
Ref 30 dBm *Att 35 dB SWT 30 ms 2.868000000 MHz
30 Offget 4.5 dB OBW [2.67600Q000 MHz
Markgr 1 [T1]|]
oo -13.08 dBm
845.060000000 MHz
D1 14.4% dBm
T TZremp [T LTI Ogw]
o= |, B RN VLT Py N oc an
LVL
835.168000000 MHz
Temp |2 [T1 OBW]
o +O—SO—dBm
837.844009000 MHz
F-1o D2 -|Jl1.55 dB 1

!

o)

MWWWWW 308

F-40

~-50

~-60

-70

Center 836.5 MHz

Date: 6.JUN.2020 00:21:13

600 kHz/

Span 6 MHz

Page 66 of 226




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

16QAM_5 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.05 dB
Ref 30 dBm “Att 35 dB SWT 5 ms 4.900000000 MHz
30 Offget 4.5 dB OBW [4.50000¢000 MHz
Markgr 1 [T1]|]
20 -1.89 dbml|(iEM
D1 17.12 dBm 834 060000000 MH;
%?WWWWM%QF%D 1 [T1 oBW]
Lio Y
LvL
834.26000Q000 MHz
Temp |2 [T1 OgwW]
o T1-68—dBm
é i» 838.760000000 MHz
== D2 -8.88[dBm :
A \Allb.
20
i o Rk TN
waw“NANA HAVYJwb*M 30B
--30:
F--40
f--50:
F--60:
-70
Center 836.5 MHz 1 MHz/ Span 10 MHz
Date: 6.JUN.2020 00:22:04
16QAM 10 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.18 dB
Ref 30 dBm “Att 35 dB SWT 10 ms 9.520000000 MHz
30 Offget 4.3 dB OBW [8.96000¢000 MHz
Markgr 1 [T1]|]
oo -10.68 dBm
831.740009000 MH
D1 15.77 dBm — e
T1 WN/\’JL Zremp [1 [T1 oBW]
o |, At AR W vy ~50_ds
LVL
832.020009000 MHz
Temp |2 [T1 OBW]
o +1-26—dBm
0.980009000 MHz

|

~-30

o)

Mt <o

F-40

~-50

~-60

-70

Center 836.5 MHz

Date: 6.JUN.2020 00:22:54

2 MHz/

Span 20

MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 7:

QPSK_5 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.71 dB

Ref 30 dBm “Att 35 dB SWT 5 ms -940000000 MHz

IN

30 Offset 4_5 dB OBW [4.520000000 MHz
Markgr 1 [T1]|]
-14.35 dBm
-53254(000 GHz
Temp (1 [T1 OBW]
M, Appt i, MDA T 46 dBw
-53274(000 GHz
Temp |2 [T1 OBW]

re —H6—dBm

/ \ .537260000 GHz

~-10 l\l
D2 713,4f dB

~-20

N

HE
>
x|z
i

D1 12. B
52 dBm Tl

5
=
4
4
il
3
<
4
<
N
e
=

N

L IV RY o
T T Py

k-40

~-50

~-60

-70

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 00:23:19
QPSK 10 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.58 dB

Ref 30 dBm “Att 35 dB SWT 10 ms .720000000 MHz

©

30 Offget 4.3 dB OBW [8.96000Q000 MHz
Markgr 1 [T1]|]
-16.43 dBm

20
2.530120000 GHz
1 PK Temp |1 [T1 OBW]
Lo I — 2 4 20 ap
- T LVL
AP MU AM v My M 2.530520000 GHz
Temp |2
Lo -

N
o
@
©
5
@
o
s}
s}

—7O—dBm

! ‘ - GHz

~-10 \1
D2 716,7# dB

WWW S A A

f--40

~-50

~-60

-70

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 00:24:05

Page 68 of 226




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG200526012-00F

QPSK_15 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 1.32 dB
Ref 30 dBm “Att 35 dB SWT 2.5 ms 14.880000000 MHz
30 Offget 4.5 dB 0BW 13.56000¢000 MHz
Markgr 1 [T1]|]
20 -14.22 dBm
2.52762Q000 GHz

=
)

D1 13.22 dBm Temp 1 [T1 08w}
Lo TAN AN AN AN A N AT 57 dB
.528280000 GHz
Temp |2 [T1 OgwW]
o 193 —dBm
-54184(000 GHz

N

N

F-10 *
D2 -1l2.7§ dB l

;[;:_m*- MW( \WWM»'H:J\NW\VM e

~-50

~-60

-70

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 00:24:54

QPSK 20 MHz

@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.61 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.360000000 MHz
30 Offset 4_51 dB OBW 17.920000000 MHz
Markgr 1 [T1
oo -1 dBm
2.52532 GHz
o1 12.36 dem Temp [1 [T1 O
G oo - B e Y P -
LVL
2.52612 GHz
Temp |2 [T1 OH
o —67dBmT
2.544040000 GHz
~-10 Y
D2 -[13.64 dB \
~-20
3DB
Lo N M AW NI
WYV WAL
-40
~-50
~-60
-70
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 00:25:46
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

@

=
)

il

Date:

Date:

16QAM_5 MHz

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 0.56 dB
Ref 30 dBm *Att 35 dB SWT 5 ms 4.880000000 MHz
30 Offset 4.q dB OBW (4.500000000 MHz
Markgr 1 [T1]|]
Lo -13.20 dBm
2.53256(0000 GHz
b1 12.47 dBm " - - Temp |1 [T1 OBW]
0 72 VM VL AN ) i B L e R
2.53276(0000 GHz
Temp |2 [T1 OgwW]
o —60—dBm
J \ 2.53726(0000 GHz
~-10 L
D2 713_5f dB \
~-20
\ DB
WMW VVAUHTR “"'IVJM’”M\AJ\M
-40
~-50
~-60
-70
Center 2.535 GHz 1 MHz/ Span 10 MHz
6.JUN.2020 00:23:40
16QAM_10 MHz
“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.89 dB
Ref 30 dBm *Att 35 dB SWT 10 ms 9.520000000 MHz
30 Offset 4_51 dB OBW [8.960000000 MHz
Markgr 1 [T1]|]
oo -15.90 dBm
2.53024(000 GHz
Temp |1 [T1 OBW]
10 D1 10 2% dBm : . ™
LVL
TlWi“fhhvwﬂyﬂNhWMuJuﬂmnhﬂmﬂwvanJL 2.530520000 GHz
Temp |2 [T1 OBW]
o —6A—dBm
/ ) 2.53948(0000 GHz
~-10 \1
D2 715,73;018 «
~-20
\ 3DB

-30 —

b A

F-40

~-50

~-60

-70

Center 2.535 GHz

6.JUN.2020 00:24:27

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG200526012-00F

16QAM_15 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.49 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 14.760000000 MHz
30 Offset 4.ﬂ dB OBW 13.500000000 MHz
Markgr 1 [T1]|]
20 -14.50 dBm|(EM
2.527620000 GHz
Temp [1 [T1 ogW]
e ro— N L] Ll e e So vt st wiw e rret e p—
LVL
2.52828 GHz
Temp |2 [T1 OH
o —35—dBm
2.541780000 GHz
~-10 Y‘
D2 -{l4.2YdBm| -\
~-20
\“V“ 3DB
bty ANt o
haa
-40
~-50
~-60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz
Date: 6.JUN.2020 00:25:19
16QAM_20 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -2.03 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.360000000 MHz
30 Offset 4_51 dB OBW 18.080000000 MHz
Markgr 1 [T1
koo -14. dBm
2.52540 GHz
Temp |1 [T1 O
MAXH E1o D1 10.9|dBm vy i 2, m—zi=:
AW AN ANV AT A - LVL
2.526040000 GHz
Temp |2 [T1 OBW]
o 156 dBm
2.544120000 GHz
~-10 ‘l
D2 -[15.1 [dBm)| *
~-20
3DB
I i AN TN
g v
-40
~-50
~-60
-70
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 00:26:11
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 12:

QPSK_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.79 dB
Ref 30 dBm “Att 35 dB SWT 15 ms 1.344000000 MHz
30 Offset 4_5 dB OBW [1.110000000 MHz
Markgr 1 [T1]|]
L. -8.35 dBm
20 DI 18.49 dBm
- ,\,w\,f’\rmr\m 706.82800(0000 MHz
1 W Temp (1 [T1 Ogw]
MAXH Lio 1d 41 dBo
LVL
7Q6.94200(000 MHz
Temp |2 [T1 OBW]
o -o09—aprm
1 7Q8.052000000 MHz
D2 -f.51 m )
[-10 ml"wﬁ Wv./"‘v T
-20
3DE
~-30
-40
~-50
~-60
-70
Center 707.5 MHz 300 kHz/ Span 3 MHz
Date: 6.JUN.2020 00:26:39
QPSK 3 MHz
® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -3.00 dB
Ref 30 dBm “Att 35 dB SWT 30 ms 2.880000000 MHz
30 Offset 4_ﬂ dB OBW [2.688000000 MHz
Markgr 1 [T1]|]
20 -8.38 dBm
1 PK D1 16.52 dBm 706 .060000000 MH.
T Wv/\;n% T2remp [1 [T1 ogw]
Lo Pt Py 4 .
LV
7Q6.15600(0000 MHz
Temp |2 [T1 OBW]
o T —oA—dBm
?] Kl 7Q8.84400(000 MHz
=10 D2 - A48 ldBm) \N
W AT
30B
~-30
-40
~-50
~-60
-70
Center 707.5 MHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 00:27:24
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

@

QPSK_5 MHz

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 0.42 dB
Ref 30 dBm *Att 35 dB SWT 5 ms 5.280000000 MHz
30 Offset 4.3 dB OBW (4.560000000 MHz
Markgr 1 [T1]|]
20 ~8.72 dBm -
D1 18.14 dBm
VPRI TN 7424820000000 WHZ
J/lw [ %Zemp 1 [T1 OBW]
Lo 2o e
LVL
705.220000000 MHz
\Temp (2 [T1 OgwW]
o T -S3—dBm
\\1 7Q9.780000000 MHz
D2 -f. dBm| &
-1o fy Wiavave
WV‘WW M"%%
~-20
3DB
~-30
-40
~-50
~-60
-70
Center 707.5 MHz 1 MHz/ Span 10 MHz
Date: 6.JUN.2020 00:28:15
QPSK 10 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.31 dB
Ref 30 dBm *Att 30 dB SWT 10 ms 9.960000000 MHz
30 Offset 7_51 dB OBW [9.000009000 MHz
Markgr 1 [T1]|]
oo -11.07 dBm
Dl 15.5% dB 7Q2.54000(000 MHz
- " T2remp |1
o= |, HMMM WM\MMWW .5
LVL
7Q2.98000(000 MHz
Temp |2 [T1 OBW]
o T3 -25 B
711.98000(0000 MHz
1
F=10 DZ —[0-4Y dB| _\MM
20— et My
vw”hNMPJ 308
~-30
-40
~-50
~-60
-70

Center 707.5 MHz

Date: 10.JUN.2020 01:05:05

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

16QAM_1.4 MHz

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.29 dB
Ref 30 dBm “Att 35 dB SWT 15 ms 1.320000000 MHz
30 Offget 4.5 dB OBW [1.10400¢000 MHz
Markgr 1 [T1]|]
20 -8.70 dBm
D1 17.74 dBm
Wy 746834009000
A T4 Temp |1 [T1 oBW]
Lio L P
LVL
706 .942000000 MHz
Temp |2 [T1 OgwW]
o Tq—88—dBm
7Q8.046009000 MHz
D2 -8.26 dpm|
M\\ 30B
-30
-40
-50
-60
-70

Center 707.5 MHz

Date: 6.JUN.2020 00:27:00

300 kHz/

16QAM_3 MHz

Span 3 MHz

@ “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.04 dB
Ref 30 dBm “Att 35 dB SWT 30 ms 2.892000000 MHz
30 Offfet 4.5 dB 0BW |2.68800¢000 MHz
Markgr 1 [T1]|]
oo -11.15 dBm
706.06000Q000 MHz
D1 14.6% dBm T2remp [T [TT OBW]
o= |, }MWJ,Y\"*“WJ]'VWV\IV/\"W\/"M/\Y co an
- LVL
706.156000000 MHz
Temp |2 [T1 OBW]
o +g-65—dBm
J 1} 7(8.84400Q000 MHz
F-10 i

b,

~-30

¥

i

F-40

~-50

~-60

-70

Center 707.5 MHz

Date: 6.JUN.2020 00:27:45

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

16QAM_5 MHz

dBm

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.40 dB
Ref 30 dBm 35 dB SWT 5 ms 5.300000000 MHz
30 Offset 4.ﬂ dB OBW (4.540000000 MHz
Markgr 1 [T1]|]
oo S -8.59
D1 17.4 Bm 7844840 00—H:
wawwwmmmm\gew 1 1 o
Lo 9
705.220000000 MHz
Temp [2 [T1 OBW]
E= B
1 7Q9.760000000 MHz

-0
= D2 —a.g/dam
A o

Wl

refloy

~-20

~-30

~-50

~-60

-70

Center 707.5 MHz

Date: 6.JUN.2020 00:28:49

1 MHz/

16QAM_10 MHz

Span 10 MHz

dBm

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.02 dB
Ref 30 dBm 35 dB SWT 10 ms 10.080000000 MHz
30 Offfet 4.5 dB OBW [9.04000¢000 MHz
Markgr 1 [T1]|]
k20 =9.73
D1 16.22 dBm 742 . 460000000 MHz
Jemp |1 [T1 OBW]
VAXH ;FM ‘WWWWWMNW\J]‘; ' ne ue
Lio -
7(2.98000Q000 MHz
Temp |2 [T1 OBW]
Lo B
d#/ \\ 742.020000000 MHz
1
=10 D2 Mﬂn "\V\M‘
I IV\/\,ﬂ J“M‘\m
fpe 'MINNﬂAV\
-30
F-40
k-50
k--60
-70

Center 707.5 MHz

Date: 6.JUN.2020 00:29:57

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

LTE Band 66:

QPSK_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.16 dB
Ref 30 dBm “Att 35 dB SWT 15 ms 1.308000000 MHz
30 Offget 4.3 dB OBW [1.09800Q000 MHz
Markgr 1 [T1]|]
L. -7.29 dBm
20 D1 18.53 dBm
: By M./'\M/\/WW 1.744352000 GHz
MV\IA Temp [1 [T1 oBW]
MAXH |- 1 40 B
10 . LVL
1.744448000 GHz
Temp |2 [T1 OBW]
[o T -1TO apnm
1 1.745546000 GHz
D2 - .47 dgm|
I WN-WJ ‘\\n\"\,—\‘
;iﬁEMMJF/“WMTWHV vv{va?“ QVKWVWP
3DE
-30
-40
-50
--60
-70
Center 1.745 GHz 300 kHz/ Span 3 MHz
Date: 6.JUN.2020 00:30:22
QPSK 3 MHz
® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.31 dB
Ref 30 dBm “Att 35 dB SWT 30 ms 2.880000000 MHz
30 Offget 4.3 dB OBW [2.688009000 MHz
Markgr 1 [T1]|]
-8.92 dBm

1.743560000 GHz

A\]"V‘“"\r“"m% Temp (1 [T1 ogw]

D1 16.04 dBm

:
%
5

Lo S
LVL
1.74365! GHz
Temp |2 [T1 O
[© T4 -20 apnm
;‘ E 1.746344000 GHz
52 PV

\

f--40

~-50

~-60

-70

Center 1.745 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 00:31:10
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

@

QPSK_5 MHz

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -1.93 dB
Ref 30 dBm “Att 35 dB SWT 5 ms 5.240000000 MHz
30 Offget 4.5 dB OBW [4.52000¢000 MHz
Markgr 1 [T1]|]
20 -¢.62 dbm|(EM
D1 18.14 dBm
WA/ MWL AW T2 T-7AZ38(u0uTeHZ
fm v Temp [1 [T1 ogw]
Lio 14058
LvL
1.742749000 GHz
emp |2 [T1 OgwW]
o +2-83—dBm
iﬁ \9 1.74726¢000 GHz
D2 -F_8f dBm
L_10 V‘J() A\\\N
WL I\ g
M TWAVY
3DB
--30:
F--40
f--50:
F--60:
-70
Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 00:32:01

QPSK_10 MHz

“RBW 100 kHz
“VBW 300 kHz

Delta 1 [T1 ]
0.77 dB

Ref 30 dBm “Att 35 dB SWT 10 ms 10.040000000 MHz
30 Offget 4.3 dB OBW [8.96000¢000 MHz
Markgr 1 [T1]|]
Loo -10.88 dBm
1.
b1 15.21 dBn e A o i e ey SR
MAXH

o

1.
Temp |2

74052
[T1 ogw]

BT
GHz

=y

196
\\ .749480000
1

~-20 F

\

~-30

W‘\f“ﬁﬂﬂbkﬂtm\lwmwmdﬁ -

F-40

~-50

~-60

-70

Center 1.745 GHz

Date: 6.JUN.2020 00:32:52

2 MHz/

Span 20 MHz
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QPSK_15 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.08 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 15.360000000 MHz
30 Offset 4.ﬂ dB OBW 13.560000000 MHz
Markgr 1 [T1]|]
—6. A
F20: DI IO Ty dBm 93_den)| W8
T WA (A vy T2 1.73732Q000 GHz
Temp [1 [T1 ogw]
Lio 2] 20 as
LVL
1.73828(0000 GHz
Yemp |2 [T1 OH
o T o
1\1 1.751840000 GHz
D2 -5.81 dBm| x
™ r‘»‘)“ \}M
3DB
~-30
-40
~-50
~-60
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz
Date: 6.JUN.2020 00:33:46
QPSK 20 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.70 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.600000000 MHz
30 Offset 4_51 dB OBW 18.000009000 MHz
Markgr 1 [T1]|]
oo -$.60 dBm
D1 17.52 dBm F% T S249000—6H:
WA DAL 2
'JM\'MJLX Temp |1 [T1 of
MAXH N o
10 - LVL
1.736040Q000 GHz
Temp |2 [T1 OBW]
o T3-SO—dBm
; k_ 1.754040000 GHz
o D2 -8.48 YdBm WMWVV
’\W‘V‘J\hnmuwnm
3DB
~-30
-40
~-50
~-60
-70

Center 1.745 GHz

Date: 6.JUN.2020 00:34:43

4 MHz/

Span 40 MHz
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@

=
)

Date:

Date:

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm *Att 35 dB SWT 15 ms

16QAM_1.4 MHz

Delta 1 [T1 ]

-

0.36

-326000000

dB
MHZz

30 Offget 4.5 dB

OoBW (1.

Markgr

110000000
1 [T1(]
-1.87

MHz

etz A |

D1 18.23 dBm
N AL N
1 4
F10

=

Temp |1

_ 744334000

[T1 ogw]

GHz

=y

Temp |2

.744442000

[T1 ogw]

GHz

ST

.745552000

=1
GHz

o
D2 -y.77 d#ﬂ
~-10

e,

WNWW

DB
~-30
-40
~-50
~-60
-70
Center 1.745 GHz 300 kHz/ Span 3 MHz
6.JUN.2020 00:30:46
16QAM_3 MHz
“RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.34 dB
Ref 30 dBm *Att 35 dB SWT 30 ms 2.880000000 MHz
30 Offset 4_51 dB OBW [2.688000000 MHz
Markgr 1 [T1]|]
oo -11.19 dBm
D1 15.4% dB 1.74356(0000 GHz
- m
T. Toremp (1 [T1 Ogw]
Lo ﬂmmwww\v o
LVL
1.743656000 GHz
Temp |2 [T1 OBW]
o —S5—dBm
J E 1.746344000 GHz
F=10 DZ —[[0-527 OB

\

Jio e

~-30

RV CUVIR

F-40

~-50

~-60

-70

Center 1.745 GHz

6.JUN.2020 00:31:34

600 kHz/

Span 6 MHz
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16QAM_5 MHz

® *RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

Lio

-1.06 dB
Ref 30 dBm *Att 35 dB SWT 5 ms 5.220000000 MHz
30 Offset 4.ﬂ dB OBW (4.520000000 MHz
Markgr 1 [T1]|]
=7 dBm
D1 17.59 dBm T7A24 GH:
;ﬁ\wwmmmmd\gw L1 of
1 4B,
LVL
1.74274 GHz
\Temp |2 [T1 OH
o I o
i{/ \} 1.747260000 GHz
Eo D2 -8.4} dBm| .‘M‘M
Mgafler bt AN L

Al

DB
-30
-40
-50
-60
-70
Center 1.745 GHz 1 MHz/ Span 10 MHz
Date: 6.JUN.2020 00:32:28
16QAM 10 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.21 dB
Ref 30 dBm “Att 35 dB SWT 10 ms 9.840000000 MHz
30 Offget 4.5 dB OBW [8.960009000 MHz
Markgr 1 [T1]|]
oo -10.92 dBm
1.74008(¢000 GHz
D1 14.77 dBm F2 F2Zremp [T [TL OgwW]
— I NM,WWWMNMW o
10 N LVL
1.74052¢000 GHz|[
Temp |2 [T1 OBW]
o TG -T6 B
3/ 1.74948(¢000 GHz
[f-1o D2 711,’)7 CE \
-20
e et L, |
3DB
-30
-40
-50
-60
-70
Center 1.745 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 00:33:14
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16QAM_15 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -1.34 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 15.240000000 MHz
30 Offset 4.3 dB OBW 13.500000000 MHz
Markgr 1 [T1]|]
20 —7.47 dem|IEM
D1 18.13 dBM T e ] T 22000 GH:
I N e VA [ T2 - =
JLYTemp 1 [T1 oBw]
Lio i
LVL
1.73828(0000 GHz
emp |2 [T1 OgwW]
o T3-59dBm
\1 1.751780000 GHz
D2 -y .87 dBm| Y
- M"(! \\kf
| vt PN,
P9 R
3DB
~-30
-40
~-50
~-60
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz
Date: 6.JUN.2020 00:34:13
16QAM_20 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.17 dB
Ref 30 dBm *Att 35 dB SWT 2.5 ms 19.680000000 MHz
30 Offset 4_51 dB OBW 18.000009000 MHz
Markgr 1 [T1]|]
oo -9.63 dBm
T2
D1 17.14 dBm e 73524 H
%,v PARANp A AN
MAXH o
10 LVL
1.736040Q000 GHz
Temp |2 [T1 OBW]
o TH-2a—dBm
f \‘ 1.754040000 GHz
1o D2 -B.86 YdBm Thﬂw
'
v‘lﬂym
3DB
~-30
-40
~-50
~-60
-70
Center 1.745 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 00:35:11
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LTE Band 7

Date:

Date:

QPSK_5 MHz

“RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -3.11 dB
Ref 36.5 dBm *Att 30 dB SWT 5 ms 5.224358974 MHz
Offset 6_5 dB OBW [4.53525¢410 NHZH
30 Markgr 1 [T1]]
-4.44 dem|NM
677.919871795 MHz
=20 L1209 08— TN T Ty Ea S e
WM 16¢.01 dBm Ll
6718.240384615 MHz[
10 Temp fTrogwT
1%.93 dBm
6842.775641026 MHz
Lo \l
D2 75_A1j’{ij L‘
~-10 J \\l
LﬂAﬂ"M}W H/NMN‘ L
1% Nad
~-30
--40:
=50
~-60
Center 680.5 MHz 1 MHz/ Span 10 MHz
17.JUN.2020 15:01:46
QPSK 10 MHz
“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.85 dB
Ref 31.5 dBm *Att 20 dB SWT 10 ms 10.076923077 MHz

[[30TOTT$ET 6.3 OB

B9~

Markgr

0064256t
1 [Tm1|]
-71.31

50000000 MH:

D1 18.2|dBm

2
Temp |1 [T1 OBW]
12.91

10 /
0

%( \ 685.01923(0769 MHz
1
D2 -f.8 HBm
B /\A,/ «\‘_‘
A2 A AN Ah“’\luw\
3DB
—-30
l--40
=50
[~-60

Center 680.5 MHz

17.JUN.2020 14:46:08

2 MHz/

Span 20 MHz
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®

IMAXH

Date:

=
e}
=

Date:

QPSK_15 MHz

*RBW 300 kHz Marker 1 [T1

1

*VBW 1 MHz -4.03
Ref 36.5 dBm *Att 30 dB SWT 2.5 ms 672.951923077

dBm
MHZz

Offset 6.51 dB OBW 13.60576
Deltd 1 [T1

231

MHz

15.28525

dB
MHz

D1 21.9|dBm 5"

9
fa!
L
b

1 ogu
t

613.76923!

5.

769

dBm
MHz

14
647.37500

10 Temp [T Oogw

.05
000

dBm
MHz

O \1
D2 -f#.1 giBm
(N I

~-20

WMW ““'ULMW

~-30

I--40

~-50

~-60

Center 680.5 MHz 3 MHz/ Span 30 MHz

17.JUN.2020 14:53:05

QPSK 20 MHz

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -4.04 dB
Ref 36.5 dBm *Att 30 dB SWT 2.5 ms 19.653846154 MHz
Offset 6_51 dB OBW 18.012820513 NHZI
30 Marker 1 [T117]
-2.79 dBm
670.740384615 MHz
o D1 20 5ldRm TSy : £ =
R LNV VNV NV 13.23 deml
6791.525641026 MHz[
10 Temp [T ogwT
16¢.38 dBm
6849.538461538 MHz
Lo 1
D2 -p.5 ;Bm \i
~-10
A\MMh)LM\wvafAJ\}UNﬂ \hmthjvvhwﬁﬁmwwthm
L_20 3DB
—-30
--40
=50
[~-60
Center 680.5 MHz 4 MHz/ Span 40 MHz
17.JUN.2020 14:57:32
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Date:

®

=
e}
=

Date:

16QAM_5 MHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -5.30 dBm
Ref 36.5 dBm *Att 30 dB SWT 5 ms 677.903846154 MHz
Offset 6.51 dB OBW (4.53525¢410 MHz
30 Deltd 1 [T1
-¢.29 dB
5.176282051 MHz
o D1 20 5ldBm St £ 3
fwvn At AP A L WA, 1381 den|
6718.240384615 MHz|
10 Temp [T OogwT
13.54 dBm
682.775641026 MHz
O
\1
D2 -b.5[dBm A\
~-10 \/ ‘q\l
- P W Wt o
~-30
I--40
~-50
~-60
Center 680.5 MHz 1 MHz/ Span 10 MHz

17.JUN.2020 15:03:23

16QAM_10 MHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -5.57 dBm
Ref 31.5 dBm *Att 20 dB SWT 10 ms 675.692307692 MHz
[[30T OTT$ET 6.9 JB OB —e#2307692MHZ]|
Deltg 1 [T1 ]
-1.24 dB
20 DI 19-Z[dBm = Nw\\;\ﬁ, T2 §-66025¢4 10 MH
WNMWWWW\" Temp [1 [T1 OBW]
13.73 dBm
10 -+ LVL
6716.044871795 MHz
Temp |2 [T1 OBW]
Lo 1%.05 dBm
\_L 684.987179487 MHz
D2 -p5.8 dBm 1\
—-10
k_ic Ay v"Mv' m ST W\'\]\\M
308
—-30
I--40
=50
—-60:
Center 680.5 MHz 2 MHz/ Span 20 MHz

17.JUN.2020 14:50:12
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Date:

=
e}
=

Date:

16QAM_15 MHz

*RBW 300 kHz Delta 1 [T1 ]

*VBW 1 MHz

-2

.30

Ref 36.5 dBm *Att 30 dB SWT 2.5 ms 15.141025641

dB
MHz

Ooffget 6.3 dB oBW 13.
Marker

605769231
1 [mi]

MHz

D1 20 51dBm

673.-

-4

.85

048076923

EE( A

MHz

0 %&\Aﬁur%banJ\/MuAhv“*ah“”””/r s PP

613.

t

15

.13

769230769

dBm
MHz

10 Temp
/ \ 647.

[T OogwW

.98

375000000

dBm
MHz

” o o o }

[ MWNP"! \\ll”\mmw

~-30

I--40

~-50

~-60

Center 680.5 MHz 3 MHz/

17.JUN.2020 14:55:05

16QAM_20 MHz

Span 30 MHz

“RBW 300 kHz Delta 1 [T1 ]

*VBW 1 MHz
Ref 36.5 dBm *Att 30 dB SWT 2.5 ms 1

9.

-3
948717

-69
949

dB
MHz

Ooffget 6.3 dB oBw 1]
Mark

8.

r

07692
1 [T1

077
1

MHz

-

670.

il

676287

£T1 oguwg

=20 T
DI T9-Z[dBm %‘% W\AW N >
&1

-525641

14

.65
051

.77
026

dBm

MHZz

dBm
MHz

10 “‘Yr Temp
} \ 64

.602564

[T ogw

1

.99
103

dBm
MHz

D2 -5.8 ;Bm \t

I Wﬁw‘vﬂ/“/ NhAi, |

I--40

=50

[~-60

Center 680.5 MHz 4 MHz/

17.JUN.2020 14:59:00

Span 40 MHz

LvVL
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FCC §2.1051, §22.917(a) & §24.238(a) & §27.53- SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) , §24.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. Sufficient scans were taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Spectrum Analyzer

CMU200/CMWS500

Test Equipment List and Details

A Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date

R&S Spectrum Analyzer FSU 26 200256 2020-05-09 2021-05-09

R&S Spectrum Analyzer FSP 38 100478 2020-05-09 2021-05-09
yzjingcheng Coaxial Cable KF{E?&J ) 41005011 Each time /
yzjingcheng Coaxial Cable KF{E?&J ) 41002201 Each Time /
E-Microwave Blocking Control El(\)/ggg 6B ) 0E01201048 Each time /
E-Microwave Coaxial Attenuators EI;/[SI\’?_ 160- OE01203239 Each time /
E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 27.1°C~30°C
Relative Humidity: 54 %~ 74 %
ATM Pressure: 99.8kPa ~100.8kPa
Tester: James Chen
Test Date: 2020-06-06~2020-06-17

Test Result: Compliance. Please refer to the following plots.
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GSMS850 Middle Channel

® “RBW 100 kHz
*VEW 300 kHz

Ref 30 4Bm *Att 40 4B SWT 100 ms
30 Offpet 4.% dB
L B
= Fundamental
10 1
HE
30
A " sheadh b AoAan i Lt R A TN
 aladanin et LA e e e e el
0
o
Start 30 MH=z 97 MHz/ Stop 1 GHz

ra
(=]
ra
(=]

Date: 9.JUM. 01:15:09

*WBW 3 MHz

Ref 30 4Bm *Att 40 4B SWT 180 ms
10 Offpet 4.% dB
L B
L PK
VL
10 1
HE
- pod
50
st
Start 1 GHz 900 MH=/S Step 10 GH:z

Date: 9.JUM.2020 01:15:45
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Fundamental

®

PCS 1900 Middle Channel

*RBW 100 kHz
*WBW 300 kHz

Ref 30 dBm *Att 40 4B SWT 100 ms
30 Offpet 4.% dB
L B
1 PK
10 .
HE
20
| I.. 1 e i "
v AT e T e o T G e
50
o
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 9.JUM.2020 01:37:02
MARKER 1
Re dB
2 et iB
Ex
1 rH]
v
-30 l tehy i), “;La
J&M PR ‘JWM-MW e

Date:

=50

[F-60

Start 1 GHz

9.JUN.2020 20:26:44

1.9 GHz/

Stop 20 GHz
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WCDMA Band 2 Rel 99 Middle Channel

* RBW

® MARKER 1
136,7 MHz

VEW

Ref 30 dBm “Att 35 dB SWT 100 ms
fret dE
- Ex
L 7H
B
50
--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JUN.2020 16:29:27
® MARKER 1 * REW 1 MHz
Ref ABm 13
30 of et dB
2 Ex
Fundamental
B
ol by
el LA WWMMWW
L_so
F-60
-70
Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 7.JUN.2020 16:35:30
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WCDMA Band 4 Rel 99 Middle Channel

8
¥

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JUN.2020 16:30:21

® MARKER 1 «BBW 1 MH
Fundamental
Fef dBm *Att 35 dB SWT
0 2 et iE
ke (]

I8
¥

Start 1 GHz 1.7 GHz/ Stop 18 GHz

Date: 7.JUN.2020 16:34:54
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WCDMA Band 5 Rel 99 Middle Channel

Re

® MARKER 1

8
¥

Fundamental

/

IR
L 50
F-60
=70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JUN.2020 16:31:30
15
4B
= Ex

8
¥

Start 1 GHz 800 MHz/ Stop 9 GHz

Date: 7.JUN.2020 16:32:58
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Fundamenta

LTE Band 2_1.4 MHz_Middle_QPSK

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -50.99 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 460.680000000 MHz

20 Offget 4.3 dB

L1o
1 PK]
MAXH
o LVL
~-10
D1 -13 d¢iBm
-20
~-30
3DB
I--40

~-60

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:27:56

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.03 dBm
Ref 30 dBm “Att 35 dB SWT 110 ms 3.166000000 GHz
30 Offget 4.3 dB
[-20
1o LvVL
4
-1
D1 -13 ¢iBm
-2
3DB
-3 5
Mlje‘"‘VVNI"«MMJJAmejvthyA*uwvﬂﬁLﬁﬂbﬁﬂkﬁ“ﬁmJ\Nh¢wnﬁm“mbwww/VV““ﬂﬂﬂhﬂﬂhwtﬁmﬂhAN%MhLVer+h

~-50

—-60:

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:28:08
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LTE Band 2_3 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.60 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 80.440000000 MHz

20 Offget 4.3 dB

O

LvVL

~-10

D1 -13 d¢iBm

=30

I--40

I-50

~-60:

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:28:27

Fundamental

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.35 dBm

Ref 30 dBm “Att 35 dB SWT 110 ms 18.138000000 GHz

30 Offget 4.3 dB

1

LvL

O

D1 -13 ¢iBm

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:28:38
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LTE Band 2_5 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.21 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 641.100000000 MHz

20 Offget 4.3 dB

10
1 PK]
MAXH
o LVL
~-10
D1 -13 d¢iBm
~-20
=30
3DB
I--40

~-60:

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:28:57

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.61 dBm
Fundamental Ref 30 dBm “Att 35 dB SWT 110 ms 3.166000000 GHz
30 Offget 4.5 dB
20
MAXH
10 "

D1 -13 ¢iBm

——21

—-50

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:29:09
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LTE Band 2_10 MHz_Middle_QPSK

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.34 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 776.900000000 MHz

20 Offget 4.3 dB

10
IMAXH

0

--10

D1 -13 diBm

20

--30

40

——70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:29:32

@ RBW 1 MHz Marker 1 [T1 ]
Fundamental “VBW 3 MHz -32.00 dBm

Ref 30 dBm *Att 35 dB SWT 110 ms 3.166000000 GHz

30 Offget 4.3 dB

20
T | A
s |,
O
-1
D1 -13 ¢iBm
--24
L5 1

=50

~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:29:44
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Date:

Fundamental

Date:

LTE Band 2_15 MHz_Middle_QPSK

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.19 dBm
Ref 20 dBm *Att 30 dB SWT 100 ms 175.500000000 MHz

20 Offget 4.3 dB

O

LvVL

~-10
D1 -13 ¢iBm

~-30

I--40

I--50
J‘AM«NNMNMLMWWNWW A AA AN AA A Wl i A MM R AVt

~-60

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

6.JUN.2020 01:30:09

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.77 dBm
Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz
30 Offget 4.5 dB
L 20 [ A
10 LVL
—0O
—-10
D1 -13 ¢iBm
-2
3DE
-3 1
-4

—-50

Start 1 GHz 1.9 GHz/ Stop 20 GHz

6.JUN.2020 01:30:21
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LTE Band 2_20 MHz_Middle_QPSK

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.47 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 470.380000000 MHz
20 Offget 4.3 dB
| 10
A I
LvL
--10
D1 -13 ¢iBm
20
30
3DB
40
1
--50
Afdhi\ﬂMALMNwﬂkJHﬂw‘v4uhwuwhr¢khv4v“xw~ﬁJNUVWV¢AJVV4wJNwﬁA44wJM¢”MﬂﬁNwUUVMMWJJMF
60
70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 6.JUN.2020 01:30:43
Fundamental
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 32.54 dBm
Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz
30 Offget 4.3 dB
| 50
N
q LVL
-0
-1
D1 -13 ¢iBm

—— 21

1

Lo

—-60

-70

Start 1

GHz

1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:30:58
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®

=[~
>
x|z
&

Date:

Fundamental

MAXH

Date:

LTE Band 4_1.4 MHz_Middle_QPSK

*RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-51.98 dBm

Ref 20 dBm *Att 30 dB 375.320000000 MHz

20 Offget 4.3 dB

L 10 [ A ]
o LVL
--10
D1 -13 {iBm

20
30

308
- -40

——70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

6.JUN.2020 01:31:18

“RBW 1 MHz
“VBW 3 MHz
SWT 110 ms

Marker 1 [T1 ]
-31.97 dBm

Ref 30 dBm “Att 35 dB 3.128000000 GHz

30| Offget 4.5 dB

| >0 [ A

10 L
o
A
-1

D1 -13 ¢iBm
3DE

| 1

i WMWWW M et okl bR IR

Start 1 GHz 1.9 GHz/ Stop 20 GHz

6.JUN.2020 01:31:30
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Date:

Fundamental

Date:

LTE Band 4_3 MHz_Middle_QPSK

*RBW 100 kHz
“VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 100 ms

Marker 1 [T1 ]
-51.36 dBm
660.500000000 MHz

O

20 Offget 4.3 dB

~-10
D1 -13 ¢iBm

~-30

I--40

~-60

~-70

-80

Start 30 MHz 97 MHz/

6.JUN.2020 01:31:48

“RBW 1 MHz
“VBW 3 MHz

Ref 30 dBm “Att 35 dB SWT 110 ms

Stop 1 GHz

Marker 1 [T1 ]
-33.44 dBm
3.128000000 GHz

30 Offget 4.3 dB

D1 -13 ¢iBm

- +

dﬁJ&wwﬂAﬁLJuAvnwWMJAANA“unvWM“/W¢u¢mﬂdv-“*Jkﬂwhw»4duum

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/

6.JUN.2020 01:32:00

Stop 20 GHz
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LTE Band 4_5 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.65 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 943.740000000 MHz
20 Offget 4.3 dB
10
1 PK
MAXH
o LVL
--10
D1 -13 ¢iBm
I--20
I--30
3DB
I--40
1
I--50
WMWWWMWWMMMWWW
I--60
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 6.JUN.2020 01:32:19
<§§> “RBW 1 MHz Marker 1 [T1 ]
Fundamental “VBW 3 MHz -30.72 dBm
Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz
30 Offget 4.5 dB
| 50
10 L
o
-1
D1 -13 ¢iBm
1 3DE
VWY
»zﬂohﬂwjj\*'u» | A AR N Ay V)
--50
--60
-70
Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:32:30
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LTE Band 4_10 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.38 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 623.640000000 MHz

20 Offget 4.3 dB

10
1 PK]
MAXH
o LVL
~-10
D1 -13 ¢iBm
-20
~-30
3DB
I--40

-50
VS NUYPTISI APSTYFIVS PUITUUI VAN NPV PSP NP FIESTHVI AT

~-60

~-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:32:53

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.11 dBm
Fundamental Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz

30 Offget 4.3 dB

20 [ A ]
1 PK
;10 LVL

D1 -13 ¢iBm

.

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:33:05
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LTE Band 4_15 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.81 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 280.260000000 MHz

20 Offget 4.3 dB

10
1 PK]
MAXH
o LVL
~-10
D1 -13 ¢iBm
-20
~-30
3DB
I--40

I--50
WWMWWWWWWW

~-60

~-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:33:27

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -31.82 dBm

Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz

30 Offget 4.3 dB

Lo A ]
Fundamental =g |, "

=

PA |

D1 -13 ¢iBm

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:33:39
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LTE Band 4_20 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.45 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 786 .600000000 MHz

20 Offget 4.3 dB

10
1 PK]
MAXH
o LVL
~-10
D1 -13 ¢iBm
-20
~-30
3DB
I--40

~-50

1

~-60

~-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 6.JUN.2020 01:34:04

Fundamental ®

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.29 dBm
Ref 30 dBm *Att 35 dB SWT 110 ms 3.128000000 GHz
30 Offget 4.3 dB
o [ A
1 PK]
MAXH

LvL

0

D1 -13 ¢iBm

1

M*"‘M‘L\M“ v WMWWWWW

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:34:15
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Date:

Date:

30

dBm

LTE Band 5_1.4 MHz_Middle_QPSK

* ALt

35 dB

*RBW 100 kHz
“VBW 300 kHz

SWT 100 ms

Marker 1 [T1 ]
-44 .32 dBm
243.400000000 MHz

OFF:

dB

O

D1 -13

~-20

~-30

IR DL N

~-60

-70

Start 30 MHz

6.JUN.2020 01:34:37

20

dBm

“Att

97 MHz/

30 dB

“RBW 1 MHz
“VBW 3 MHz

SWT 55 ms

Stop 1 GHz

Marker 1 [T1 ]
-29.42 dBm
1.666000000 GHz

20

OFF:

et 4.5

dB

10

—-10

LvL

D1 -13

—-20

—-50

—-60

Start 1 GHz

6.JUN.2020 01:34:49

900 MHz/

Stop 10 GHz

Fundamental
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LTE Band 5_3 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -43.94 dBm

Ref 30 dBm *Att 35 dB SWT 100 ms 291.900000000 MHz

30 Offget 4.3 dB

Fundamental

O

D1 -13 d¢iBm

~-20

I

~-50

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:35:08

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.76 dBm

Ref 20 dBm “Att 30 dB SWT 55 ms 1.666000000 GHz

20 Offget 4.3 dB

O

LvL

~-10

D1 -13 ¢iBm

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.JUN.2020 01:35:19
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LTE Band 5_5 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -44 .59 dBm

Ref 30 dBm *Att 35 dB SWT 100 ms 621.700000000 MHz

30 Offget 4.3 dB

20
1 PK]
MAXH 10 "
Fundamental
O
F-10
D1 -13 Bm
-20
\ / 3DB

|

I--40 T

~-50

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:35:38

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.90 dBm

Ref 20 dBm “Att 30 dB SWT 55 ms 1.666000000 GHz

20 Offget 4.3 dB

O

LvL

~-10

D1 -13 ¢iBm

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.JUN.2020 01:35:50
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LTE Band 5_10 MHz_Middle_QPSK

® “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -44_40 dBm

Ref 30 dBm *Att 35 dB SWT 100 ms 437 .400000000 MHz

30 Offget 4.3 dB

| >0

Fundamental

B LVL
0

D1 -13 ¢iBm

1

=[~
>
x|z
&

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:36:10

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.69 dBm

Ref 20 dBm “Att 30 dB SWT 55 ms 1.666000000 GHz

20 Offget 4.5 dB

|10

LvL

—-10

D1 -13 ¢iBm

—-30

1
T 3DB
40

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.JUN.2020 01:36:21
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Fundamental

=
T

=
>
=
T

Date:

®

Date:

LTE Band 7_5 MHz_Middle_QPSK

Ref 10 dBm

30 dB SWT 100 ms

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-46.82 dBm
220.120000000 MHz

10 Offget 4.3 dB

—-10

D1 -25 diBm

—-80

-90

Start 30 MHz

6.JUN.2020 01:36:41

Ref 30 dBm

35 dB SWT 150 ms

97 MHz/ Stop 1 GHz

“RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]
32.09 dBm
25.735000000 GHz

30 Offget 4.3 dB

20

—10

LvVL

——20

D1 -25 ¢iBm

—-60

-70

Start 1 GHz

6.JUN.2020 01:36:53

2.55 GHz/ Stop 26.5 GHz
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Date:

Fundamental

Date:

LTE Band 7_10 MHz_Middle_QPSK

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.29 dBm
Ref 10 dBm *Att 30 dB SWT 100 ms 224 .000000000 MHz

10 Offget 4.3 dB

Lo [ A

~-10

LvVL

=20

D1 -25 d¢iBm

I--40

~-50

~-60

=70

—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

6.JUN.2020 01:37:13

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -31.78 dBm
Ref 30 dBm “Att 35 dB SWT 150 ms 24.715000000 GHz

30 Offget 4.5 dB

| 20 [ A

LvL

D1 -25 diBm

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

6.JUN.2020 01:37:24
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Date:

Fundamental

Date:

LTE Band 7_15 MHz_Middle_QPSK

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.16 dBm
Ref 10 dBm *Att 30 dB SWT 100 ms 222.060000000 MHz

10 Offget 4.3 dB

Lo [ A

~-10

LvVL

=20

D1 -25 d¢iBm

I--40

~-50

~-60

=70

—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

6.JUN.2020 01:37:49

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.10 dBm
Ref 30 dBm “Att 35 dB SWT 150 ms 25.480000000 GHz

30 Offget 4.5 dB

| 20 [ A

LvL

-10

D1 -25 diBm

—-50

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

6.JUN.2020 01:38:01
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Date:

Fundamental

Date:

LTE Band7_20 MHz_Middle_QPSK

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.61 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 224000000000 MHz
10 Offget 4.3 dB
Lo
L_10 LVL
I--20
D1 -25 ¢iBm
I--30
I--40
3DB

~-60

=70

—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

6.JUN.2020 01:38:23

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.43 dBm
Ref 30 dBm “Att 35 dB SWT 150 ms 25.531000000 GHz

30 Offget 4.5 dB

| 20

LvL

——20
D1 -25 diBm

—-50

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

6.JUN.2020 01:38:35
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LTE Band 12_1.4 MHz_Middle_QPSK

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44.30 dBm

Ref 30 dBm *Att 35 dB SWT 100 ms 829.280000000 MHz

30 Offget 4.3 dB

| 20

Fundamental

=
T

=
>
=
T

10

D1 -13 ¢iBm

——20

--30 ;
--40

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:38:55

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 31.18 dBm

Ref 20 dBm *Att 30 dB SWT 55 ms 1.414000000 GHz

20 Offget 4.3 dB

| 10

=[~
>
x|z
g

LvVL

—-10

D1 -13 ¢iBm

——70

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.JUN.2020 01:39:07
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LTE Band 12_3 MHz_Middle_QPSK

® “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -44_.26 dBm
Ref 30 dBm “Att 35 dB SWT 100 ms 852.560000000 MHz
30 Offget 4.3 dB
| 50
Fundamental
MAXH
., |
4
——-10:
D1 -13 ¢iBm
- —20:
3DB
- -30: l

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:39:25

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.93 dBm

Ref 20 dBm “Att 30 dB SWT 55 ms 1.414000000 GHz

20 Offget 4.5 dB

|10

LvL

—-10

D1 -13 ¢iBm

—-20

—-60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.JUN.2020 01:39:37
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LTE Band 12_5 MHz_Middle_QPSK

® “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -43 .27 dBm

Ref 30 dBm *Att 35 dB SWT 100 ms 957.320000000 MHz

30 Offget 4.3 dB

| 50 [ A ]
1 PH]
vaxH I I " Fundamental

-0 / /

<« |
--10
D1 -13 ¢iBm
20
3DB
H-30

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:39:56

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.51 dBm

Ref 20 dBm “Att 30 dB SWT 55 ms 1.414000000 GHz

20 Offget 4.3 dB

1o [ A ]
1 PK
VAXH
© LVL
I-10
D1 -13 {iBm
I-20
I-30

[~-60

=70

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.JUN.2020 01:40:07
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Date:

Date:

Ref 30 dBm

LTE Band 12_10 MHz_Middle_QPSK

* ALt

*RBW 100 kHz
“VBW 300 kHz
35 dB SWT 100 ms

Marker 1 [T1 ]
-43.73 dBm
666.320000000 MHz

30 Offget 4.4

dB

-

O

D1 -13

~-20

~-30

I--40

VPN T

~-50

~-60

-70

Start 30 MHz

6.JUN.2020 01:40:30

Ref 20 dBm

“Att

97 MHz/

“RBW 1 MHz
“VBW 3 MHz
30 dB SWT 55 ms

Stop 1 GHz

Marker 1 [T1 ]
-38.39 dBm
1.414000000 GHz

20 Offget 4.4

10

dB

—-10

LvL

D1 -13

—-20

—-60

Start 1 GHz

6.JUN.2020 01:40:42

900 MHz/

Stop 10 GHz

Fundamental
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Date:

Fundamental

Date:

LTE Band 66_1.4 MHz_Middle_QPSK

*RBW 100 kHz
“VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 100 ms

Marker 1 [T1 ]
-51.33 dBm
889.420000000 MHz

20 Offset dB

o

O

LvVL

~-10

D1 -13 ¢iBm

~-30

I--40

~-50

~-60

~-70

-80

Start 30 MHz 97 MHz/

6.JUN.2020 01:41:01

“RBW 1 MHz
“VBW 3 MHz

Ref 30 dBm “Att 35 dB SWT 110 ms

Stop 1 GHz

Marker 1 [T1 ]
-32.89 dBm
3.470000000 GHz

30, Offset dB

a3

LvL

D1 -13

4

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/

6.JUN.2020 01:41:12

Stop 20 GHz
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LTE Band 66_3 MHz_Middle QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.01 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 656 .620000000 MHz

20 Offget 4.3 dB

10
1 PK]
MAXH
o LVL
~-10
D1 -13 ¢iBm
-20
~-30
3DB
I--40

T AN VT JRN AUVUNTv ST TN P NN FESNT SR BV

~-60

~-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:41:31

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.21 dBm

Ref 30 dBm “Att 35 dB SWT 110 ms 3.470000000 GHz

Fundamental

30 Offget 4.3 dB

LvL

0

A
D1 -13 ¢iBm

.

«JGLMMW%MW gt aad Ay IR

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:41:43
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LTE Band 66_5 MHz_Middle QPSK

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.06 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 156.100000000 MHz

20 Offget 4.3 dB

e |,

D1 -13 d¢iBm

~-20

~-30

I--40

~-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.JUN.2020 01:42:01

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -31.75 dBm

Ref 30 dBm *Att 35 dB SWT 110 ms 3.128000000 GHz

Fundamental

30 Offget 4.3 dB

LvVL

D1 -13 d¢iBm

1

=50

~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:42:13
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LTE Band 66_10 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.10 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 755.560000000 MHz
20 Offget 4.3 dB
Lo [ A ]
1 PK]
VAXH
o LVL
-10
D1 -13 ¢iBm
--20
I--30
3DB
I--40
1
I--50
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I--60
I--70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 6.JUN.2020 01:42:36
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.78 dBm
Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz
offfet 4.3 dB
Fundamental %0 Offget 4.9
oo [ A
iaL0 LvL
o
-1
D1 -13 ¢iBm

1
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Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:42:48
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Date:

Fundamental g

Date:

LTE Band 66_15 MHz_Middle_QPSK

*RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]
-51.39 dBm

Ref 20 dBm “Att 30 dB SWT 100 ms 646.920000000 MHz
20 Offget 4.3 dB
L10 [ A ]
o LVL
I--10
D1 -13 ¢iBm
I--20
--30
3DB
I--40
1
I--50
I--60
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
6.JUN.2020 01:43:10
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.47 dBm
Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz
30 Offget 4.3 dB
oo [ A
10 LvL
Lo
-1
D1 -13 diBm
[ T
ldv”'upﬁjhﬁvﬁrrMﬂumb MAfL¢NN,Amhwwuﬁuwykwdquwvﬁwjmdhfdlﬂﬁrﬂfwd Wy
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Start 1 GHz 1.9 GHz/ Stop 20 GHz

6.JUN.2020 01:43:21
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LTE Band 66_20 MHz_Middle_QPSK

@ “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -51.43 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 433.520000000 MHz
20 Offget 4.3 dB
10
1 PK
MAXH
o LVL
--10
D1 -13 d¢iBm
I--20
I--30
3DB
I--40
1
I--50
FIRUWEW VRPNV At Mt AN
I--60
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 6.JUN.2020 01:43:43
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.48 dBm
Ref 30 dBm “Att 35 dB SWT 110 ms 3.128000000 GHz
30 Offget 4.3 dB
[ A ]

Fundamental B

MAXH

\:C LvL

D1 -13 ¢iBm

~-50

[~-60

-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.JUN.2020 01:43:55
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®

Date:

Date:

LTE Band 71_5 MHz_Middle_QPSK

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-39.12 dBm

Ref 36.5 dBm “Att 30 dB SWT 100 ms 171.458333333 MHz
offfet 6.5 dB H
30
20
10
0 i
F-10
D1 -13 ¢iBm
L_20 DB
~-30
1
L h \
AT AT P AR PLLT P WS O R R W
~-50
~-60
Start 30 MHz 97 MHz/ Stop 1 GHz
17.JUN.2020 16:22:14
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.38 dBm
Ref 36.5 dBm “Att 30 dB SWT 110 ms 1.334935897 GHz
offfet 6.3 dB H
30
LA
20
LvL
10
0
F-10
D1 -13 ¢iBm
L _20 3D
~-30
1
.I.mm.nmvm‘ ¥ PR Y PR EE PO PO 1 [ T Al Loyl L st b, imani
s atad L v T .
~-50
~-60

Start 1 GHz

17.JUN.2020 16:20:54

1.9 GHz/

Stop 20 GHz

Fundamental

Page 122 of 226




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

Ref 36

-5 dBm

LTE Band 71_10 MHz_Middle_QPSK

“RBW 100 kHz
*VBW 300 kHz

“Att 30 dB SWT 100 ms

Marker 1 [T1 ]

-38.97 dBm

594.278846154 MHz

OFF:

et 6.4

dB

H

/

O

~-10

D1 -13

Bm

~-20

~-30

~-50

T

~-60

Start 30 MHz

Date: 17.JUN.2020 16:18:47

Ref 36

-5 dBm

97 MHz/

*RBW 1 MHz
*VBW 3 MHz

“Att 30 dB SWT 110 ms

Stop 1 GHz

Marker 1 [T1 ]

-37.06 dBm
7.698717949 GHz

Off:

et 6.4

dB

O

~-10

~-20

D1 -13

—-30

R
oA

Ingrbsadil
M

A bl

St A A

—-60

Start 1 GHz

Date: 17.JUN.2020 16:19:37

1.9 GHz/

Stop 20 GHz

Fundamental
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Ref

36

-5 dBm

LTE Band 71_15 MHz_Middle_QPSK

Attt

30 dB

“RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-39.43 dBm
905.176282051 MHz

OFF:

et 6.4

dB

O

~-10

D1 -13

~-20

Bm

~-30

[L
Y
Ao AR AR

~-50

~-60

Start 30 MHz

Date: 17.JUN.2020 16:17:44

Ref

36

-5 dBm

“Att

30 dB

97 MHz/

*RBW 1 MHz
*VBW 3 MHz
SWT 110 ms

Stop 1 GHz

Marker 1 [T1 ]
-37.16 dBm
3.435897436 GHz

Off:

et 6.4

dB

O

~-10

~-20

D1 -13

—-30

Al

TP

W |

Yo Ao

Ll

—-60

Start 1 GHz

Date: 17.JUN.2020 16:16:53

1.9 GHz/

Stop 20 GHz

Fundamental
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Date:

Date:

LTE Band 71_20 MHz_Middle_QPSK

“RBW 100 kHz
*VBW 300 kHz

Ref 36.5 dBm “Att 30 dB

SWT 100 ms

Marker 1 [T1 ]
-38.33 dBm
350.224358974 MHz

offfet 6.3 dB

H

T

O

~-10

D1 -13 diBm

~-20

~-30

~-50

~-60

Start 30 MHz 97 MHz/

17.JUN.2020 16:14:21

*RBW 1 MHz
*VBW 3 MHz

Ref 36.5 dBm “Att 30 dB

SWT 110 ms

Stop 1 GHz

Marker 1 [T1 ]
-37.33 dBm
10.926282051 GHz

Ooffget 6.3 dB

O

~-10

D1 -13 d¢iBm

~-20

—-30

<=

LY, ' POV SR TN WUVRRU T I S TP Lt
bao -

Ar AL A

L an A A NIl

—-60

Start 1 GHz 1.9 GHz/

17.JUN.2020 16:15:51

Stop 20 GHz

Fundamental
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FCC §2.1053, §22.917 & §24.238 & §27.53- SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917, § 24.238 and § 27.53;

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissions in dB = 10 Ig (TXpwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB =43 + 10 Log;o (power out in Watts)
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Test Equipment List and Details

Manufacturer Description Model Nii:?g; Calg):taetion ngggzitzn
Radiation Below 1G Test
Sunol Sciences Antenna JB3 A060611-1 2017-11-10 2020-11-10
R&S EMI Test Receiver ESR3 102453 2019-09-12 | 2020-09-12
Unknown Coaxial Cable C-NJNJ-50 C-0075-01 | 2019-09-05 | 2020-09-05
Unknown Coaxial Cable C-NINJ-50 C-0400-01 | 2019-09-05 | 2020-09-05
Unknown Coaxial Cable C-NJNJ-50 C-1400-01 | 2020-05-06 | 2021-05-06
HP Amplifier 8447D 2727A05902 | 2019-09-05 | 2020-09-05
EMCO Adjustable Dipole 3121C 9109-753 N/A N/A
Antenna
Unknown Coaxial Cable C-NINJ-50 C-0200-02 | 2019-09-05 | 2020-09-05
Agilent Signal Generator E8247C MY43321350 | 2019-12-10 | 2020-12-10
Radiation Above 1G Test
Agilent Spectrum Analyzer E4440A SG43360054 2020-05-09 2021-05-09
TDK RF Horn Antenna HRN-0118 130 084 2018-10-12 | 2021-10-12
ETS-Lindgren Horn Antenna 3115 000 527 35 2018-10-12 2021-10-12
Unknown Coaxial Cable C-SJSJ-50 C-0800-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NINJ-50 C-0200-02 | 2019-09-05 | 2020-09-05
MITEQ Amplifier | APSEAOOOIS00-) 9001271 | 20190905 | 2020-09-05
Micro-tronics High Pass Filter HPMS50111 S/N-G217 2019-06-16 2020-06-16
Agilent Signal Generator E8247C MY43321350 | 2019-12-10 | 2020-12-10
BSF1710-
Sinoscite Band-stop filter | 1785MN-0383- 0383003 | 2019-06-16 | 2020-06-16
003
Sinoscite Band-stop filter | o OS8O 1 093sv2 | 20190616 | 2020-06-16
Sinoscite Band-stop filter | o Dc s aagoor | 1437001 | 20190616 | 2020-06-16
TZ‘;;E‘;};Z‘ES Horn Antenna ARH4223-02 | 'OOT000 90171206 | 2020-12.05
TZ‘;;E‘;};Z‘ES Horn Antenna ARH4223-02 | 'OOTT002 1 90171206 | 2020-12:05
Quinstar Amplifier QLW-18203330 1 15064001001 | 2019-06-27 | 20200627

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data

Environmental Conditions

Test Items: Radiation Below Radiation Above
1GHz 1GHz
Temperature: 25.7°C 24.3°C
Relative Humidity: 43% 38%
ATM Pressure: 100.8 kPa 100 kPa
Tester: Joker Chen Bond Qin
Test Date: 2020-06-05 2020-06-07

Test Result: Compliance.
EUT Operation Mode: Transmitting

Cellular Band (PART 22H)
30 MHz-10 GHz:

. Substituted Method
Frequency Polar RRecelyer Substituted | Antenna AT Limit Margin
OH) | @) | TR Level | Gain | Cobleloss el @Bm) | @By
ny) . (dB) (dBm)
(dBm) (dBd/dBi)
GSMS850, Frequency:836.600 MHz
1673.200 H 52.96 -50.98 10.6 0.73 -41.1 -13.0 28.1
1673.200 \% 53.67 -50.87 10.6 0.73 -41.0 -13.0 28.0
2509.800 H 44.64 -58.27 13.1 1.25 -46.4 -13.0 334
2509.800 \% 47.56 -55.38 13.1 1.25 -43.5 -13.0 30.5
3346.400 H 38.81 -60.87 13.8 1.61 -48.7 -13.0 35.7
3346.400 v 40.72 -59 13.8 1.61 -46.8 -13.0 33.8
126.200 H 45.36 -58.84 0.0 0.32 -59.2 -13.0 46.2
700.300 \% 37.68 -66.22 0.0 0.94 -67.2 -13.0 54.2
WCDMA Band V, Frequency:836.600 MHz
1673.200 H 52.63 -51.31 10.6 0.73 -41.4 -13.0 28.4
1673.200 v 52.28 -52.26 10.6 0.73 -42.4 -13.0 29.4
2509.800 H 43.68 -59.23 13.1 1.25 -47.4 -13.0 344
2509.800 \% 43.59 -59.35 13.1 1.25 -47.5 -13.0 34.5
3346.400 H 41.50 -58.18 13.8 1.61 -46.0 -13.0 33.0
3346.400 v 41.20 -58.52 13.8 1.61 -46.3 -13.0 333
39.100 H 38.25 -54.43 -26.0 0.22 -80.6 -13.0 67.6
40.500 v 39.71 -47.96 -25.7 0.21 -73.9 -13.0 60.9
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PCS Band (PART 24E)
30 MHz-20 GHz:
Substituted Method
Frequency Polar Receiyer Substituted | Antenna AT Limit Margin
oy | @v) | EERE | Level Gain | CableLoss | Le¥el | (apm) | (aB)
ny) . (dB) (dBm)
(dBm) (dBd/dBi)
GSM1900, Frequency:1880.000 MHz
3760.000 H 46.31 -51.33 13.8 1.63 -39.2 -13.0 26.2
3760.000 \% 45.92 -51.58 13.8 1.63 -39.5 -13.0 26.5
5640.000 H 34.02 -59.57 14.0 1.31 -46.9 -13.0 339
5640.000 v 34.85 -58.63 14.0 1.31 -45.9 -13.0 329
126.200 H 48.15 -56.05 0.0 0.32 -56.4 -13.0 434
857.500 \% 37.93 -62.61 0.0 1 -63.6 -13.0 50.6
WCDMA Band 11, Frequency:1880.000 MHz
3760.000 H 45.80 -51.84 13.8 1.63 -39.7 -13.0 26.7
3760.000 A% 45.89 -51.61 13.8 1.63 -39.5 -13.0 26.5
5640.000 H 39.16 -54.43 14.0 1.31 -41.7 -13.0 28.7
5640.000 v 39.27 -54.21 14.0 1.31 -41.5 -13.0 28.5
39.100 H 40.35 -52.33 -26.0 0.22 -78.5 -13.0 65.5
34.900 v 37.27 -43.08 -24.1 0.24 -67.4 -13.0 54.4
PCS Band (PART 27)
30 MHz-20 GHz:
Substituted Method
Frequency Polar Receilver Substituted | Antenna AU Limit Margin
Oy | @) | Level Gain | Cableloss | Level | pm) | (aB)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)
WCDMA Band 1V, Frequency:1732.600 MHz
3465.200 H 41.81 -57.37 13.9 1.62 -45.1 -13.0 32.1
3465.200 v 40.76 -58.46 13.9 1.62 -46.2 -13.0 332
5197.800 H 40.89 -53.8 14.0 1.52 -41.3 -13.0 28.3
5197.800 \% 40.79 -53.97 14.0 1.52 -41.5 -13.0 28.5
39.100 H 39.12 -53.56 -26.0 0.22 -79.8 -13.0 66.8
34.900 v 36.57 -43.78 -24.1 0.24 -68.1 -13.0 55.1
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LTE Band 2 (30MHz-20GHz):

Receiver Substituted Method Absolute
Frequency Polar Reading Substituted | Antenna Cable Loss Level Limit Margin
(MHz) (H/V) (dBuV) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency:1880.000 MHz
3760.00 H 41.95 -58.26 12.25 1.53 -47.54 -13.00 34.54
3760.00 \% 39.60 -60.31 12.25 1.53 -49.59 -13.00 36.59
5640.00 H 35.12 -60.18 13.00 1.28 -48.46 -13.00 35.46
5640.00 \Y 35.02 -60.59 13.00 1.28 -48.87 -13.00 35.87
39.10 H 38.79 -53.89 -25.97 0.22 -80.08 -13.00 67.08
39.10 \Y 40.88 -45.02 -25.97 0.22 -71.21 -13.00 58.21
LTE Band 4 (30MHz-20GHz):
Receiver Substituted Method Absolute
Frequency Polar Reading Substituted | Antenna Cable Loss Level Limit Margin
MHz) | @Y) | | Level Gain aB) @bm) | @B | @B)
(dBm) (dBd/dBi)
QPSK,Frequency:1732.500 MHz
3465.00 H 44.36 -56.61 12.21 1.60 -46.00 -13.00 33.00
3465.00 \% 43.20 -56.36 12.21 1.60 -45.75 -13.00 32.75
5197.50 H 35.89 -60.19 12.92 1.36 -48.63 -13.00 35.63
5197.50 \Y 35.21 -60.84 12.92 1.36 -49.28 -13.00 36.28
39.10 H 40.75 -51.93 -25.97 0.22 -78.12 -13.00 65.12
40.50 \ 41.36 -46.31 -25.74 0.21 -72.26 -13.00 59.26
LTE Band 5(30MHz-10GHz):
Receiver Substituted Method Absolute
Frequency Polar 7 Substituted | Antenna Limit Margin
Reading . Cable Loss Level
(MHz) H/V) (dBpv) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 836.500 MHz
1673.00 H 43.19 -61.19 10.52 1.27 -51.94 -13.00 38.94
1673.00 \Y 41.14 -63.17 10.52 1.27 -53.92 -13.00 40.92
2509.50 H 40.39 -62.38 12.20 1.24 -51.42 -13.00 38.42
2509.50 \% 40.05 -64.11 12.20 1.24 -53.15 -13.00 40.15
3346.00 H 36.46 -64.73 12.26 1.58 -54.05 -13.00 41.05
3346.00 \ 35.85 -64.27 12.26 1.58 -53.59 -13.00 40.59
39.10 H 39.91 -52.77 -25.97 0.22 -78.96 -13.00 65.96
40.50 \ 40.42 -47.25 -25.74 0.21 -73.20 -13.00 60.20
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LTE Band 730MHz-26.5GHz):

Receiver Substituted Method Absolute
Frequency | Polar | o . Substituted | Antenna Limit Margin
eading . Cable Loss Level
(MHz) (H/V) (dBpY) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 2535.000 MHz
5070.00 H 36.89 -59.42 12.97 1.41 -47.86 -25.00 22.86
5070.00 \% 36.36 -59.72 12.97 1.41 -48.16 -25.00 23.16
7605.00 H 35.87 -55.51 12.84 1.40 -44.07 -25.00 19.07
7605.00 \Y 35.26 -56.79 12.84 1.40 -45.35 -25.00 20.35
590.80 H 34.36 -67.96 0.00 0.76 -68.72 -25.00 43.72
880.00 \Y 37.56 -62.24 0.00 1.03 -63.27 -25.00 38.27
LTE Band 12 (30MHz-10GHz):
Receiver Substituted Method Absolute
Frequency Polar z Substituted | Antenna Limit Margin
Reading . Cable Loss Level
(MHz) H/V) (dBpv) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 707.500 MHz
1415.00 H 38.56 -65.33 9.64 1.25 -56.94 -13.00 43.94
1415.00 \Y 37.86 -66.09 9.64 1.25 -57.70 -13.00 44.70
2122.50 H 38.25 -65.48 11.67 1.16 -54.97 -13.00 41.97
2122.50 \% 37.20 -66.84 11.67 1.16 -56.33 -13.00 43.33
2830.00 H 36.78 -65.38 12.33 1.41 -54.46 -13.00 41.46
2830.00 \Y 36.52 -66.05 12.33 1.41 -55.13 -13.00 42.13
39.10 H 39.86 -52.82 -25.97 0.22 -79.01 -13.00 66.01
39.10 \Y 40.08 -45.82 -25.97 0.22 -72.01 -13.00 59.01
LTE Band 66 (30MHz-20GHz):
Receiver Substituted Method Absolute
Frequency | Polar . Substituted | Antenna Limit Margin
Reading . Cable Loss Level
(MHz) (H/V) (dBpY) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 1745.000 MHz
3490.00 H 44.36 -56.56 12.20 1.61 -45.97 -13.00 32.97
3490.00 \ 41.96 -57.49 12.20 1.61 -46.90 -13.00 339
5235.00 H 35.25 -60.77 12.91 1.35 -49.21 -13.00 36.21
5235.00 \% 35.12 -60.93 12.91 1.35 -49.37 -13.00 36.37
39.10 H 39.58 -53.10 -25.97 0.22 -79.29 -13.00 66.29
40.50 \Y 40.77 -46.90 -25.74 0.21 -72.85 -13.00 59.85
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LTE Band 71 (30MHz-10GHz):

Receiver Substituted Method Absolute
Frequency | Polar | o . Substituted | Antenna Limit Margin
eading 3 Cable Loss Level
(MHz) (H/V) (dBpY) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 680.500 MHz
39.10 H 39.58 -53.10 -25.97 0.22 -79.29 -13.00 66.29
39.10 \% 40.08 -45.82 -25.97 0.22 -72.01 -13.00 59.01
1361.00 H 42.35 -65.80 1.60 7.90 -59.50 -13.00 46.50
1361.00 \Y 41.99 -66.40 1.60 7.90 -60.10 -13.00 47.10
2041.50 H 43.86 -56.70 1.30 9.60 -48.40 -13.00 35.40
2041.50 \ 43.62 -57.30 1.30 9.60 -49.00 -13.00 36.00
2722.00 H 45.53 -57.60 2.00 10.40 -49.20 -13.00 36.20
2722.00 \Y 44.30 -58.40 2.00 10.40 -50.00 -13.00 37.00
6883.81 H 50.36 -47.40 1.80 11.30 -37.90 -13.00 24.90
6883.81 \Y 49.29 -48.50 1.80 11.30 -39.00 -13.00 26.00
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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FCC §22.917(a) & §24.238(a) & §27.53 - BAND EDGES

Applicable Standard

FCC § 2.1053, §22.917, § 24.238 and § 27.53

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient

attenuation.

The center of the spectrum analyzer was set to block edge frequency.

EUT

Splitter

Universal Radio

Spectrum Analyzer

Communication
Tester
Test Equipment List and Details
e Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSU 26 200256 2020-05-09 2021-05-09
R&S Spectrum Analyzer FSP 38 100478 2020-05-09 2021-05-09
yzjingcheng Coaxial Cable K{ﬁ?g ) 41005011 Each time /
yzjingcheng Coaxial Cable Kfili?gj ) 41002201 Each Time /
E-Microwave Blocking Control EI(\)/{)133C 6B ) 0E01201048 Each time /
E-Microwave Coaxial Attenuators El;/lRCI\[?_ 160_ OE01203239 Each time /
E-Microwave Two-way Spliter ODP-1-6-2S | OE0120142 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data
Environmental Conditions
Temperature: 27.1 °C~ 30 °C
Relative Humidity: 54%~T74 %
ATM Pressure: 99.8kPa ~100.8kPa
Tester: James Chen
Test Date: 2020-06-06~2020-06-17
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Test Mode: Transmitting
Test Result: Compliance. Please refer to the following plots.

GSM 850, Left Band Edge
® *REW 3 kH:z
*VEW 10 kHz
Ref 30 4Bm *Att 40 4B SWT 225% ms
10 Offpet 4.% dB
2 B
-
o3 |,
10
30

st |

Center 824 MH=z 200 kH=z/ Span 2 MHEH:z

Date: 9.JUM.2020 01:10:32

GSM 850, Right Band Edge

® “RBW 3 kHz
*VEW 10 kHz

Ref 30 4Bm *Att 40 4B SWT 225% ms

10 Offpet 4.% dB

panxH
10 . )\4

i
H

“enter 849 MHz 200 kHz/

Span 2 MEz

Date: 9.JUM.2020 01:11:34
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GSM 1900, Left Band Edge

® “RBW 3 kHz
*VEW 10 kHz

Ref 30 4Bm *Att 40 4B SWT 225% ms

10 Offpet 4.% dB

_
|

LY Y

Span 2 MEz

Date: 9.JUM.2020 01:33:01

GSM 1900, Right Band Edge

® “RBW 3 kHz
*VEW 10 kHz

Ref 30 4Bm *Att 40 4B SWT 225% ms

10 Offpet 4.% dB

_
|

Center 1.91 GHz 200 kH=z/ Span 2 MHEH:z

Date: 9.JUM.2020 01:34:29
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EDGE 850, Left Band Edge
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EDGE 1900, Left Band Edge

Re

® MARKER 1
1.85 GHz
= f dErm
Offfe
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WCDMA Band 2 Rel 99, Left Band Edge

Re

® MARKER 1
1.85 GHz
o f 1En

Offfe

. Ex
T NMWWWMM
/ \
| | \\
I Y
L MMW
Mgt «MJM
F-60
Center 1.85 GHz 1 MHz/ Span 10 MHz
Date: 7.JUN.2020 15:14:37
WCDMA Band 2 Rel 99, Right Band Edge
L Ex
L. /r.uw\p}wﬂmwwm\\
L. m‘»&u\,ﬁe\,, %\M
. oy 1
B LT
Lo
-60
=70

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:02:17
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WCDMA Band 2 HSDPA, Left Band Edge

Re

® MARKER 1
l1.85 GHz
o f En

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:08:37

WCDMA Band 2 HSDPA, Right Band Edge

i
¥

: it

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:09:34
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WCDMA Band 2 HSUPA, Left Band Edge

MARKER 1
1.849919872 GH:z
o f En
o 4 ap

Re

[l
?
s
é

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:18:11

WCDMA Band 2 HSUPA, Right Band Edge

i
¥

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:19:31
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WCDMA Band 4 Rel 99, Left Band Edge

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:00:54
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WCDMA Band 4 HSDPA, Left Band Edge
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WCDMA Band 4 HSUPA, Left Band Edge
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WCDMA Band 5 Rel 99, Left Band Edge
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Center 824 MHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:04:31
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Date: 7.JUN.2020 16:06:31
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WCDMA Band 5 HSDPA, Left Band Edge
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WCDMA Band S HSUPA, Left Band Edge
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Center 824 MHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:25:22
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Center 849 MHz 1 MHz/ Span 10 MHz

Date: 7.JUN.2020 16:26:19
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LTE Band 2
QPSK_1.4MHz_6 RB_ Left

® *RBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz 13.62 dBm
Ref 30 dBm *Att 35 dB SWT 15 ms 1.850000000 GHz
30 Offfet 4.3 dB “
20
1 RV /w/\/wm/mq/wf‘mm"\wmm
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Center 1.85 GHz 300 kHz/ Span 3 MHz
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QPSK_1.4MHz_6 RB_ Right
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*VBW 100 kHz -15.10 dBm

Ref 30 dBm ALt 35 dB SWT 15 ms 1.910078000 GHz

30 Offget 4.3 dB
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QPSK _3MHz_15 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.01 dBm
Ref 30 dBm *Att 35 dB SWT 30 ms 1.849916000 GHz
30 Offget 4.5 dB
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D1 -13 d¢iBm / \
1
e W
-~ vﬂiﬂfm o]
~-50
~-60
-70
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*VBW 100 kHz 21.01 dBm
Ref 30 dBm “Att 35 dB SWT 30 ms 1.910192000 GHz
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QPSK _S5MHz_25 RB_ Left
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Ref 30 dBm *Att 40 4B *SWT 1 =
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@ “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz -14.93 dBm
Ref 30 dBm “Att 35 dB SWT 5 ms 1.910000000 GHz
30 Offget 4.5 dB
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Date: 6.JUN.2020 00:50:00
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®

Ref 30 dBm

QPSK_10MHz_50 RB_ Left

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.77 dBm
*Att 35 dB SWT 10 ms 1.849960000 GHz

30 Offget 4.5 dB
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QPSK_10MHz_50 RB_ Right

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.57 dBm
*Att 35 dB SWT 10 ms 1.910880000 GHz

30 Offget 4.5 dB
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Center 1.91 GHz

Date: 6.JUN.2020 00:51:14

2 MHz/ Span 20 MHz
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QPSK_15MHz_75 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -13.39 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.850000000 GHz

30 Offget 4.5 dB
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Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 00:51:56
QPSK_15MHz_75 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -13.66 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.910000000 GHz

30 Offget 4.5 dB
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Date: 6.JUN.2020 00:52:37
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®

e

Date:

Date:

QPSK 20MHz_ FULL RB_ Left

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.06 dBm
Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.848400000 GHz

30 Offget 4.5 dB

I e N

. | |

D1 -13 d¢iBm { l

L-20 T

A

~-50

~-60

-70

Center 1.85 GHz 4 MHz/ Span 40 MHz

6.JUN.2020 00:53:21

QPSK_20MHz_FULL RB_ Right
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“VBW 1 MHz -16.52 dBm
Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.910080000 GHz

30 Offget 4.5 dB
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6.JUN.2020 00:54:05
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16QAM_1.4MHz_ 6 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.77 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 1.849934000 GHz

30 Offget 4.5 dB
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“VBW 100 kHz -15.03 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 1.910000000 GHz
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Date: 6.JUN.2020 00:47:51
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16QAM_3MHz_15RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.72 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 1.850000000 GHz

30 Offget 4.5 dB
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16QAM_3MHz_ 15 RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -24.26 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 1.910336000 GHz

30 Offget 4.5 dB
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Date: 6.JUN.2020 00:49:06
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16QAM_5MHz_25 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.71 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 1.849980000 GHz

30 Offget 4.5 dB
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“VBW 300 kHz -15.43 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 1.910000000 GHz

30 Offget 4.5 dB
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16QAM_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.00 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.850000000 GHz

30 Offget 4.5 dB
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16QAM_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.24 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.910000000 GHz

30 Offget 4.5 dB
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16QAM_15MHz_75 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.50 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.849700000 GHz

30 Offget 4.5 dB
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® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.09 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.910960000 GHz

30 Offget 4.5 dB
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Date: 6.JUN.2020 00:52:57
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®

Ref 30 dBm

16QAM_20MHz_FULL RB_ Left

“RBW 300 kHz
“VBW 1 MHz

*Att 35 dB SWT 2.5 ms

Marker 1 [T1 ]
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LTE Band 4
QPSK_1.4MHz_ 6 RB_ Left
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.27 dBm
Ref 30 dBm “Att 35 dB SWT 15 ms 1.709796000 GHz

30 Offget 4.3 dB
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QPSK_1.4MHz_6 RB_ Right

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.21 dBm

Ref 30 dBm “Att 35 dB SWT 15 ms 1.755042000 GHz
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Date: 6.JUN.2020 00:55:27
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QPSK _3MHz_15 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.40 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 1.709976000 GHz

30 Offget 4.5 dB
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QPSK_3MHz_ 15 RB_ Right
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*VBW 100 kHz 22.61 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 1.755000000 GHz
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QPSK _S5MHz_25 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -13.52 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 1.709960000 GHz

30 Offget 4.5 dB
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Ref 30 dBm *Att 35 dB SWT 5 ms 1.755000000 GHz

30 Offget 4.5 dB
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QPSK_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.13 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.709880000 GHz

30 Offget 4.5 dB
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Page 162 of 226




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG200526012-00F

QPSK_15MHz_75 RB_ Left

“RBW 300 kHz
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Marker 1 [T1 ]

“VBW 1 MHz -13.36 dBm
Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.708020000 GHz
30 Offget 4.5 dB
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QPSK 20MHz_ FULL RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.60 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.709840000 GHz
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Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.755000000 GHz
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16QAM_1.4MHz_ 6 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.19 dBm
Ref 30 dBm *Att 35 dB SWT 15 ms 1.709892000 GHz
30 Offget 4.5 dB
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16QAM_3MHz_15RB_ Left

“RBW 30 kHz
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16QAM_5MHz_25 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -14.59 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 1.710000000 GHz
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~-60

-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 00:57:35
16QAM_5MHz_25 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -13.68 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 1.755000000 GHz

30 Offget 4.5 dB

D1 -13 d¢iBm

L-s0 oh

F-40

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 00:58:12
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16QAM_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.54 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.709360000 GHz

30 Offget 4.5 dB

1 RV

Lo i NS
§ | |
- / \l

D1 -13 Bm ) '/ \
[ e

~-50

~-60

-70

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 00:58:54
16QAM_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.12 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.755600000 GHz

30 Offget 4.5 dB

1 Ahda f kd"\\r«-‘hvw\'wvmn—q] LVL

D1 -13 d¢iBm ’\
¥{20 -

F-40

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 00:59:34
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16QAM_15MHz_75 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -14.76 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.708140000 GHz

30 Offget 4.5 dB

m3m | A T T T, T

. | \

D1 -13 d¢iBm

~-50

~-60

-70

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 01:00:18

16QAM_15MHz_75 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.18 dBm
Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.755000000 GHz
30 Offget 4.5 dB
L20
. (AL AN e
UNE | | MseriA|
\ LVL
-10 \
D1 -13 d¢iBm
M“N‘MMW 308
~-30 \WIle\w.llwl.
-40
=50
=60
-70
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 01:00:59
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16QAM_20MHz_FULL RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.02 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.709840000 GHz

30 Offget 4.5 dB

2o
1 RV
Lo A AN Ay At g
/ LVL
Lo I
=-10:
D1 -13 d¢iBm / \

L s kM

pa

~-50

~-60

-70

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:01:49
16QAM_20MHz_FULL RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.71 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.755080000 GHz

30 Offget 4.5 dB

D1 -13 d¢iBm \

=20 WW\”M
AL 0 YT O =

--30: TR AW

F-40

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:02:33
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LTE Band 5
QPSK_1.4MHz_6 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz -18.55 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 823.994000000 MHz

30 Offget 4.3 dB

t=20:

1 RV ﬁwwvmw\w/\w

IMAXH

D1 -13 dBm \WL

T
|
W
o
%{2

=50

~-60

-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:02:58
QPSK_1.4MHz_6 RB_ Right

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14.73 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 849.000000000 MHz

30 Offget 4.5 dB

D1 -13 d¢iBm .\
s Vot Ll

~-50

~-60

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:03:39
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@

oS |

Date:

Date: 6.JUN.2020 01:05:00

Ref 30 dBm

*Att

QPSK _3MHz_15 RB_ Left

“RBW 30 kHz
“VBW 100 kHz

35 dB SWT 30 ms

Marker 1 [T1 ]

-25.51 dBm

824 .000000000 MHz

30 OFfF: 4.9 dB

o

Y

o

~-10

D1 -13

~-20

~-30

~-50

~-60

-70

Center 824 MHz

6.JUN.2020 01:04:23

Ref 30 dBm

600 kHz/

QPSK_3MHz_ 15 RB_ Right

Marker 1 [T1 ]

“RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

*Att 35 dB

Span 6 MHz

20.56 dBm

849.180000000 MHz

30 Offset dB

o

I

D1 -13

3DB

~-30

£

F-40

T

~-50

~-60

-70

Center 849 MHz

600 kHz/

Span 6 MHz
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QPSK _S5MHz_25 RB_ Left

® “RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]

-15.04 dBm

Ref 30 dBm “Att 35 dB SWT 5 ms 824.000000000 MHz
30 Offget 4.5 dB
20
L Ry IMMNMMWMNJMMMW
Lo

. |

~-10
D1 -13 d¢iBm

o

~-50

~-60

-70

Center 824 MHz 1 MHz/

Date: 6.JUN.2020 01:05:38

QPSK_5MHz_25RB_ Right

“RBW 100 kHz
*VBW 300 kHz

Span 10 MHz

Marker 1 [T1 ]

14.77 dBm

Ref 30 dBm “Att 35 dB SWT 5 ms 849.000000000 MHz
30 Offget 4.5 dB
[20
1 RM PPN
MAXH [ A
\ LVL
-10 \

D1 -13 d¢iBm

N I T

~-30

F-40

~-50

~-60

-70

Center 849 MHz 1 MHz/

Date: 6.JUN.2020 01:06:13

Span 10 MHz
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QPSK_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.64 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 824 .000000000 MHz

30 Offget 4.5 dB

Lo
1 RV
Lo \ \

. )f 1 ”WT\

~-10 l ‘
D1 -13 d¢iBm

~-20

s,

L_30 r/l“/jwh)¢* R

-

~-60

-70

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:06:55
QPSK_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.26 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 850.000000000 MHz

30 Offget 4.5 dB

L -
1 T TV T \f‘*"'vw’hrw/wu\v\ LVL

T
[N
o
L —T |

D1 -13 d¢iBm
J—zo
W‘VIM\,MJW 308

~-40 T

[

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:07:31
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16QAM_1.4MHz_ 6 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.44 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 824 .000000000 MHz

30 Offget 4.5 dB

oo
26 VIUVIVLY (PGPS (AL V2N
Lo

. ] \

~-10 AJ \

D1 -13 d¢iBm \1

20 w )
=30 WWW W
Lt

~-50

~-60

-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:03:21
16QAM_1.4MHz_ 6 RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.82 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 849.042000000 MHz

30 Offget 4.5 dB

W\/{, D1 -13 d¢iBm \ T
T

-30 ]
L_a0 A
~-50

~-60

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:03:58
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16QAM_3MHz_15RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -28.15 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 824 .000000000 MHz

30 Offget 4.5 dB

Lo

. f””“” MWWW\

~-10 1
D1 -13 d¢iBm / \

~-20

L a0 M,w\/\ MW’”J"

NE

~-50

~-60

-70

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 01:04:40
16QAM_3MHz_ 15 RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.39 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 849.132000000 MHz

30 Offget 4.5 dB

D1 -13 d¢iBm

T
=
o
[ ——T |

Mo

F-40 L

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 01:05:17
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16QAM_5MHz_25 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.06 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 824 .000000000 MHz

30 Offget 4.5 dB

1 RV
x| Lo /JAMFHﬂWMJAFMM,mJMﬂLMﬁrﬂwJquﬁmAde‘vmv\

. / \

D1 -13 d¢iBm

~-20

h

Vaska

~-50

~-60

-70

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 01:05:55
16QAM_5MHz_25 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.80 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 849.240000000 MHz

30 Offget 4.5 dB

\

D1 -13 d¢iBm T

L_20 A{‘-\}WL‘"

~-30 T V‘L‘w

-40 YA
~-50
~-60
-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 01:06:33
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16QAM_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.10 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 824 .000000000 MHz

30 Offget 4.5 dB

oo
1 RV
L
10 F-J fr T W\ LVL
o
- / S]
D1 -13 d¢iBm / \\
-20
A\

-30 N/ML¢WANMVVWJMA Vﬁﬁhﬂﬂk/ 3DB

i

-70

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:07:13
16QAM_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.19 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 849.280000000 MHz

30 Offget 4.5 dB

k1o (TN e | evv W*MW\ LVL

~+10

D1 -13 d¢iBm \

3DB

IV WAy d o,

~-30

e 5

e

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:07:49
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LTE Band 7
QPSK 5MHz_25RB_ Left

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.10 dBm
Ref 30 dBm “Att 35 dB SWT 5 ms 2.500000000 GHz
30 Offget 4.3 dB “
| o0
1 RVE
10 |

T

D1 -13 ¢iBm

7’”“ h MWWLW

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 01:08:13
QPSK_5MHz_25 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.12 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 2.570000000 GHz

30 Offget 4.5 dB

*?mewbmJbNWVVNvWWU¢WWMM»NwwmyﬂLw\ LVL
llo \‘
D1 -13 d¢iBm

it

~-50

~-60

-70

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 01:08:48
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@

Ref 30 dBm

QPSK_10MHz_50 RB_ Left

“RBW 100 kHz
“VBW 300 kHz
*Att 35 dB SWT 10 ms

Marker 1 [T1 ]
-28.86 dBm
2.500000000 GHz

30 Offget 4.5 dB

20
1 RMps
Lio
o
~-10
D1 -13 d¢iBm
~-20
~-30

fﬂ

~-60

-70

Center 2.5 GHz

Date: 6.JUN.2020 01:09:25

Ref 30 dBm

2 MHz/

Span 20 MHz

QPSK_10MHz_50 RB_ Right

“RBW 100 kHz
*VBW 300 kHz
*Att 35 dB SWT 10 ms

Marker 1 [T1 ]
31.50 dBm
2.570000000 GHz

30 Offget 4.5 dB

MWWMWW

=110

D1 -13 d¢iBm

~-30

F-40

~-50

~-60

-70

Center 2.57 GHz

Date: 6.JUN.2020 01:10:02

2 MHz/

Span 20 MHz

3DB
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QPSK_15MHz_75 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -21.71 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.500000000 GHz

30 Offget 4.5 dB

Lio

. //W” WW“’”WW\\

~-10 | l
D1 -13 d¢iBm

~-20

F--30 A

e

~-60

-70

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 01:10:44
QPSK_15MHz_ 75 RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.99 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.570000000 GHz

30 Offget 4.5 dB

7 : WMWWMWWM\ L

D1 -13 d¢iBm l

-20

i e YN

F-40

~-50

~-60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 01:11:25
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QPSK_20MHz_ 100 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.38 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.499920000 GHz

30 Offget 4.5 dB

Lo

R |

:ilo D1 |/ \\
-13 dBm / \
1

~-20

Lt

~-60

-70

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:12:13
QPSK_20MHz_ 100 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -25.35 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.570000000 GHz

30 Offget 4.5 dB

10

D1 -13 d¢iBm \\

3DB

~-30

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:12:54
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16QAM_5MHz_25 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.15 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 2.499980000 GHz

30 Offget 4.5 dB

Lo
1 RV
Lo ,

. j/““” WMW“”\\

D1 -13 d¢iBm

~-20

T
I e
W

~-50

~-60

-70

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 01:08:30
16QAM_5MHz_25 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.13 dBm

Ref 30 dBm *Att 35 dB SWT 5 ms 2.570000000 GHz

30 Offget 4.5 dB

2o
1 RM
AXH I I
4fu*wﬁwh*hwtw*kuﬂwkﬂﬁfuﬂdhhw4uu~u,ubh~erp~4\k LVL
-10 \\
K D1 -13 d¢iBm
-20

K 3DB
~-30

F-40

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 01:09:04
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16QAM_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.98 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 2.500000000 GHz

30 Offget 4.5 dB

L20
1 RMjs
Lo .
er"'HA M A \(‘V‘\
o
[ ! \
D1 -13 d¢iBm / l
~-20
3DB
L_30 4

WWM

~-60

-70

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:09:43
16QAM_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -29.76 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 2.570000000 GHz

30 Offget 4.5 dB

|
\

D1 -13 d¢iBm
20
3DB
-30

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:10:20
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16QAM_15MHz_75 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -23.25 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.500000000 GHz

30 Offget 4.5 dB

Lo

. /"‘””““ - "““”””’““""”“””W\

D1 -13 d¢iBm I \

~-20

~-30 Y\W’NV ¥
Rd

~-60

-70

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 01:11:04
16QAM_15MHz_75 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -20.32 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.570000000 GHz

30 Offget 4.5 dB

?NMW WMWMMWMMWW o

D1 -13 d¢iBm \
#—20

3DB

~-40 4

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 01:11:46
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16QAM_20MHz_100 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz —-27.08 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.500000000 GHz

30 Offget 4.5 dB

/MWWW”WMWW W -
A | |
2 D1 -13 ¢iBm [ \
( \

~-30 WWW

~-60

-70

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:12:33

16QAM_20MHz_ 100 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.44 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 2.570000000 GHz

30 Offget 4.5 dB

10 \

D1 -13 d¢iBm \

3DB

~-30

F--40 i M

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:13:14
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LTE Band 12
QPSK_1.4MHz_ 6 RB_ Left

® “RBW 30 kHz Marker 1 [T1 1]
“VBW 100 kHz -19.30 dBm

Ref 30 dBm “Att 35 dB SWT 15 ms 698.982000000 MHz

30 Offget 4.5 dB

e

20

I - M\MWW

! L

-10:
D1 -13 ¢Bm / k
\\ull

e

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:13:39

QPSK_1.4MHz_ 6 RB_ Right

@) “RBW 30 kHz
*VEW 100 kHz

Ref 30 dBm *Att 40 4B *SWT 1 =
30 Offpet 4.% dB
L B
-l
T .
10
w.——-—-.n..n—ﬁm-'\-——-.._n.—\\
10 1
&
BN PR
I "_“""_“‘“"\r\_,-’k
50
o
Center 716 MHz 300 kHz/ Span 3 MHz
Date: 12.JUN.2020 00:30:37
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QPSK _3MHz_15 RB_ Left

® “RBW 30 kHz
“VBW 100 kHz

Ref 30 dBm *Att 35 dB SWT 30 ms

Marker 1 [T1 ]
-27.82 dBm
699.000000000 MHz

30 Offget 4.5 dB

=20
1 RV
Lo . L all

ia Uas eV

4

. j

F-10

D1 -13 d¢iBm {

| et

~-20

MﬁQJv

~-50

~-60

-70

Center 699 MHz 600 kHz/

Date: 6.JUN.2020 01:14:54

Span 6 MHz

QPSK_3MHz_ 15 RB_ Right

@ “RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm *Att 35 dB SWT 30 ms

Marker 1 [T1

1

19.00 dBm
716.120000000 MHz

30 Offget 4.5 dB

20 LA
1 RM|
VAXH 1O~ vy Mv -Vn’\v"‘r-ar-v”w SN
V\MAAW LvL
=10 \\
D1 -13 d¢iBm
I B

e gy

3DB

~-30

F-40

~-50

~-60

-70

Center 716 MHz 600 kHz/

Date: 6.JUN.2020 01:15:28

Span 6 MHz
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QPSK _S5MHz_25 RB_ Left

® “RBW 100 kHz
*VEW 300 kHz

Ref 30 4Bm *Att 40 4B *SWT 1 =
10 Offpet 4.% dB
L B
O -
pancu .
10 -
{—-..-__-_-_p-....,u—-—-—-—d—u—-,...__....n—--ﬂ
10 1
HE

Center 6§99 MHz 1 MHEz/ Span 10 MHE:z

Date: 12.JUN.2020 00:32:21

QPSK_5MHz_25RB_ Right

® “RBW 100 kHz
*VEW 300 kHz

Ref 30 4Bm *Att 40 4B *SWT 1 =
10 Offpet 4.% dB
L B
-l
pancu .
10
VL
PRI NN —a\
o 1
HE
- \
. \\\wh-
Wk“v———-\“
i i e
50
st
Center 716 MH=z 1 MHEz/ Span 10 MHE:z

Date: 12.JUN.2020 00:37:58
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QPSK_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.39 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 699.000000000 MHz

30 Offget 4.5 dB

Lo

. {(” W”“”W\

~-10 J \

D1 -13 d¢iBm

~-20

~-30

f,«wM"W

~-60

-70

Center 699 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:17:32
QPSK_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.09 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 716.080000000 MHz

30 Offget 4.5 dB

L20
1 RM|
MAXH _ Mish AN
19 e A *\ LVL
110 \\
D1 -13 d¢iBm

~-20

. W
N

L so LU\
~-60
-70
Center 716 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:18:08
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16QAM_1.4MHz_ 6 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.42 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 698.994000000 MHz

30 Offget 4.5 dB

IR | prlurmuAfLanein g,

. / ‘k

F-10
D1 -13 ¢Bm | I

= Y]
MW 308

YN
AL

~-50

~-60

-70

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:13:58
16QAM_1.4MHz_ 6 RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -13.88 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 716.042000000 MHz

30 Offget 4.5 dB

T

\'\
I

L

~-10,
W’/ D1 -13 d¢iBm Mww
MM et

I--20 AR
ThwhﬂMh 308

-30 ‘UMWMM

F-40

Center 716 MHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:14:33
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16QAM_3MHz_ 15 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -28.11 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 698.784000000 MHz

30 Offget 4.5 dB

Lo

o

~-10

D1 -13 d¢iBm

/W i
!

~-20

. h " I.II A
0 [ e

WWW

~-50

~-60

-70

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 01:15:11
16QAM_3MHz_ 15 RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.59 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 716.000000000 MHz

30 Offget 4.5 dB

2o
1 RM
AXH I I N |
WWJ\,MWWN\\ L
Llio \
|

! D1 -13 d¢iBm \
-20 MJ\AM
ML"'""\»ML 308

L_s0 o]
Mwm

-40 7|
~-50
~-60
-70
Center 716 MHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 01:15:48
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16QAM_5MHz_25 RB_ Left

® “RBW 100 kHz
*VEW 300 kHz

Ref 30 4Bm *Att 40 4B *SWT 1 =

10 Offpet 4.% dB

L B
O -
o3 |,

Center 6§99 MHz 1 MHEz/ Span 10 MHE:z

Date: 12.JUN.2020 00:36:59

16QAM_5MHz_ 25 RB_ Right

® “RBW 100 kHz
*VEW 300 kHz

Ref 30 4Bm *Att 40 4B *SWT 1 =

10 Offpet 4.% dB

L B
O -
pancu

0

Center 716 MHz 1 MHEz/ Span 10 MHE:z

Date: 12.JUN.2020 00:38:25
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16QAM_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.95 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 698.960000000 MHz

30 Offget 4.5 dB

Lo

: et
| |

~-10 ' \
D1 -13 d¢iBm

~-20

~-30

AT

~-60

-70

Center 699 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:17:50
16QAM_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.64 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 716.080000000 MHz

30 Offget 4.5 dB

110 N

D1 -13 d¢iBm
Z 1
-20

N

F-40

Center 716 MHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:18:26
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LTE Band 66
QPSK_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.88 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 1.710000000 GHz

30 Offget 4.3 dB

1 RV WWLMMWM

. / \

- 4 \

D1 -13 d¢iBm

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:18:50
QPSK_1.4MHz_6 RB_ Right

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.09 dBm

Ref 30 dBm “Att 35 dB SWT 15 ms 1.780000000 GHz

30 Offget 4.3 dB

1 RV RVAAMN NI AR

~-10
“/I D1 -13 ¢iBm L\

i

[~ VMVIIAWA\\’
-a0
~-50
~-60
-70
Center 1.78 GHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:19:27
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@

QPSK _3MHz_15 RB_ Left

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.46 dBm
*Att 35 dB SWT 30 ms 1.709952000 GHz

RV

i
(’/WL\M’

|

| A

I

o
L =T

Ref 30 dBm
30 Offget 4.5 dB
20
1 RMps
Lio
o
~-10
D1 -13 d¢iBm
~-20
:\*ﬂjfj,,fvwijm‘
-40
~-50
~-60
-70
Center 1.71 GHz
Date: 6.JUN.2020 01:20:07

Ref 30 dBm

600 kHz/ Span 6 MHz

QPSK_3MHz_ 15 RB_ Right

“RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
22.71 dBm
1.780012000 GHz

*Att 35 dB

30 Off: dB

wmfv\

D1 -13

I I

~-30

|
“JNVWMVV‘VWJWMVV\\J&WMIN

F-40

~-50

~-60

-70

Center 1.78 GHz

Date: 6.JUN.2020 01:20:45

600 kHz/ Span 6 MHz

3DB
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®

F
|

panxH

Date:

®

F
|

panxH

Date:

QPSK_5MHz_25RB_ Left

*RBW 100 kHz
*WBW 300 kHz

Ref 30 4Bm *Att 40 4B *SWT 1 =
10 Offpet 4.% dB
L B
10 IL
(v—\.-—'u—h-—n-mu-—ﬂ-—u—-—-—-m,—j
10 1
HE
|2 4
50
st
Center 1.7 GH 1 MHEz/ Span 10 MHE:z
12.JUN.2020 00:40:01
.
QPSK_5MHz_25RB_ Right
*REW 100 kH=z
*VEW 300 kH=z
Ref 30 4Bm *Att 40 4B *SWT 1 =
10 Offpet 4.% dB
L B
10

0

|— 60

Center 1.78 GHz

12.JUN.2020

1 MHz/ Span 10 MEz

00:42:13
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QPSK_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.33 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.710000000 GHz

30 Offget 4.5 dB

oo | A
1 RV
L 1o A, , )

. | I
/ |

F-10
D1 -13 ¢Bm J |

k20 J\MWWWJW .

~-50

~-60

-70

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:22:57
QPSK_10MHz_50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.75 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.780160000 GHz

30 Offget 4.5 dB

=10
f D1 -13 d¢iBm

~-20 ¥

% ”\MW’W\NW

F-40

Center 1.78 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:23:34
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QPSK_15MHz_75 RB_ Left

@) “RBW 300 kHz Marke
*VEW 1 MEz 1.

Ref 30 4Bm *Att 40 4B *SWT 1 =

"

30 Offret 4.% dB

F
|

panxH

0

1.71 GH= 3 MH=z/ Span 30 MHE:z

Date: 12.JUN.2020 00:44:05

QPSK_15MHz_75 RB_ Right

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -18.92 dBm

Ref 30 dBm *Att 35 dB *SWT 1 s 1.780000000 GHz

30 Offget 4.5 dB

kji~ ﬂ\ LvL

D1 -13 d¢iBm \

~-30

F-40

Center 1.78 GHz 3 MHz/ Span 30 MHz

Date: 6.JUN.2020 01:25:05
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QPSK_20MHz_ 100 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -15.00 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.709840000 GHz

30 Offget 4.5 dB

o B A e

. | \

D1 -13 d¢iBm

L s W, M

L_s0 Y|
[

~-50

~-60

-70

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:25:51

QPSK_20MHz_ 100 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.81 dBm

Ref 30 dBm *Att 35 dB *SWT 1 s 1.780000000 GHz

30 Offget 4.5 dB

1 RM
MAXH
10 L
Ffio \
D1 -13 d¢iBm
7/—20
| 308
-30

I \\\

Center 1.78 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:26:38
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16QAM_1.4MHz_ 6 RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.91 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 1.709976000 GHz

30 Offget 4.5 dB

o | /WWWVWMW

i / l
[ 17 i1
D1 -13 Bm /,
WW
3DB
bl

~-50

~-60

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:19:07
16QAM_1.4MHz_ 6 RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.60 dBm

Ref 30 dBm *Att 35 dB SWT 15 ms 1.780036000 GHz

30 Offget 4.5 dB

D1 -13 d¢iBm ‘\

A

W\NMWNM
F-30 U\W\W\VPI\M W 308

F-40

=

Center 1.78 GHz 300 kHz/ Span 3 MHz

Date: 6.JUN.2020 01:19:47
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16QAM_3MHz_15RB_ Left

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.39 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 1.710000000 GHz

30 Offget 4.5 dB

AXH RIS N

Lo /
~-10

D1 -13 d¢iBm /’

~-20

_/
=

I\N‘j\'\'

~-50

~-60

-70

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 01:20:27
16QAM_3MHz_15RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.22 dBm

Ref 30 dBm *Att 35 dB SWT 30 ms 1.780324000 GHz

30 Offget 4.5 dB

2o
1 RM|
MAXH |- A A A r ll
10 A S VAT WKWV\{/\/\,\ LVL
=+10: \\

D1 -13 d¢iBm \
I—ZO

-30 N WMWM

F-40

<=

Center 1.78 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2020 01:21:02
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16QAM_5MHz_25 RB_ Left

@) *RBW 100 kHz
*VBW 300 kHz

ef 30 4Bm *Att 40 4B *SWT 1 =

30 Offket B
L Ea
B -
PLAH -
10 . .
{__._,_+,“.V_H_H,.~.,A,\vh.u,____w__,,.ux
5
ente. 1.7 ME I 1 10 ME
Date: SJUNL202 00:40:26
16QAM_5MHz_25 RB_ Right
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.96 dBm
Ref 30 dBm “Att 35 dB “SWT 1's 1.780000000 GHz
30 Offget 4.5 dB
2o
1 RM
MAXH
1o LVL

kzlc D1 -13 d¢iBm \

~-30

F-40

Center 1.78 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2020 01:22:34
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16QAM_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.40 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.709880000 GHz

30 Offget 4.5 dB

Lo

. /(M WWMWM\\

~-10
D1 -13 d¢iBm {‘/ \

~-20

4
i

F-30 mﬂ”“”"

sl

~-50

~-60

-70

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:23:15
16QAM_10MHz_ 50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.31 dBm

Ref 30 dBm *Att 35 dB SWT 10 ms 1.780040000 GHz

30 Offget 4.5 dB

IR
ad <A v M‘\ LVL

k10

D1 -13 d¢iBm h

~-20

-30 ALTyY
WMWRNJV\

F-40

Center 1.78 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2020 01:23:52
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®

Ref 30 dBm

16QAM_15MHz_75 RB_ Left

“RBW 300 kHz
“VBW 1 MHz

*Att 35 dB *SWT 1 s

Marker 1 [T1 ]
-22.32 dBm
1.709940000 GHz

30 Offget 4.5 dB

-
|

20
1 RMjs
Lo
o
~-10
D1 -13 d¢iBm
~-20
--30 Vand

~-50

~-60

-70

Center 1.71 GHz

Date: 6.JUN.2020 01:24:41

Ref 30 dBm

3 MHz/

Span 30 MHz

16QAM_15MHz_75 RB_ Right

“RBW 300 kHz
“VBW 1 MHz

*Att 35 dB *SWT 1 s

Marker 1 [T1 ]
-20.13 dBm
1.780000000 GHz

30 Offget 4.5 dB

D1 -13 d¢iBm

~-30

F-40

Center 1.78 GHz

Date: 6.JUN.2020 01:25:28

3 MHz/

Span 30 MHz
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16QAM_20MHz_100 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -15.94 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.710000000 GHz

30 Offget 4.5 dB

20
1 RV
Lo jWMWWNWWWMUWMM »
A | \
2 D1 -13 ¢iBm , \

L0 | J\MMW“J

o

~-50

~-60

-70

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:26:11

16QAM_20MHz_ 100 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -13.91 dBm

Ref 30 dBm *Att 35 dB SWT 2.5 ms 1.781280000 GHz

30 Offget 4.5 dB

-10 T

D1 -13 d¢iBm MM
L0 Ay

i

i,

F-40 \,,‘\4

Center 1.78 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2020 01:27:02
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LTE Band 71
QPSK_5MHz_25RB_ Left

*RBW 100 kHz
“VBW 300 kHz

Ref 36.5 dBm *Att 30 dB *SWT 100 ms

Marker 1 [T1 ]

14.39 dBm

662.983974359 MHz

Offset

o3

H

VL

O

~-10

D1 -13

~-20

~-30

el

T "ad

=50

~-60

Center 663 MHz 1 MHz/

Date: 17.JUN.2020 16:00:35

QPSK_5MHz_25RB_ Right

“RBW 100 kHz
*VBW 300 kHz

Span 10 MHz

Marker 1 [T1 ]

-14_12 dBm

Ref 36.5 dBm “Att 30 dB *SWT 100 ms 698.016025641 MHz
offfet 6.5 dB H
30
1 RO
MAXH

VL

D1 -13 ¢iBm
CR -
o
--40 k\\gnf‘NM
I--50
I--60

Center 698 MHz 1 MHz/

Date: 17.JUN.2020 16:03:07

Span 10 MHz
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QPSK_10MHz_50 RB_ Left

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.46 dBm
Ref 36.5 dBm “Att 30 dB SWT 10 ms 663.000000000 MHz
offfet 6.5 dB H
30
“L2o
LVL
Lo " npﬂhwb‘uw"“wﬂww
0 {( \\
-10
D1 -13 d¢iBm ﬂf \‘
[ W -
L_s0 il
I
I--50
I--60
Center 663 MHz 2 MHz/ Span 20 MHz
Date: 17.JUN.2020 15:57:59
.
QPSK_10MHz_ 50 RB_ Right
@ “RBW 100 KkHz Marker 1 [T1 ]
“VBW 300 kHz -14.10 dBm
Ref 36.5 dBm “Att 30 dB SWT 10 ms 698.000000000 MHz
offfet 6.3 dB H
30
1 RV I
VAXH
LVL

Lo i gy

D1 -13 ¢iBm

%M.ﬂ_llb L

M

=50

[~-60

Center 698 MHz 2 MHz/ Span 20 MHz

Date: 17.JUN.2020 15:56:50
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QPSK_15MHz_75 RB_ Left

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -19.50 dBm

Ref 36.5 dBm *Att 30 dB *SWT 100 ms 663.000000000 MHz

offfet 6.5 dB H

30
-
1 RMpa
20

) | |

~-10 J \
D1 -13 d¢iBm

/

I--40

=50

~-60

Center 663 MHz 3 MHz/ Span 30 MHz

Date: 17.JUN.2020 16:06:32
QPSK_15MHz_75 RB_ Right

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -15.17 dBm

Ref 36.5 dBm *Att 30 dB *SWT 100 ms 698.000000000 MHz

offfet 6.5 dB H

LA

D1 -13 d¢iBm
/

-

I--40

AV

=50

[~-60

Center 698 MHz 3 MHz/ Span 30 MHz

Date: 17.JUN.2020 16:04:25

Page 209 of 226




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG200526012-00F

QPSK_20MHz_100 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -22.21 dBm

Ref 36.5 dBm *Att 30 dB *SWT 100 ms 662.935897436 MHz

offfet 6.5 dB H

30
1 RIS
20

(T

O

D1 -13 d¢iBm

~-20

5

~-60

Center 663 MHz 4 MHz/ Span 40 MHz

Date: 17.JUN.2020 16:07:51
QPSK_20MHz_ 100 RB_ Right

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 20.53 dBm

Ref 36.5 dBm *Att 30 dB *SWT 100 ms 698.128205128 MHz

offfet 6.3 dB H

19 = SV v S

D1 -13 ¢iBm

=50

AN

[~-60

Center 698 MHz 4 MHz/ Span 40 MHz

Date: 17.JUN.2020 16:10:27
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®

Ref 36.5 dBm

16QAM_5MHz_25 RB_ Left

*RBW 100 kHz
*VBW 300 kHz

*Att 30 dB *SWT 100 ms

Marker 1 [T1 ]
-16.99 dBm
662.967948718 MHz

Ooffget 6.3 dB

30
1 RMps
20
LVL

10 adl i TR TV RO, Vo
O ) \\
~-10

D1 -13 d¢iBm / \

b

~-20

L _30 ’w},‘r/“
LMY

Center 663 MHz

Date: 17.JUN.2020 16:01:31

1 MHz/

Span 10 MHz

16QAM_5MHz_25 RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-14.00 dBm

Ref 36.5 dBm *Att 30 dB *SWT 100 ms 698.016025641 MHz
offfet 6.5 dB H
30
1 RIS
MAXH
LVL
P N PO N W .An.,tn\
]m \\
| -
d D1 -13 d¢iBm
L_20 l\lM 3DB
mw
I--30 hw‘v“\
| 40 M
=50
[~-60
Center 698 MHz 1 MHz/ Span 10 MHz

Date: 17.JUN.2020 16:02:28
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16QAM_10MHz_50 RB_ Left

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.16 dBm
Ref 36.5 dBm *Att 30 dB SWT 10 ms 662.967948718 MHz
offfet 6.5 dB H
30
1 RMps
20
LVL
Lo iy vhﬁvw*u“ﬁM“dﬂ““*ﬂhwv*“~Mﬂw&M
o j{ \‘
~-10
D1 -13 d¢iBm 1"'v 1
L 20 »
~-30
I--40
e A IW
AN
~-50
~-60
Center 663 MHz 2 MHz/ Span 20 MHz

Date: 17.JUN.2020 15:58:33
16QAM_10MHz_ 50 RB_ Right

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -14.97 dBm

Ref 36.5 dBm *Att 30 dB SWT 10 ms 698.032051282 MHz

offfet 6.5 dB H

WAVNY! PO WIS | FIVER I

D1 -13 d¢iBm

--40 bt
=50
[~-60
Center 698 MHz 2 MHz/ Span 20 MHz

Date: 17.JUN.2020 15:55:49
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®

Date:

Date:

36.5 dBm

16QAM_15MHz_75 RB_ Left

*RBW 300 kHz
*VBW 1 MHz
*SWT 100 ms

Marker 1 [T1 ]
-21.04 dBm
663.000000000 MHz

*Att 30 dB

Offset

o

* H

A AP,

O

~-10

D1 -13

Bm

~-30

I--40

~-60

Center 663 MHz

17.JUN.2020 16:

3 MHz/ Span 30 MHz

05:37

16QAM_15MHz_75 RB_ Right

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
-18.18 dBm

Ref 36.5 dBm “Att 30 dB “SWT 100 ms 698.000000000 MHz
offfet 6.5 dB H
30
20
LVL
»]f“ e ,mmﬂy\
‘]10 \
D1 -13

Bm \‘

T
I--30: A“\\ﬂk“\
\\
=50
[~-60
Center 698 MHz 3 MHz/ Span 30 MHz

17.JUN.2020 16:

05:00
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16QAM_20MHz_100 RB_ Left

® “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -24.01 dBm

Ref 36.5 dBm *Att 30 dB *SWT 100 ms 662.935897436 MHz

offfet 6.5 dB H

30
1 RV P
LVL
1o /—~W
Lo /
~-10 ’
D1 -13 d¢iBm /
~-20

I--40 J)//
f==50:

~-60

Center 663 MHz 4 MHz/ Span 40 MHz

Date: 17.JUN.2020 16:08:19

16QAM_20MHz_ 100 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -22.83 dBm
Ref 36.5 dBm *Att 30 dB *SWT 100 ms 698.000000000 MHz
offfet 6.5 dB H
30
1 RIS
MAXH
LVL
10 Y v “N"\-\/‘VWA‘\
110 \\
D1 -13 d¢iBm L
-20 3DB
MM\I\K
—-30
--40
=50
[~-60
Center 698 MHz 4 MHz/ Span 40 MHz

Date: 17.JUN.2020 16:09:41
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FCC §2.1055, §22.355 & §24.235 & §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055 (a), § 2.1055 (d), §22.355, §24.235, §27.54

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The leads and RF output cable exited the chamber through an
opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: An external variable DC power supply was connected to the battery
terminals of the equipment under test. The voltage was set from 85% to 115% of the nominal value and was
then decreased until the transmitter light no longer illuminated; i.e., the battery end point. The output
frequency was recorded for each battery voltage.
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Test Equipment List and Details

. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSU 26 200256 2020-05-09 2021-05-09
R&S Spectrum Analyzer FSP 38 100478 2020-05-09 2021-05-09
yzjingcheng Coaxial Cable KTRFBU-141-50 41005011 Each time /
yzjingcheng Coaxial Cable KTRFBU-141-50 41002201 Each Time /
E-Microwave Blocking Control EMDCB-00036 | 0E01201048 Each time /
E-Microwave Coaxial Attenuators | EMCA10-5RN-6 | OE01203239 Each time /
E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each Time /
ESPEC Constant temperature ESX-4CA 018 463 2020-03-10 | 2021-03-09
and humidity Tester
UNI-T Multimeter UT39A M130199938 | 2019-07-24 2020-07-24
Pro instrument DC Power Supply pps3300 3300012 N/A N/A
Universal Radio
R&S Communication CMU200 106 891 2019-09-12 2020-09-12
Tester
Wideband Radio
R&S Communication CMW500 147473 2019-09-12 2020-09-12
Tester

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 27.1~30 °C
Relative Humidity: 54~74 %
ATM Pressure: 99.8~100.8kPa
Tester: James Chen
Test Date: | 2020-06-06~2020-06-17

Test Result: Compliance.
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Cellular Band
GMSK, Middle Channel, f. = 836.6 MHz
Temperature Voltage Frequency | Frequency Limit
Error Error
C Vbc Hz ppm ppm
-30 2 0.00239
-20 3 0.00359
-10 2 0.00239
0 3 0.00359
10 3.8 3 0.00359
20 3 0.00359 2.5
30 3 0.00359
40 3 0.00359
50 3 0.00359
20 3.6 5 0.00598
20 4.35 4 0.00478
EGPRS, Middle Channel, f. = 836.6 MHz
Temperature Voltage LLEIIIENGT || LD Limit
Error Error
T Vbe Hz ppm ppm
-30 12 0.01434
-20 12 0.01434
-10 12 0.01434
0 13 0.01554
10 3.8 13 0.01554
20 13 0.01554 2.5
30 13 0.01554
40 14 0.01673
50 13 0.01554
20 3.6 14 0.01673
20 4.35 14 0.01673
PCS Band
GMSK, Middle Channel, f. = 1880.0 MHz
Frequenc Frequenc
Temperature Voltage E?‘ror y E(}‘ror y Results
C Ve Hz ppm
-30 16 0.00851
-20 16 0.00851
-10 18 0.00957
0 18 0.00957
10 3.8 18 0.00957
20 18 0.00957 Pass
30 19 0.01011
40 18 0.00957
50 18 0.00957
20 3.6 17 0.00904
20 4.35 18 0.00957
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EGPRS, Middle Channel, f. = 1880.0 MHz

Frequenc Frequenc

Temperature Voltage E(}*ror ' E(}‘ror ' Results

C Vbc Hz ppm

30 12 0.00638

20 12 0.00638

10 12 0.00638

0 12 0.00638

10 3.8 13 0.00691

20 13 0.00691 Pass

30 13 0.00691

20 13 0.00691

30 13 0.00691

20 3.6 12 0.00638

20 4.35 13 0.00691

WCDMA Band I1: R99
Middle Channel, f, = 1880.0 MHz
Frequenc Frequenc

Temperature Voltage E?‘ror ' E(lror g Result

C Ve Hz Ppm

30 19 0.01011

20 18 0.00957

10 19 0.01011

0 20 0.01064

10 3.8 20 0.01064

50 20 0.01064 Pass

30 20 0.01064

40 20 0.01064

30 21 0.01117

20 3.6 20 0.01064

20 4.35 21 0.01117
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WCDMA Band IV: R99

Rel 99 Middle Channel

Szgz)vlei: d Temperature Fy, Limit Fy Limit
Vdc C MHz MHz MHz MHz

-30 1710.26 1754.77

-20 1710.28 1754.68

-10 1710.41 1754.60

0 1710.34 1754.68

3.8 10 1710.42 1754.54
20 1710.32 1710 1754.68 1755

30 1710.32 1754.76

40 1710.41 1754.32

50 1710.37 1754.77

3.6 20 1710.60 1754.38

4.35 20 1710.32 1754.76

WCDMA Band V: R99

Middle Channel, f. = 836.6 MHz

Temperature Voltage FrE(g(e):‘lcy FrE(:‘I:(e);lcy Limit
C Vi Hz ppm ppm
-30 20 0.02391
-20 20 0.02391
-10 20 0.02391

0 21 0.02510
10 38 21 0.02510
20 21 0.02510 2.5
30 22 0.02630
40 21 0.02510
50 21 0.02510
20 3.6 21 0.02510
20 4.35 21 0.02510
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LTE Band 2:

QPSK, Channel Bandwidth:10MHz
Middle Channel, f. = 1880 MHz

Temperature Voltage Frg}:ﬁ:}cy Fr::(}‘:s:cy i
ult
T Ve Hz ppm
-30 -22.87 -0.0122
-20 9.74 0.0052
-10 -9.89 -0.0053
0 5.12 0.0027
10 3.8 -8.64 -0.0046
20 9.02 0.0048 Pass
30 -6.43 -0.0034
40 5.92 0.0031
50 -7.14 -0.0038
20 435 -7.87 -0.0042
20 3.6 -6.07 -0.0032

16QAM, Channel Bandwidth:10MHz
Middle Channel, f. =1880 MHz

ult
C Ve Hz ppm
-30 2.12 -0.0011
-20 7.89 0.0042
-10 5.10 0.0027
0 -8.50 -0.0045
10 3.8 5.50 0.0029
20 5.29 -0.0028 Pass
30 8.82 0.0047
40 -6.74 -0.0036
0 9.49 0.005
20 4.35 -8.09 -0.0043
20 3.6 8.92 0.0047
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LTE Band 4

QPSK, Channel Bandwidth:10MHz

sﬁﬁgﬁi 4 | Temperature Fp Limit Fu Limit
Vdc C MHz MHz MHz MHz

-30 1710.520000 1754.460000

-20 1710.720000 1754.480000

-10 1710.120000 1754.430000

0 1710.520000 1754.580000

3.8 10 1710.480000 1754.540000
20 1710.520000 1710 1754.480000 1755

30 1710.520000 1754.480000

40 1710.360000 1754.480000

50 1710.520000 1754.480000

3.6 20 1710.620000 1754.480000

4.35 20 1710.460000 1754.830000

16QAM, Channel Bandwidth:10MHz

sﬂﬁ}fﬁi 4 | Temperature F, Limit Fu Limit
Vde C MHz MHz MHz MHz

-30 1710.600000 1754.440000

-20 1710.400000 1754.130000

-10 1710.610000 1754.510000

0 1710.680000 1754.480000

3.8 10 1710.320000 1754.660000
20 1710.520000 1710 1754.480000 1755

30 1710.200000 1754.480000

40 1710.360000 1754.430000

50 1710.120000 1754.120000

3.6 20 1710.500000 1754.480000

4.35 20 1710.620000 1754.480000
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LTE Band 5

QPSK, Channel Bandwidth:10MHz
Middle Channel, f. = 836.5 MHz

Frequency

Frequency

Temperature Voltage Error Error Limit
i Vbc Hz ppm ppm
-30 -0.81 -0.001
-20 -5.64 -0.0067
-10 -7.52 -0.009
0 7.35 0.0088
10 3.8 -8.26 -0.0099
20 -5.61 -0.0067 2.5
30 8.45 0.0101
40 -7.64 -0.0091
50 9.07 0.0108
20 4.35 9.70 0.0116
20 3.6 -8.35 -0.01
16QAM, Channel Bandwidth:10MHz
Middle Channel, f. =836.5 MHz
Temperature Voltage e R Limit
Error Error
C Vpc Hz ppm ppm
-30 -1.26 -0.0015
-20 -6.19 -0.0074
-10 -6.11 -0.0073
0 -9.41 -0.0112
10 3.8 9.53 0.0114
20 -5.19 -0.0062 2.5
30 -5.40 -0.0065
40 -6.66 -0.008
50 -9.63 -0.0115
20 4.35 7.66 0.0092
20 3.6 7.83 0.0094
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LTE Band 7:

QPSK, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/[lI{_IeZs)ult (MHz)
°C VDC FL FH FL FH
-30 2500.070000 | 2569.640000 2500 2570
-20 2500.550000 | 2569.660000 2500 2570
-10 2500.520000 | 2569.510000 2500 2570
0 2500.450000 | 2569.430000 2500 2570
10 3.8 2500.460000 | 2569.460000 2500 2570
20 2500.520000 | 2569.480000 2500 2570
30 2500.120000 | 2569.080000 2500 2570
40 2500.670000 | 2569.440000 2500 2570
50 2500.280000 | 2569.230000 2500 2570
20 4.35 2500.680000 | 2569.480000 2500 2570
20 3.6 2500.610000 | 2569.330000 2500 2570
16QAM, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/[lll_lezs)ult (;J/[lIn{];t)
°C VDC FL FH FL FH
-30 2500.800000 | 2569.400000 2500 2570
-20 2500.520000 | 2569.520000 2500 2570
-10 2500.520000 | 2569.400000 2500 2570
0 2500.620000 | 2569.750000 2500 2570
10 3.8 2500.430000 | 2569.450000 2500 2570
20 2500.520000 | 2569.480000 2500 2570
30 2501.120000 | 2569.400000 2500 2570
40 2500.200000 | 2569.570000 2500 2570
50 2500.670000 | 2569.390000 2500 2570
20 435 2500.340000 | 2569.750000 2500 2570
20 3.6 2500.670000 | 2569.250000 2500 2570
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LTE Band 12:
QPSK, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/llll_lezs)ult (11\‘/1[1:11;)
C Ve FL Fy Fo Fu
-30 699.580000 715.460000 699 716
-20 699.820000 715.490000 699 716
-10 699.420000 715.400000 699 716
0 699.700000 715.620000 699 716
10 3.8 699.440000 715.620000 699 716
20 699.520000 715.520000 699 716
30 699.460000 715.710000 699 716
40 699.830000 715.460000 699 716
50 699.420000 715.040000 699 716
20 4.35 699.760000 715.860000 699 716
20 3.6 699.380000 715.740000 699 716
16QAM, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/llll_lezs)ult (ﬁg;t)

C Ve FL Fy FL Fu
-30 699.580000 715.580000 699 716
-20 699.480000 715.600000 699 716
-10 699.310000 715.530000 699 716
0 699.520000 715.540000 699 716
10 3.8 699.200000 715.360000 699 716
20 699.520000 715.480000 699 716
30 699.660000 715.230000 699 716
40 699.630000 715.640000 699 716
50 698.960000 715.370000 699 716
20 4.35 699.520000 715.390000 699 716
20 3.6 699.140000 715.330000 699 716
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LTE Band 66:
QPSK, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/llll_lezs)ult (MHz)
C Ve FL Fy Fo Fu
-30 1710.660000 | 1779.680000 1710 1780
-20 1710.840000 1779.480000 1710 1780
-10 1710.680000 | 1779.520000 1710 1780
0 1710.550000 | 1779.760000 1710 1780
10 3.8 1710.680000 1779.460000 1710 1780
20 1710.520000 | 1779.520000 1710 1780
30 1710.800000 1779.440000 1710 1780
40 1710.760000 1779.640000 1710 1780
50 1710.520000 | 1779.580000 1710 1780
20 4.35 1710.790000 1779.670000 1710 1780
20 3.6 1710.800000 | 1779.420000 1710 1780
16QAM, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/llll_lezs)ult (ﬁg;t)
C Ve FL Fy FL Fu
-30 1710.600000 | 1779.500000 1710 1780
-20 1710.570000 1779.520000 1710 1780
-10 1710.520000 1779.870000 1710 1780
0 1710.530000 1779.520000 1710 1780
10 3.8 1710.460000 1779.440000 1710 1780
20 1710.520000 | 1779.520000 1710 1780
30 1710.360000 1779.500000 1710 1780
40 1710.530000 1779.620000 1710 1780
50 1710.460000 | 1779.890000 1710 1780
20 4.35 1710.890000 1779.480000 1710 1780
20 3.6 1710.380000 | 1779.620000 1710 1780
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LTE Band 71:
QPSK, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/llll_lezs)ult (11\‘/1[1:11;)
(& Vbc FL Fu Fo Fu
-30 663.4744 697.6952 663 698
-20 663.4760 697.6973 663 698
-10 663.4724 697.6956 663 698
0 663.4758 697.6970 663 698
10 3.8 663.4733 697.6951 663 698
20 663.4737 697.6951 663 698
30 663.4760 697.6975 663 698
40 663.4721 697.6959 663 698
50 663.4766 697.6978 663 698
20 4.35 663.4739 697.6950 663 698
20 3.6 663.4744 697.6941 663 698
16QAM, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/llll_lezs)ult (ﬁg;t)

C Vbc FL Fu FL Fu
-30 663.4741 697.6952 663 698
-20 663.4737 697.6955 663 698
-10 663.4755 697.6974 663 698
0 663.4731 697.6961 663 698
10 3.8 663.4756 697.6980 663 698
20 663.4737 697.6950 663 698
30 663.4739 697.6949 663 698
40 663.4740 697.6959 663 698
50 663.4724 697.6948 663 698
20 4.35 663.4732 697.6973 663 698
20 3.6 663.4735 697.6944 663 698

Note: The fundamental emissions stay within the authorized bands of operation based
on the frequency deviation measured is small, the extreme voltage was declared by applicant.

whxdk* END OF REPORT *#*%*%*
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